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1. Test Laboratory

1.1. Introduction & Accreditation
Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2017 accredited test

laboratory under American Association for Laboratory Accreditation (A2LA) with lab code 7049.01,
and is also an FCC accredited test laboratory (CN1349), and ISED accredited test laboratory
(CAB identifier>CN0066). The detail accreditation scope can be found on A2LA website.

1.2. Testing Location
Location 1: CTTL (huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,

P. R. China 100191

Location 2: CTTL (BDA)
Address: No.18A, Kangding Street, Beijing  Economic-Technology

Development Area, Beijing, P. R. China 100176

1.3. Testing Environment
Normal Temperature: 15-35C
Relative Humidity: 20-75%

1.4. Project Data
Testing Start Date: 2023-11-01

Testing End Date: 2023-12-25

1.5. Signature

iR

Wang Xing
(Prepared this test report)

|

Zhou Yu
(Reviewed this test report)

> .

Zhao Hui Lin
(Approved this test report)
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2. Client Information

2.1. Applicant Information
Company Name: TCL Communication Ltd.
5/F, Building 22E, 22 Science Park East Avenue, Hong Kong Science

Address /Post: Park, Shatin, NT, Hong Kong
Contact: Annie Jiang

Email: nianxiang.jiang@tcl.com
Telephone: +86 755 3661 1621

Fax: +86 755 3661 2000-81722

2.2. Manufacturer Information
Company Name: TCL Communication Ltd.
5/F, Building 22E, 22 Science Park East Avenue, Hong Kong Science

Address /Post: Park, Shatin, NT, Hong Kong
Contact: Annie Jiang

Email: nianxiang.jiang@tcl.com
Telephone: +86 755 3661 1621

Fax: +86 755 3661 2000-81722

©Copyright. All rights reserved by CTTL. Page 5 of 413
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)
3.1. About EUT

Description GSM/UMTS/LTE/NR Mobile phone

Model Name T614D

FCCID 2ACCJH179

Antenna Embedded

Output power 25.85 dBm maximum EIRP measured for LTE CA41C
Extreme Voltage 3.6VDC to 4.4VDC (nominal: 3.85VDC)

Extreme Temperature -10°C to +55°C

Note: Components list, please refer to documents of the manufacturer; it is also included in the
original test record of CTTL.

3.2. Internal Identification of EUT used during the test

EUT ID* IMEI HW Version SW Version Date of receipt

UTO8a 016499000012548/ 06 3CSF 2023-11-01
016499000012589

UT09a 0164990000115407 06 3CSF 2023-11-02
016499000011565
016499000011300/

UT78a 016499000011318 06 3CSF 2023-11-27

UT09a and UT78a were used for emission limit test and UT08a was used for other testing cases.
*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE used during the test
AE ID*  Description

AE1 Battery
AE2 Battery
AE1
Model TLpO049FA
Manufacturer TMB
Capacitance 5010mAh
AE2
Model TLp049F7
Manufacturer Veken
Capacitance 5010mAh

*AE ID: is used to identify the test sample in the lab internally.

©Copyright. All rights reserved by CTTL. Page 6 of 413



771 CAICT

"
N0.23T04280421-21

4. Reference Documents

4.1. Documents supplied by applicant

EUT parameters are supplied by the customer, which are the bases of testing. CAICT is not
responsible for the accuracy of customer supplied technical information that may affect the test
results (for example, antenna gain and loss of customer supplied cable).

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.

Reference Title Version
FCC Part 24 PERSONAL COMMUNICATIONS SERVICES 10-1-22
Edition
FCC Part 22 PUBLIC MOBILE SERVICES 10-1-22
Edition
FCC Part 27 MISCELLANEOUS WIRELESS COMMUNICATIONS  10-1-22
SERVICES Edition
FCC Part 90 PRIVATE LAND MOBILE RADIO SERVICES 10-1-22
Edition
FCC Part 96 CITIZENS BROADBAND RADIO SERVICE 10-1-22
Edition
ANSI/TIA-603-E Land Mobile FM or PM Communications Equipment 2016
Measurement and Performance Standards
ANSI C63.26 American National Standard for Compliance Testing of 2015

Transmitters Used in Licensed Radio Services

KDB 971168 D01 MEASUREMENT GUIDANCE FOR CERTIFICATION OF v03r01
LICENSED DIGITAL TRANSMITTERS

KDB 940660 D01 CERTIFICATION AND TEST PROCEDURES FOR v03
CITIZENS BROADBAND RADIO SERVICE DEVICES
AUTHORIZED UNDER PART 96

©Copyright. All rights reserved by CTTL. Page 7 of 413
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5. Summary of Test Result

LTE Band 2
Items Test Name IS(IZa(éJ?EI(Ier; Verdict
1 Output Power 24.232 P
2 Emission Limit 2.1051/24.238 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 24.238 P
6 Band Edge Compliance 24.238 P
7 Conducted Spurious Emission 24.238 P
8 Peak-to-Average Power Ratio 24.232 P
LTE Band 5
ltems Test Name Eé%fjlg Verdict
1 Output Power 22.913 P
2 Emission Limit 2.1051/22.917 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 22.917 P
6 Band Edge Compliance 22.917 P
7 Conducted Spurious Emission 22.917 P
LTE Band 7
Items Test Name E(I:aéjfjlleg Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

©Copyright. All rights reserved by CTTL.
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LTE Band 12
Items Test Name Eé%fjlég Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 13
Items Test Name E(I:acufjlleg Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 25
Items Test Name Eéa(;jfjl(leg Verdict
1 Output Power 24.232 P
2 Emission Limit 2.1051/24.238 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 24.238 P
6 Band Edge Compliance 24.238 P
7 Conducted Spurious Emission 24.238 P
8 Peak-to-Average Power Ratio 24.232 P

©Copyright. All rights reserved by CTTL.
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LTE Band 26(814MHz~824MHz)
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ltems Test Name FCJ:%J?&;Z Verdict
1 Output Power 90.635 P
2 Emission Limit 2.1051/90.691 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 2.1049 P
6 Band Edge Compliance 90.691 P
7 Conducted Spurious Emission 90.691 P
LTE Band 26(824MHz~849MHz)
ltems Test Name l%%?jlg Verdict
1 Output Power 22.913 P
2 Emission Limit 2.1051/22.917 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 22.917 P
6 Band Edge Compliance 22.917 P
7 Conducted Spurious Emission 22.917 P
LTE Band 41 (38)
Items Test Name Eclzaéjfjlég Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

©Copyright. All rights reserved by CTTL.
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LTE Band 48
ltems Test Name Eé?‘:ﬁlg; Verdict
1 Output Power 96.41 P
2 Emission Limit NA NA
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 96.41 P
6 Band Edge Compliance 96.41 P
7 Conducted Spurious Emission 96.41 P
8 Peak-to-Average Power Ratio 96.41 P
LTE Band 66 (4)
ltems Test Name E(ll%fjlgé Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 71
Items Test Name E(I:agfjlég Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

©Copyright. All rights reserved by CTTL.
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Terms used in Verdict column

P Pass. The EUT complies with the essential requirements in the standard.

NP Not Performed. The test was not performed by CTTL.

NA Not Applicable.The test was not applicable.

BR Re-use test data from basic model report.

F Fail. The EUT does not comply with the essential requirements in the
standard.

All the test results are based on normal power.
Measurement uncertainty is not taken into account when stating conformity with a specified

requirement.

LTE Band 66 and Band 41 overlaps the entire frequency range of LTE Band 4 and Band 38.
Therefore, test data provided in this report covers Band 4, Band 38 as well as Band 66, Band 41.

LTE Band 41 is tested by power class 2.

Explanation of worst-case configuration

The worst-case scenario for all measurements is based on the conducted output power
measurement investigation results. Output power was measured on QPSK, 16QAM, 64QAM and
256QAM modulations. It was found that QPSK was the worst case. All testing was performed
using QPSK modulations to represent the worst case unless otherwise stated. The test results
shown in the following sections represent the worst case emission.

©Copyright. All rights reserved by CTTL. Page 12 of 413
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Test Equipment Utilized
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Description Type Series Number | Manufacture | Cal Due Date | Calibration Interval
Wideband Radio
Communication CMW500 159082 R&S 2024-02-10 13 months
Tester
i‘;:;rzue”: FSU 200030 R&S 2024-06-25 13 months
Climate chamber SH-241 92004642 ESPEC 2024-11-16 13 months
S'gnzlng;slfztmm FSW 104038 R&S 2024-07-25 13 months
Test Receiver FSV30 101525 R&S 2024-02-11 13 months
EMI Antenna VULB 9163 9163-235 Schwarzbeck | 2024-06-10 13 months
EMI Antenna 9117 167 Schwarzbeck | 2025-08-03 25 months
EMI Antenna LB-7180-NF | J203001300005 A-INFO 2024-05-25 13 months
EMI Antenna 3115 00167252 ETS-Lindgren | 2024-02-28 13 months
Signal Generator | SMF100A 104940 R&S 2024-01-14 13 months
Universal Radio
Communication CMW500 143008 R&S 2024-02-03 13 months
Tester
Universal Radio
Communication MT8821C 62724459649 Anritsu 2024-08-12 13 months

Tester

©Copyright. All rights reserved by CTTL.
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Annex A: Measurement Results

A.l Output Power

A.1.1 Summary

During the process of testing, the EUT was controlled via communication tester to ensure max
power transmission and proper modulation.

In all cases, output power is within the specified limits.

A.1.2 Conducted

A.1.2.1 Method of Measurements

The EUT was set up for the max output power with pseudo random data modulation.

These measurements were done at 3 frequencies (bottom, middle and top of operational
frequency range) for each bandwidth.

The results below include a correction factor for cable loss that is provided by the customer.

A.1.2.2 Measurement Result

LTE band 2
_ RB Power (dBm)
Bandwidth , Frequency (MHz)

size/offset QPSK 16QAM 64QAM 256QAM

1909.3 23.06 23.40 22.30 18.38

1 RB high 1880.0 22.98 23.28 2211 18.64

1850.7 22.93 23.09 21.90 18.23

1909.3 23.10 23.32 22.21 18.43

1 RB low 1880.0 22.82 23.16 21.97 18.50

1 4AMHz 1850.7 22.84 22.98 22.03 18.45

1909.3 23.16 21.98 20.90 18.53

50% RB mid 1880.0 23.18 21.86 20.86 18.83

1850.7 22.81 21.93 20.88 18.54

1909.3 23.10 21.90 20.95 18.73

100% RB 1880.0 22.94 21.96 20.84 18.58

1850.7 22.89 21.96 20.92 18.50

1908.5 23.24 23.33 2219 18.72

1 RB high 1880.0 22.96 23.23 2213 18.46

1851.5 22.91 22.99 21.92 18.44

1908.5 23.01 23.38 22.23 18.39

3MHz 1 RB low 1880.0 22.95 23.12 22.08 18.33

1851.5 22.99 23.11 2211 18.63

1908.5 23.11 22.00 21.01 18.73

50% RB mid 1880.0 23.16 21.96 20.79 18.55

1851.5 22.82 22.01 20.76 18.32

100% RB 1908.5 23.13 22.00 20.87 18.89

©Copyright. All rights reserved by CTTL. Page 14 of 413
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1880.0 22.89 21.86 20.90 18.65

1851.5 22.82 21.78 20.84 18.29

1907.5 23.15 23.39 22.26 18.51

1 RB high 1880.0 23.03 23.18 22.11 18.78
1852.5 22.83 23.02 21.99 18.55

1907.5 23.04 23.31 22.18 18.65

1 RB low 1880.0 22.89 23.12 21.98 18.49
5MHz 1852.5 22.91 23.06 22.01 18.56
1907.5 23.09 22.04 20.99 18.59

50% RB mid 1880.0 23.14 21.91 20.85 18.51
1852.5 22.86 21.92 20.85 18.60

1907.5 23.04 21.98 20.95 18.70

100% RB 1880.0 22.91 21.95 20.92 18.30
1852.5 22.83 21.87 20.90 18.61

1905.0 23.20 23.39 22.25 18.98

1 RB high 1880.0 23.07 23.14 2211 18.82
1855.0 22.90 23.00 22.04 18.51

1905.0 22.99 23.31 22.13 18.38

1 RB low 1880.0 22.89 23.11 21.91 18.44
10MHz 1855.0 22.84 23.10 21.98 18.35
1905.0 23.06 22.07 20.99 18.52

50% RB mid 1880.0 23.12 21.95 20.90 18.83
1855.0 22.85 21.86 20.86 18.23

1905.0 22.98 21.95 21.03 18.59

100% RB 1880.0 22.96 21.97 20.91 18.47
1855.0 22.84 21.88 20.83 18.26

1902.5 23.20 23.38 22.28 18.81

1 RB high 1880.0 23.00 23.11 22.09 18.30
1857.5 22.92 23.05 22.06 18.40

1902.5 23.00 23.27 22.10 18.62

1 RB low 1880.0 22.91 23.10 21.98 18.51
15MHz 1857.5 22.89 23.12 21.97 18.48
1902.5 23.07 21.99 21.02 18.45

50% RB mid 1880.0 23.12 21.97 20.89 18.63
1857.5 22.87 21.87 20.82 18.44

1902.5 22.96 21.99 21.03 18.53

100% RB 1880.0 22.94 21.97 20.92 18.24
1857.5 22.86 21.91 20.87 18.32

1900.0 23.23 23.44 22.34 18.53

1 RB high 1880.0 23.09 23.19 22.18 18.65
20MHz 1860.0 22.93 23.07 22.09 18.22
1 RB low 1900.0 23.06 23.33 22.20 18.39
1880.0 22.93 23.14 22.01 18.61

©Copyright. All rights reserved by CTTL. Page 15 of 413
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1860.0 22.93 23.14 22.04 18.40

1900.0 23.12 22.09 21.08 18.57

50% RB mid 1880.0 23.16 21.98 20.93 18.59
1860.0 22.94 21.94 20.92 18.21

1900.0 23.06 22.05 21.05 18.49

100% RB 1880.0 22.97 21.98 20.99 18.55
1860.0 22.90 21.92 20.91 18.25

©Copyright. All rights reserved by CTTL. Page 16 of 413
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LTE band 5
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM
848.3 24.34 23.22 22.35 19.74
1 RB high 836.5 24.33 23.40 22.44 19.90
824.7 24.32 23.40 22.40 19.98
848.3 24.31 23.34 22.37 20.02
1 RB low 836.5 24.26 2340 22.43 19.73
1 AMHz 824.7 24.24 23.34 22.45 19.51
848.3 23.24 22.27 21.39 18.54
50% RB mid 836.5 23.44 22.33 21.39 18.93
824.7 23.25 22.27 21.41 18.59
848.3 23.25 22.36 21.35 19.02
100% RB 836.5 23.25 22.29 21.35 18.73
824.7 23.24 22.29 21.37 18.54
847.5 24.31 23.26 22.29 19.97
1 RB high 836.5 24.33 23.35 22.43 19.64
825.5 24.29 23.39 22.39 19.69
847.5 24.32 23.31 22.41 20.01
1 RB low 836.5 24.26 2343 22.45 19.73
3MHz 825.5 24.25 23.34 22.49 19.76
847.5 23.23 22.21 21.32 18.62
50% RB mid 836.5 23.40 22.26 21.39 18.82
825.5 23.26 22.25 21.46 18.55
847.5 23.24 22.28 21.33 18.84
100% RB 836.5 23.34 22.26 21.34 18.83
825.5 23.31 22.29 21.38 18.58
846.5 24.29 23.29 22.27 19.93
1 RB high 836.5 24.32 23.40 22.48 19.83
826.5 24.30 23.44 22.37 19.76
846.5 24.32 23.39 22.40 19.66
1 RB low 836.5 24.28 23.45 22.41 20.06
5MHz 826.5 24.26 23.39 22.42 19.67
846.5 23.24 22.23 21.38 18.93
50% RB mid 836.5 23.38 22.34 21.33 18.66
826.5 23.26 22.25 2145 18.80
846.5 23.22 22.32 21.31 18.99
100% RB 836.5 23.31 22.29 21.40 18.59
826.5 23.30 22.27 21.37 18.70
844.0 24.35 23.31 22.37 19.66
10MHz 1 RB high 836.5 24.36 23.45 22.50 20.01
829.0 24.35 23.47 22.46 20.06
1 RB low 844.0 24.36 23.41 22.45 20.14
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836.5 24.36 23.46 22.47 19.89

829.0 24.34 23.40 22.50 19.91

844.0 23.30 22.30 21.41 18.61

50% RB mid 836.5 23.47 22.36 21.41 18.86
829.0 23.32 22.35 21.49 18.62

844.0 23.30 22.37 21.40 18.60

100% RB 836.5 23.35 22.35 21.42 18.92
829.0 23.33 22.34 21.45 18.67

©Copyright. All rights reserved by CTTL. Page 18 of 413
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LTE band 7
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM

2567.5 22.82 22.05 21.03 18.10
1 RB high 2535.0 22.33 21.77 20.64 17.76
2502.5 21.94 21.42 20.30 17.34
2567.5 22.61 21.92 20.69 17.99
1 RB low 2535.0 22.03 21.50 20.42 17.42
5MHz 2502.5 21.83 20.94 19.88 17.21
2567.5 21.69 20.62 19.59 17.09
50% RB mid 2535.0 21.83 20.35 19.32 17.23
2502.5 20.97 20.00 19.00 16.33
2567.5 21.62 20.60 19.57 17.05
100% RB 2535.0 21.46 20.43 19.38 16.75
2502.5 20.97 19.93 18.94 16.36
2565.0 22.86 22.06 21.05 18.19
1 RB high 2535.0 22.32 21.76 20.58 17.73
2505.0 21.98 21.42 20.33 17.37
2565.0 22.55 21.84 20.70 17.89
1 RB low 2535.0 22.03 21.50 20.38 17.31
10MHz 2505.0 21.81 20.94 19.86 17.08
2565.0 21.69 20.62 19.65 17.05
50% RB mid 2535.0 21.81 20.37 19.29 17.17
2505.0 21.01 20.00 19.00 16.34
2565.0 21.69 20.68 19.54 17.04
100% RB 2535.0 21.41 20.34 19.35 16.76
2505.0 20.92 19.90 18.91 16.28
2562.5 22.77 22.06 21.11 18.20
1 RB high 2535.0 22.28 21.75 20.63 17.71
2507.5 21.94 21.49 20.25 17.25
2562.5 22.61 21.92 20.76 18.01
1 RB low 2535.0 22.06 21.41 20.37 17.46
15MHz 2507.5 21.86 20.96 19.93 17.18
2562.5 21.72 20.64 19.61 17.01
50% RB mid 2535.0 21.78 20.40 19.31 17.09
2507.5 21.00 19.97 18.98 16.33
2562.5 21.62 20.67 19.58 17.05
100% RB 2535.0 21.43 20.38 19.33 16.70
2507.5 20.96 19.88 18.89 16.38
2560.0 22.87 2214 2112 18.19
1 RB high 2535.0 22.38 21.78 20.67 17.79

20MHz
2510.0 22.01 21.51 20.34 17.33
1 RB low 2560.0 22.64 21.94 20.77 18.05
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2535.0 22.09 21.51 20.47 17.54

2510.0 21.91 21.03 19.96 17.30

2560.0 21.76 20.69 19.67 17.21

50% RB mid 2535.0 21.86 20.42 19.38 1717
2510.0 21.06 20.07 19.02 16.46

2560.0 21.72 20.69 19.64 17.15

100% RB 2535.0 21.47 20.44 19.40 16.74
2510.0 21.02 19.97 18.95 16.44
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LTE band 12
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM
715.3 24.35 23.33 22.36 19.75
1 RB high 707.5 24 .41 23.34 22.28 19.79
699.7 24.42 23.39 22.35 19.69
715.3 24.40 23.28 22.31 19.69
1 RB low 707.5 24.34 2340 22.33 19.72
1 AMHz 699.7 24.35 23.31 22.36 19.67
715.3 23.44 22.37 21.39 18.80
50% RB mid 707.5 23.39 22.46 21.41 18.82
699.7 23.32 22.39 21.46 18.75
715.3 23.39 22.39 21.48 18.81
100% RB 707.5 23.44 22.41 21.42 18.80
699.7 23.43 22.39 21.37 18.88
714.5 24.37 23.31 22.36 19.71
1 RB high 707.5 24 .41 23.36 22.34 19.80
700.5 24 .41 23.36 22.43 19.72
714.5 24.39 23.32 22.24 19.84
1 RB low 707.5 24.36 23.44 22.27 19.67
3MHz 700.5 24.39 23.34 22.35 19.74
714.5 23.45 2243 21.42 18.84
50% RB mid 707.5 23.43 22.48 21.49 18.82
700.5 23.37 22.31 21.48 18.65
714.5 23.35 22.37 21.43 18.78
100% RB 707.5 23.44 22.43 21.42 18.84
700.5 23.37 22.40 21.38 18.78
713.5 24.30 23.39 22.31 19.70
1 RB high 707.5 24.40 23.34 22.28 19.67
701.5 24.38 23.36 22.41 19.76
713.5 24.34 23.28 22.32 19.73
1 RB low 707.5 24.38 23.42 22.36 19.69
5MHz 701.5 24.34 23.34 22.35 19.75
713.5 23.42 22.39 21.39 18.71
50% RB mid 707.5 23.47 22.47 21.47 18.84
701.5 23.35 22.40 21.46 18.63
713.5 23.37 22.36 21.44 18.64
100% RB 707.5 23.43 22.42 21.45 18.71
701.5 23.39 22.35 21.40 18.82
711.0 24.39 23.41 22.41 19.77
10MHz 1 RB high 707.5 24.42 23.42 22.37 19.76
704.0 24 .44 23.45 22.45 19.77
1 RB low 711.0 24.43 23.35 22.34 19.86
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707.5 24.42 23.47 22.37 19.86

704.0 24.41 23.41 22.39 19.69

711.0 23.48 2245 21.45 18.75

50% RB mid 707.5 23.49 22.50 21.50 18.78
704.0 23.42 22.41 21.49 18.77

711.0 23.45 22.41 21.49 18.86

100% RB 707.5 23.45 22.50 21.47 18.84
704.0 23.46 2243 21.43 18.79
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LTE band 13
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM
784.5 23.96 23.26 2212 19.32
1 RB high 782.0 24.10 23.27 22.27 19.49
779.5 24.02 23.22 22.23 19.43
784.5 22.97 22.02 20.99 18.26
1 RB low 782.0 23.88 23.27 22.19 19.28
5MHzZ 779.5 24.06 23.33 22.28 19.39
784.5 22.98 21.99 20.96 18.39
50% RB mid 782.0 22.96 22.01 21.04 18.40
779.5 22.89 22.26 21.15 18.26
784.5 23.05 22.01 21.02 18.32
100% RB 782.0 22.97 21.99 20.99 18.31
779.5 22.96 22.03 21.05 18.36
1 RB high 782.0 23.98 23.35 22.21 19.38
10MHz 1 RB low 782.0 24.07 23.25 22.26 19.42
50% RB mid 782.0 23.07 22.09 21.11 18.42
100% RB 782.0 23.06 22.08 21.07 18.49
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LTE band 25
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM
1914.3 23.11 23.39 22.34 18.47
1 RB high 1882.5 22.89 23.16 22.08 18.31
1850.7 22.88 23.07 21.98 18.20
1914.3 22.88 23.23 22.06 18.18
1 RB low 1882.5 22.85 23.07 22.11 18.23
1 AMHz 1850.7 22.96 23.04 22.04 18.24
1914.3 23.04 22.05 20.97 18.38
50% RB mid 1882.5 23.19 21.94 20.88 18.61
1850.7 22.87 21.83 20.85 18.22
1914.3 23.04 22.01 21.06 18.47
100% RB 1882.5 22.95 21.96 20.96 18.40
1850.7 22.85 21.83 20.86 18.18
1913.5 23.09 23.38 22.37 18.40
1 RB high 1882.5 22.94 23.14 22.09 18.27
1851.5 22.83 23.15 21.96 18.13
1913.5 22.88 23.23 22.08 18.23
1 RB low 1882.5 22.87 23.04 22.13 18.27
3MHz 1851.5 22.90 23.01 22.01 18.27
1913.5 23.06 22.07 20.96 18.46
50% RB mid 1882.5 23.15 21.89 20.88 18.57
1851.5 22.84 21.81 20.79 18.18
1913.5 22.96 22.02 21.01 18.39
100% RB 1882.5 22.94 21.92 20.95 18.29
1851.5 22.84 21.79 20.78 18.20
1912.5 23.13 23.42 22.40 18.46
1 RB high 1882.5 22.89 23.23 2211 18.28
1852.5 22.84 23.15 21.97 18.16
1912.5 22.88 23.29 22.06 18.28
1 RB low 1882.5 22.85 23.01 22.04 18.26
5MHz 1852.5 22.90 23.07 21.99 18.32
1912.5 23.02 22.03 21.01 18.46
50% RB mid 1882.5 23.20 21.98 20.96 18.51
1852.5 22.84 21.83 20.83 18.27
1912.5 23.01 21.99 20.98 18.41
100% RB 1882.5 22.86 21.90 20.91 18.24
1852.5 22.84 21.84 20.82 18.26
1910.0 23.07 23.42 22.36 18.42
10MHz 1 RB high 1882.5 22.88 23.15 22.09 18.25
1855.0 22.90 23.15 22.02 18.33
1 RB low 1910.0 22.88 23.26 22.04 18.25
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1882.5 22.88 23.04 22.11 18.25

1855.0 22.96 23.09 21.95 18.39

1910.0 23.01 22.08 21.05 18.32

50% RB mid 1882.5 23.14 21.89 20.88 18.42
1855.0 22.90 21.89 20.86 18.28

1910.0 23.02 22.06 21.01 18.31

100% RB 1882.5 22.93 21.91 20.96 18.31
1855.0 22.82 21.83 20.82 18.16

1907.5 23.12 23.41 22.37 18.46

1 RB high 1882.5 22.96 23.15 22.17 18.37
1857.5 22.85 23.10 21.98 18.22

1907.5 22.88 23.29 22.08 18.18

1 RB low 1882.5 22.85 23.03 22.05 18.13
15MHz 1857.5 22.93 23.09 22.01 18.32
1907.5 23.03 22.08 20.99 18.30

50% RB mid 1882.5 23.12 21.91 20.93 18.51
1857.5 22.84 21.89 20.81 18.21

1907.5 23.01 22.02 21.04 18.42

100% RB 1882.5 22.88 21.94 20.93 18.16
1857.5 22.80 21.79 20.79 18.07

1905.0 23.16 23.46 22.42 18.61

1 RB high 1882.5 22.98 23.24 22.18 18.37
1860.0 22.91 23.17 22.06 18.19

1905.0 22.96 23.32 22.12 18.32

1 RB low 1882.5 22.90 23.09 22.14 18.19
20MHz 1860.0 22.99 23.11 22.05 18.34
1905.0 23.07 2212 21.06 18.37

50% RB mid 1882.5 23.21 21.99 20.97 18.63
1860.0 22.93 21.91 20.87 18.38

1905.0 23.06 22.08 21.07 18.47

100% RB 1882.5 22.96 21.97 21.01 18.36
1860.0 22.87 21.88 20.88 18.14
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LTE band 26(814MHz~824MHz)

i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM
823.3 23.98 23.23 21.85 19.28
1 RB high 819.0 24.02 23.18 21.91 19.21
814.7 24.04 23.13 22.58 19.31
823.3 23.98 23.24 21.88 19.24
1 RB low 819.0 24.03 23.06 21.72 19.20
1 AMHz 814.7 2411 23.19 22.46 19.36
823.3 24.09 23.15 21.95 19.31
50% RB mid 819.0 2417 23.24 21.95 19.22
814.7 24.34 23.32 22.10 19.28
823.3 23.02 22.24 21.26 19.29
100% RB 819.0 23.09 22.33 21.19 19.32
814.7 23.18 22.37 21.26 19.30
822.5 23.95 23.03 21.78 19.26
1 RB high 819.0 23.98 23.16 21.84 19.19
815.5 24.07 23.25 21.95 19.19
822.5 24.00 23.19 21.88 19.12
1 RB low 819.0 24.03 23.21 21.68 19.19
3MHz 815.5 24.17 23.32 21.98 19.25
822.5 23.00 22.12 21.34 19.33
50% RB mid 819.0 23.03 22.16 21.23 19.25
815.5 23.09 22.21 21.16 19.24
822.5 23.09 22.06 21.30 19.29
100% RB 819.0 23.13 22.08 21.27 19.24
815.5 23.17 2217 21.26 19.25
821.5 2414 23.19 22.28 19.41
1 RB high 819.0 2419 23.25 22.52 19.41
816.5 2418 23.26 22.53 19.40
821.5 2410 23.20 22.39 19.35
1 RB low 819.0 24.26 23.31 22.51 19.35
5MHz 816.5 24.35 23.42 22.49 19.47
821.5 23.10 22.24 21.46 19.38
50% RB mid 819.0 23.11 22.25 21.46 19.38
816.5 23.16 22.28 21.35 19.35
821.5 23.18 22.18 21.41 19.37
100% RB 819.0 23.21 22.18 21.37 19.35
816.5 23.28 22.24 21.38 19.34
1 RB high 819.0 2414 23.28 22.06 19.49
10MHz 1 RB low 819.0 24.26 23.40 21.90 19.40
50% RB mid 819.0 23.21 22.31 21.42 19.39
100% RB 819.0 23.25 22.28 21.32 19.29
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LTE band 26(824MHz~849MHz)

i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM
848.3 23.82 22.90 21.66 19.14
1 RB high 836.5 24.05 23.20 21.94 19.20
824.7 23.83 23.02 22.38 19.28
848.3 23.83 22.91 21.76 19.10
1 RB low 836.5 24.05 23.18 21.83 19.18
1 AMHz 824.7 23.84 2291 22.19 19.28
848.3 24.03 23.10 21.82 19.21
50% RB mid 836.5 2417 23.22 22.03 19.17
824.7 24.13 23.17 21.90 19.26
848.3 22.95 22.18 21.31 19.25
100% RB 836.5 23.10 22.30 21.16 19.24
824.7 22.98 22.18 21.21 19.29
847.5 23.81 23.02 21.57 19.09
1 RB high 836.5 24.02 23.17 21.94 19.18
825.5 23.95 23.12 21.89 19.26
847.5 23.87 23.07 21.71 19.03
1 RB low 836.5 24.07 23.21 21.74 19.15
3MHz 825.5 23.95 23.13 21.70 19.17
847.5 22.86 22.05 21.17 19.16
50% RB mid 836.5 23.07 22.15 21.25 19.25
825.5 23.01 22.10 21.18 19.30
847.5 22.98 21.99 21.17 19.16
100% RB 836.5 23.09 22.07 21.23 19.22
825.5 23.04 22.00 21.29 19.26
846.5 24.05 22.98 22.09 19.32
1 RB high 836.5 24.23 23.28 22.33 19.35
826.5 2418 23.28 22.44 19.48
846.5 2411 23.08 22.30 19.29
1 RB low 836.5 24.27 23.34 22.41 19.39
5MHz 826.5 24.18 23.20 22.38 19.37
846.5 22.96 22.11 21.33 19.24
50% RB mid 836.5 23.21 22.23 21.42 19.36
826.5 23.11 22.19 2140 19.42
846.5 23.09 22.03 21.28 19.24
100% RB 836.5 23.22 22.16 21.33 19.30
826.5 23.16 2211 21.39 19.38
844.0 23.99 23.20 21.79 19.34
1 RB high 836.5 2415 23.26 22.03 19.31
10MHz
829.0 24.29 23.30 22.19 19.47
1 RB low 844.0 2417 23.22 21.94 19.33
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836.5 24.22 23.30 22.03 19.45

829.0 24.13 23.21 21.99 19.40

844.0 23.08 22.21 21.21 19.25

50% RB mid 836.5 23.23 22.30 21.36 19.36
829.0 23.19 22.26 21.44 19.42

844.0 23.14 22.16 21.18 19.15

100% RB 836.5 23.23 22.25 21.29 19.28
829.0 23.20 22.22 21.36 19.34

841.5 24.03 23.35 22.68 19.60

1 RB high 836.5 24.23 23.54 22.67 19.55
831.5 24.21 23.59 22.64 19.62

841.5 24.27 23.62 22.47 19.69

1 RB low 836.5 24.26 23.56 22.56 19.72
15MHz 831.5 24.09 23.47 22.60 19.66
841.5 23.13 22.17 21.19 19.23

50% RB mid 836.5 23.23 22.16 21.24 19.31
831.5 23.27 22.16 21.34 19.35

841.5 23.17 22.23 21.27 19.29

100% RB 836.5 23.22 22.26 21.35 19.34
831.5 23.19 22.22 21.36 19.37
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LTE band 41
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM

2687.5 26.69 25.76 24 .49 21.90
1 RB high 2593.0 26.24 25.73 24.62 21.41
2498.5 26.76 25.90 24.67 22.00
2687.5 26.79 25.37 24.58 22.24
1 RB low 2593.0 26.57 25.71 24.37 21.74
5MHzZ 2498.5 26.80 2591 24.70 22.15
2687.5 25.90 24.76 23.87 21.11
50% RB mid 2593.0 25.66 24.31 23.50 21.04
2498.5 25.71 24.73 23.70 21.11
2687.5 25.97 24.72 23.97 21.18
100% RB 2593.0 25.61 24.55 23.35 20.90
2498.5 25.66 2477 23.70 21.00
2685.0 26.62 25.77 24.50 21.95
1 RB high 2593.0 26.31 25.76 24.68 21.74
2501.0 26.77 25.93 24.64 22.21
2685.0 26.73 25.39 24.66 22.15
1 RB low 2593.0 26.53 25.70 24 .42 21.77
10MHz 2501.0 26.79 25.86 24.63 22.02
2685.0 25.97 24.75 23.93 21.29
50% RB mid 2593.0 25.62 24.32 23.42 21.06
2501.0 25.69 24.68 23.67 20.89
2685.0 25.97 24.77 23.92 21.21
100% RB 2593.0 25.62 24.51 23.42 21.07
2501.0 25.67 2477 23.74 21.04
2682.5 26.70 25.73 24.50 22.07
1 RB high 2593.0 26.29 25.75 24.65 21.53
2503.5 26.82 25.95 24.67 22.14
2682.5 26.76 25.33 24.60 22.19
1 RB low 2593.0 26.51 25.72 24.36 21.82
15MHz 2503.5 26.81 25.86 24.70 21.99
2682.5 25.90 24.75 23.87 21.25
50% RB mid 2593.0 25.66 24 .28 23.48 20.91
2503.5 25.69 24.65 23.69 20.92
2682.5 25.92 24.80 23.92 21.08
100% RB 2593.0 25.59 24.50 23.38 20.99
2503.5 25.66 24.69 23.68 21.10
2680.0 26.72 25.80 24.56 21.95
1 RB high 2593.0 26.33 25.83 24.69 21.61

20MHz
2506.0 26.85 25.99 24.72 22.14
1 RB low 2680.0 26.81 25.43 24.68 22.14
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2593.0 26.59 25.78 24.45 21.85

2506.0 26.83 25.96 24.72 22.10

2680.0 25.99 24.81 23.97 21.40

50% RB mid 2593.0 25.67 24.36 23.51 20.90
2506.0 25.76 24.75 23.74 20.94

2680.0 26.00 24.82 23.98 21.27

100% RB 2593.0 25.68 24,57 2345 20.94
2506.0 25.75 24.78 23.77 21.10
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LTE band 48
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM
3697.5 22.74 21.93 20.57 18.18
1 RB high 3625.0 22.77 21.93 20.51 18.22
3552.5 22.70 21.70 20.36 18.05
3697.5 22.65 21.90 20.47 18.04
1 RB low 3625.0 22.69 21.75 20.32 18.11
5MHz 3552.5 22.58 21.52 20.21 17.97
3697.5 21.69 20.88 19.90 16.95
50% RB mid 3625.0 21.86 20.76 19.83 17.12
3552.5 21.74 20.72 19.74 16.97
3697.5 21.72 20.85 19.92 17.04
100% RB 3625.0 21.76 20.79 19.82 17.02
3552.5 21.64 20.66 19.70 17.12
3695.0 22.74 21.95 20.56 18.22
1 RB high 3625.0 22.76 21.88 20.57 18.09
3555.0 22.74 21.76 20.37 17.96
3695.0 22.67 21.93 20.47 18.08
1 RB low 3625.0 22.61 21.68 20.37 17.95
10MHz 3555.0 22.61 21.60 20.15 17.95
3695.0 21.69 20.82 19.83 17.18
50% RB mid 3625.0 21.83 20.81 19.81 17.31
3555.0 21.67 20.70 19.70 16.98
3695.0 21.74 20.87 19.89 17.10
100% RB 3625.0 21.75 20.83 19.77 16.94
3555.0 21.66 20.74 19.64 16.92
3692.5 22.79 22.00 20.53 18.27
1 RB high 3625.0 22.84 21.88 20.54 18.32
3557.5 22.68 21.70 20.37 18.00
3692.5 22.66 21.86 20.52 18.00
1 RB low 3625.0 22.65 21.72 20.29 17.96
15MHz 3557.5 22.57 21.53 20.13 17.95
3692.5 21.74 20.82 19.86 17.20
50% RB mid 3625.0 21.80 20.84 19.79 17.12
3557.5 21.73 20.75 19.75 16.99
3692.5 21.76 20.88 19.88 17.25
100% RB 3625.0 21.73 20.76 19.81 17.18
3557.5 21.67 20.67 19.66 17.04
2OMHz 1 RB high 3690.0 22.82 22.03 20.63 18.17
3625.0 22.85 21.97 20.59 18.20
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3560.0 22.76 21.78 20.40 18.14

3690.0 22.70 21.94 20.53 18.09

1 RB low 3625.0 22.70 21.78 20.39 17.95
3560.0 22.62 21.62 20.23 18.09

3690.0 21.77 20.91 19.92 17.19

50% RB mid 3625.0 21.89 20.85 19.87 17.24
3560.0 21.76 20.77 19.79 1717

3690.0 21.78 20.93 19.93 17.02

100% RB 3625.0 21.81 20.86 19.85 17.15
3560.0 21.69 20.76 19.72 16.92
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LTE band 66
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM
1779.3 22.86 23.05 2211 18.23
1 RB high 1745.0 22.77 22.96 21.95 18.18
1710.7 22.88 23.04 22.07 18.29
1779.3 22.93 23.14 22.09 18.37
1 RB low 1745.0 22.86 23.13 21.98 18.20
1 AMHz 1710.7 23.06 23.39 22.18 18.36
1779.3 23.01 22.01 20.97 18.40
50% RB mid 1745.0 23.20 21.80 20.78 18.52
1710.7 23.02 21.99 20.95 18.19
1779.3 23.01 21.97 21.04 18.42
100% RB 1745.0 22.78 21.82 20.88 18.22
1710.7 23.01 22.03 20.97 18.29
1778.5 22.86 22.96 2212 18.22
1 RB high 1745.0 22.84 22.89 21.95 18.27
1711.5 22.85 23.11 22.00 18.03
1778.5 22.90 23.13 2211 18.30
1 RB low 1745.0 22.90 23.13 21.99 18.21
3MHz 1711.5 23.07 23.39 22.18 18.37
1778.5 22.96 22.00 20.92 18.15
50% RB mid 1745.0 23.18 21.78 20.78 18.47
1711.5 23.02 21.95 20.96 18.19
1778.5 23.05 22.04 21.04 18.39
100% RB 1745.0 22.83 21.78 20.85 18.16
1711.5 22.97 21.98 21.04 18.35
1777.5 22.90 23.00 22.18 18.27
1 RB high 1745.0 22.75 22.97 22.00 18.13
1712.5 22.85 23.05 21.99 18.17
1777.5 22.92 23.20 2213 18.30
1 RB low 1745.0 22.90 23.15 22.05 18.10
5MHz 1712.5 23.09 23.33 22.17 18.40
1777.5 22.96 22.01 20.95 18.38
50% RB mid 1745.0 23.24 21.80 20.85 18.46
1712.5 23.02 22.00 21.01 18.35
1777.5 22.99 22.03 20.99 18.39
100% RB 1745.0 22.86 21.77 20.85 18.13
1712.5 23.02 22.02 21.03 18.31
1775.0 22.87 23.00 2217 18.32
10MHz 1 RB high 1745.0 22.79 22.93 21.95 18.02
1715.0 22.91 23.09 22.06 18.34
1 RB low 1775.0 22.89 23.17 22.09 18.21
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1745.0 22.85 23.20 21.98 18.30

1715.0 23.09 23.40 22.17 18.31

1775.0 23.03 22.00 21.01 18.43

50% RB mid 1745.0 23.24 21.79 20.77 18.66
1715.0 22.98 21.95 20.98 18.35

1775.0 22.97 21.99 21.01 18.20

100% RB 1745.0 22.77 21.81 20.82 17.94
1715.0 22.94 21.98 21.03 18.35

1772.5 22.85 22.99 22.17 18.26

1 RB high 1745.0 22.79 22.93 21.91 18.18
1717.5 22.93 23.05 22.07 18.27

1772.5 22.89 23.19 22.06 18.20

1 RB low 1745.0 22.83 23.19 22.06 18.12
15MHz 1717.5 23.11 23.37 22.20 18.49
1772.5 22.99 21.97 21.00 18.36

50% RB mid 1745.0 23.26 21.83 20.78 18.61
1717.5 22.98 22.01 20.93 18.16

1772.5 23.04 21.98 20.99 18.47

100% RB 1745.0 22.86 21.81 20.86 18.19
1717.5 23.03 22.04 21.06 18.43

1770.0 22.94 23.06 22.20 18.22

1 RB high 1745.0 22.85 22.98 22.01 18.16
1720.0 22.94 23.14 22.08 18.11

1770.0 22.94 23.21 22.15 18.18

1 RB low 1745.0 22.91 23.21 22.07 18.36
20MHz 1720.0 23.15 23.41 22.27 18.43
1770.0 23.06 22.05 21.02 18.49

50% RB mid 1745.0 23.27 21.88 20.87 18.50
1720.0 23.06 22.03 21.03 18.40

1770.0 23.06 22.07 21.06 18.51

100% RB 1745.0 22.87 21.85 20.90 18.09
1720.0 23.04 22.06 21.07 18.27
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LTE band 71
i ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK | 16QAM | 64QAM | 256QAM

695.5 23.29 22.58 21.51 18.66
1 RB high 680.5 23.08 22.38 21.14 18.52
665.5 23.03 22.31 21.24 18.43
695.5 23.22 22.45 21.35 18.42
1 RB low 680.5 23.44 22.62 21.55 18.71
5MHzZ 665.5 23.24 22.42 21.30 18.56
695.5 22.11 21.09 20.05 17.43
50% RB mid 680.5 22.47 21.06 20.09 17.84
665.5 2243 21.41 20.36 17.82
695.5 22.10 21.14 20.11 17.48
100% RB 680.5 2214 21.11 20.15 17.53
665.5 22.26 21.32 20.26 17.55
693.0 23.31 22.52 21.45 18.54
1 RB high 680.5 23.13 22.38 21.16 18.43
668.0 23.04 22.24 21.18 18.22
693.0 23.16 22.50 21.36 18.40
1 RB low 680.5 23.43 22.65 21.50 18.74
10MHz 668.0 23.16 22.51 21.28 18.38
693.0 22.11 21.13 20.09 17.44
50% RB mid 680.5 22.45 21.08 20.08 17.77
668.0 22.41 21.41 20.35 17.66
693.0 22.17 21.15 20.10 17.56
100% RB 680.5 2219 21.14 20.19 17.60
668.0 22.23 21.25 20.32 17.52
690.5 23.36 22.55 21.44 18.53
1 RB high 680.5 23.06 22.37 21.18 18.24
670.5 23.11 22.30 21.18 18.46
690.5 23.20 22.44 21.39 18.51
1 RB low 680.5 23.42 22.57 21.49 18.59
15MHz 670.5 23.19 22.51 21.29 18.61
690.5 22.16 21.07 20.06 17.38
50% RB mid 680.5 22.44 21.05 20.12 17.70
670.5 22.44 21.38 20.35 17.75
690.5 22.15 21.16 20.10 17.44
100% RB 680.5 2212 21.10 20.10 17.35
670.5 22.26 21.32 20.24 17.60
688.0 23.38 22.59 21.53 18.68
1 RB high 680.5 23.16 22.40 21.20 18.49

20MHz
673.0 23.13 22.33 21.25 18.48
1 RB low 688.0 23.26 22.52 21.40 18.45
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680.5 23.52 22.66 21.58 18.75

673.0 23.25 22.52 21.32 18.58

688.0 22.18 21.15 20.15 17.48

50% RB mid 680.5 22.48 21.13 20.16 17.83
673.0 22.45 21.47 20.38 17.81

688.0 22.20 21.17 20.17 17.50

100% RB 680.5 22.21 21.20 20.20 17.44
673.0 22.33 21.33 20.34 17.70
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. Frequency | Frequenc ) PCC RB SCC RB Conducted
Bandwidth | ooy | FEQUENCY o lation [— :
(MHz) (MHz) Size | Offset | Size | Offset | Power(dBm)
1 24 1 0 26.61
QPSK
25 0 100 0 24.61
1 24 1 0 25.18
16QAM
5MHz/ 25 0 100 0 23.66
2583.8 2595.5
20MHz 1 24 1 0 23.58
64QAM
25 0 100 0 23.66
1 24 1 0 26.77
256QAM
25 0 100 0 26.75
1 49 1 0 26.87
QPSK
50 0 75 0 24.78
1 49 1 0 25.30
16QAM
10MHz/ 50 0 75 0 23.76
2585.9 2597.9
15MHz 1 49 1 0 23.59
64QAM
50 0 75 0 23.77
1 49 1 0 26.72
256QAM
50 0 75 0 26.84
1 49 1 0 26.91
QPSK
50 0 100 0 24.82
1 49 1 0 25.12
16QAM
10MHz/ 50 0 100 0 23.78
2583.6 2598.0
20MHz 1 49 1 0 23.92
64QAM
50 0 100 0 23.79
1 49 1 0 26.80
256QAM
50 0 100 0 26.83
1 74 1 0 26.90
QPSK
75 0 50 0 24.83
1 74 1 0 25.07
16QAM
15MHz/ 75 0 50 0 23.78
2588.1 2600.1
10MHz 1 74 1 0 23.88
64QAM
75 0 50 0 23.78
1 74 1 0 26.71
256QAM
75 0 50 0 24.89
1 74 1 0 26.90
QPSK
75 0 75 0 24.80
1 74 1 0 25.38
16QAM
15MHz/ 75 0 75 0 23.78
2585.5 2600.5
15MHz 1 74 1 0 23.66
64QAM
75 0 75 0 23.82
1 74 1 0 26.80
256QAM
75 0 75 0 26.86
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1 74 1 0 26.96
QPSK
75 0 100 0 24.84
1 74 1 0 25.41
16QAM
15MHz/ 75 0 100 0 23.82
2583.3 2600.4
20MHz 1 74 1 0 23.70
64QAM
75 0 100 0 23.87
1 74 1 0 26.85
256QAM
75 0 100 0 26.85
1 99 1 0 26.84
QPSK
100 0 25 0 24.87
1 99 1 0 25.24
16QAM
20MHz/ 100 0 25 0 23.87
2590.5 2602.2
5MHz 1 99 1 0 23.92
64QAM
100 0 25 0 23.86
1 99 1 0 26.92
256QAM
100 0 25 0 23.86
1 99 1 0 26.93
QPSK
100 0 50 0 24.94
1 99 1 0 25.54
16QAM
20MHz/ 100 0 50 0 23.93
2588.1 2602.5
10MHz 1 99 1 0 24.01
64QAM
100 0 50 0 23.97
1 99 1 0 26.89
256QAM
100 0 50 0 24.96
1 99 1 0 26.99
QPSK
100 0 75 0 24.88
1 99 1 0 25.39
16QAM
20MHz/ 100 0 75 0 23.86
2585.6 2602.7
15MHz 1 99 1 0 24.08
64QAM
100 0 75 0 23.90
1 99 1 0 26.89
256QAM
100 0 75 0 24.98
1 99 1 0 27.06
QPSK
100 0 100 0 24.92
1 99 1 0 25.45
16QAM
20MHz/ 100 0 100 0 23.87
2583.1 2602.9
20MHz 1 99 1 0 2413
64QAM
100 0 100 0 23.92
1 99 1 0 26.93
256QAM
100 0 100 0 24.99
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. Frequency | Frequenc ) PCC RB SCC RB Conducted
Bandwidth | ooy | FEQUENCY o lation [— :
(MHz) (MHz) Size | Offset | Size | Offset | Power(dBm)
1 24 1 0 23.82
QPSK
25 0 25 0 21.89
1 24 1 0 22.83
16QAM
5MHz/ 25 0 25 0 20.91
1752.6 1757 4
5MHz 1 24 1 0 20.81
64QAM
25 0 25 0 20.92
1 24 1 0 19.01
256QAM
25 0 25 0 19.00
1 24 1 0 23.93
QPSK
25 0 50 0 21.97
1 24 1 0 22.97
16QAM
5MHz/ 25 0 50 0 21.00
1750.3 1757.5
10MHz 1 24 1 0 20.90
64QAM
25 0 50 0 21.05
1 24 1 0 19.12
256QAM
25 0 50 0 19.05
1 24 1 0 23.96
QPSK
25 0 75 0 21.98
1 24 1 0 23.00
16QAM
5MHz/ 25 0 75 0 21.00
1748 .1 1757 .4
15MHz 1 24 1 0 21.00
64QAM
25 0 75 0 21.01
1 24 1 0 19.18
256QAM
25 0 75 0 19.06
1 49 1 0 23.98
QPSK
50 0 25 0 21.99
1 49 1 0 23.06
16QAM
10MHz/ 50 0 25 0 21.00
1752.5 1759.7
5MHz 1 49 1 0 20.69
64QAM
50 0 25 0 20.99
1 49 1 0 19.03
256QAM
50 0 25 0 19.12
1 49 1 0 23.98
QPSK
50 0 50 0 21.97
1 49 1 0 23.07
16QAM
10MHz/ 50 0 50 0 20.98
1750.1 1760
10MHz 1 49 1 0 20.73
64QAM
50 0 50 0 20.96
1 49 1 0 19.08
256QAM
50 0 50 0 19.07
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15MHz/
5MHz

1752.6

1761.9

1 74 1 0 23.96
QPSK

75 0 25 0 21.96
1 74 1 0 22.91

16QAM
75 0 25 0 20.90
1 74 1 0 20.71

64QAM
75 0 25 0 20.95
1 74 1 0 19.04

256QAM
75 0 25 0 19.08
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. Frequency | Frequenc ) PCC RB SCC RB Conducted
Bandwidth | ooy | FEAUSNCY o lation [— :
(MHz) (MHz) Size | Offset | Size | Offset | Power(dBm)
1 24 1 0 23.98
QPSK
25 0 100 0 22.00
1 24 1 0 23.05
16QAM
5MHz/ 25 0 100 0 21.02
1745.8 1757.5
20MHz 1 24 1 0 21.00
64QAM
25 0 100 0 21.01
1 24 1 0 19.23
256QAM
25 0 100 0 19.11
1 49 1 0 24.05
QPSK
50 0 75 0 22.02
1 49 1 0 23.03
16QAM
10MHz/ 50 0 75 0 21.02
1747.9 1757.9
15MHz 1 49 1 0 20.83
64QAM
50 0 75 0 21.00
1 49 1 0 19.11
256QAM
50 0 75 0 19.09
1 49 1 0 24.02
QPSK
50 0 100 0 22.06
1 49 1 0 23.20
16QAM
10MHz/ 1745.6 1760.0 50 0 100 0 21.05
20MHz 1 49 1 0 20.84
64QAM
50 0 100 0 21.06
1 49 1 0 19.13
256QAM
50 0 100 0 19.10
1 74 1 0 24.03
QPSK
75 0 50 0 22.00
1 74 1 0 22.98
16QAM
15MHz/ 75 0 50 0 20.93
1750.1 17621
10MHz 1 74 1 0 20.72
64QAM
75 0 50 0 20.97
1 74 1 0 19.07
256QAM
75 0 50 0 19.06
1 74 1 0 23.94
QPSK
75 0 75 0 22.04
1 74 1 0 23.13
16QAM
15MHz/ 75 0 75 0 20.97
1747.5 1762.5
15MHz 1 74 1 0 20.78
64QAM
75 0 75 0 21.00
1 74 1 0 19.03
256QAM
75 0 75 0 19.05
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1 74 1 0 24.05
QPSK
75 0 100 0 22.02
1 74 1 0 22.82
16QAM
15MHz/ 75 0 100 0 21.00
1745.3 1762.4
20MHz 1 74 1 0 21.04
64QAM
75 0 100 0 21.03
1 74 1 0 19.06
256QAM
75 0 100 0 19.04
1 99 1 0 24.00
QPSK
100 0 25 0 21.95
1 99 1 0 23.01
16QAM
20MHz/ 100 0 25 0 20.97
1752.5 1764.2
5MHz 1 99 1 0 21.10
64QAM
100 0 25 0 20.96
1 99 1 0 18.95
256QAM
100 0 25 0 18.98
1 99 1 0 24.03
QPSK
100 0 50 0 22.00
1 99 1 0 22.98
16QAM
20MHz/ 100 0 50 0 21.00
1750.1 1764.5
10MHz 1 99 1 0 21.10
64QAM
100 0 50 0 21.03
1 99 1 0 18.92
256QAM
100 0 50 0 19.02
1 99 1 0 23.99
QPSK
100 0 75 0 22.01
1 99 1 0 23.00
16QAM
20MHz/ 100 0 75 0 20.96
1747.6 1764.7
15MHz 1 99 1 0 21.16
64QAM
100 0 75 0 21.02
1 99 1 0 18.92
256QAM
100 0 75 0 19.03
1 99 1 0 24.05
QPSK
100 0 100 0 21.99
1 99 1 0 23.04
16QAM
20MHz/ 100 0 100 0 21.00
17451 1764.9
20MHz 1 99 1 0 21.16
64QAM
100 0 100 0 21.04
1 99 1 0 19.05
256QAM
100 0 100 0 19.00
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A.1.3 Radiated

A.1.3.1 Description

This is the test for the maximum radiated power from the EUT.

FDD Band 2/25: Part 24.232(c) specifies "Mobile and portable stations are limited to 2 watts
EIRP".

FDD Band 5/26(824MHz~849MHz): Part 22.913(a) specifies "The ERP of mobile transmitters and
auxiliary test transmitters must not exceed 7 watts".

FDD Band 7/TDD Band 38/41: Part 27.50(h)(2) specifies "Mobile stations are limited to 2.0 watts
EIRP".

FDD Band 12/71: Part 27.50(c)(10) specifies "Portable stations(hand-held devices) in the 600
MHz uplink band and the 698—746 MHz band, and fixed and mobile stations in the 600 MHz uplink
band are limited to 3 watts ERP".

FDD Band 13: Part 27.50(b) specifies "Portable stations(hand-held devices) transmitting in the
746—-757 MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP".

LTE Band 26(814MHz~824MHz): Part 90.635(b) specifies "The maximum output power of the
transmitter for mobile stations is 100 watts".

TDD Band 48: Part 96.41(b) specifies the maximum effective isotropic radiated power(EIRP) of
any End User Device must comply with the limits of 23dBm/10MHZz".

FDD Band 4/66: Part 27.50(d)(4) specifies "Fixed, mobile, and portable(handheld) stations
operating in the 1710-1755 MHz band and mobile and portable stations operating in the 1695—
1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP".

A.1.3.2 Method of Measurement
According to KDB 412172 D01 and ANSI C63.26 the relevant equation for determining the
maximum ERP or EIRP from the measured RF output power is given in Equation as follows:
ERP or EIRP = Pp + Gy — L¢
where;
® ERP or EIRP = effective radiated power or equivalent isotropically radiated
power(expressed in the same units as Pr.
® P, = transmitter output power, in this report the unit express as dBm;
Gt = gain of the transmitting antenna, in dBd(ERP) or dBi(EIRP);
® L. = signal attenuation in the connecting cable between the transmitter and antenna, in
dB.
Alternatively, the EIRP can be determined from Equation above and then converted to ERP based
on the maximum antenna gain relationship by applying the following equation:
ERP = EIRP — 2.15dB

Note: The antenna gain information was provided by the client. The laboratory is not responsible
for identifying its authenticity during the test.
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A.1.3.3 Limits and Measurement Results
LTE Band 2-EIRP
Limits: <33dBm(2W)

RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-0.15)
Bandwidth
size/offset (MHz) QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
1909.3 23.06 23.40 22.30 18.38 22.91 23.25 22.15 18.23
1 RB high 1880.0 22.98 23.28 22.11 18.64 22.83 23.13 21.96 18.49
1850.7 22.93 23.09 21.90 18.23 22.78 22.94 21.75 18.08
1909.3 23.10 23.32 22.21 18.43 22.95 23.17 22.06 18.28
1 RB low 1880.0 22.82 23.16 21.97 18.50 22.67 23.01 21.82 18.35
1850.7 22.84 22.98 22.03 18.45 22.69 22.83 21.88 18.30
1AMz 1909.3 23.16 21.98 20.90 18.53 23.01 21.83 20.75 18.38
50% RB
] 1880.0 23.18 21.86 20.86 18.83 23.03 21.71 20.71 18.68
md 1850.7 22.81 21.93 20.88 18.54 22.66 21.78 20.73 18.39
1909.3 23.10 21.90 20.95 18.73 22.95 21.75 20.80 18.58
100% RB 1880.0 22.94 21.96 20.84 18.58 22.79 21.81 20.69 18.43
1850.7 22.89 21.96 20.92 18.50 22.74 21.81 20.77 18.35
1908.5 23.24 23.33 22.19 18.72 23.09 23.18 22.04 18.57
1 RB high 1880.0 22.96 23.23 2213 18.46 22.81 23.08 21.98 18.31
1851.5 2291 22.99 21.92 18.44 22.76 22.84 21.77 18.29
1908.5 23.01 23.38 22.23 18.39 22.86 23.23 22.08 18.24
1 RB low 1880.0 22.95 23.12 22.08 18.33 22.80 22.97 21.93 18.18
1851.5 22.99 23.11 22.11 18.63 22.84 22.96 21.96 18.48
sMRz 1908.5 23.11 22.00 21.01 18.73 22.96 21.85 20.86 18.58
50% RB
] 1880.0 23.16 21.96 20.79 18.55 23.01 21.81 20.64 18.40
md 1851.5 22.82 22.01 20.76 18.32 22.67 21.86 20.61 18.17
1908.5 23.13 22.00 20.87 18.89 22.98 21.85 20.72 18.74
100% RB 1880.0 22.89 21.86 20.90 18.65 22.74 21.71 20.75 18.50
1851.5 22.82 21.78 20.84 18.29 22.67 21.63 20.69 18.14
1907.5 23.15 23.39 22.26 18.51 23.00 23.24 22.11 18.36
1 RB high 1880.0 23.03 23.18 22.11 18.78 22.88 23.03 21.96 18.63
1852.5 22.83 23.02 21.99 18.55 22.68 22.87 21.84 18.40
1907.5 23.04 23.31 22.18 18.65 22.89 23.16 22.03 18.50
1 RB low 1880.0 22.89 23.12 21.98 18.49 22.74 22.97 21.83 18.34
1852.5 2291 23.06 22.01 18.56 22.76 2291 21.86 18.41
oMz . 1907.5 23.09 22.04 20.99 18.59 22.94 21.89 20.84 18.44
%0 /o_ RB 1880.0 23.14 21.91 20.85 18.51 22.99 21.76 20.70 18.36
md 1852.5 22.86 21.92 20.85 18.60 22.71 21.77 20.70 18.45
1907.5 23.04 21.98 20.95 18.70 22.89 21.83 20.80 18.55
100% RB 1880.0 22.91 21.95 20.92 18.30 22.76 21.80 20.77 18.15
1852.5 22.83 21.87 20.90 18.61 22.68 21.72 20.75 18.46
1905.0 23.20 23.39 22.25 18.98 23.05 23.24 22.10 18.83
10MHz 1 RB high
1880.0 23.07 23.14 22.11 18.82 22.92 22.99 21.96 18.67
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1855.0 22.90 23.00 22.04 18.51 22.75 22.85 21.89 18.36

1905.0 22.99 23.31 2213 18.38 22.84 23.16 21.98 18.23

1 RB low 1880.0 22.89 23.11 21.91 18.44 22.74 22.96 21.76 18.29

1855.0 22.84 23.10 21.98 18.35 22.69 22.95 21.83 18.20

1905.0 23.06 22.07 20.99 18.52 22.91 21.92 20.84 18.37

50% RB
1880.0 23.12 21.95 20.90 18.83 22.97 21.80 20.75 18.68

mid
1855.0 22.85 21.86 20.86 18.23 22.70 21.71 20.71 18.08

1905.0 22.98 21.95 21.03 18.59 22.83 21.80 20.88 18.44

100% RB 1880.0 22.96 21.97 20.91 18.47 22.81 21.82 20.76 18.32

1855.0 22.84 21.88 20.83 18.26 22.69 21.73 20.68 18.11

1902.5 23.20 23.38 22.28 18.81 23.05 23.23 22.13 18.66

1 RB high 1880.0 23.00 23.11 22.09 18.30 22.85 22.96 21.94 18.15

1857.5 22.92 23.05 22.06 18.40 22.77 22.90 21.91 18.25

1902.5 23.00 23.27 2210 18.62 22.85 23.12 21.95 18.47

1 RB low 1880.0 22.91 23.10 21.98 18.51 22.76 22.95 21.83 18.36

1857.5 22.89 23.12 21.97 18.48 22.74 22.97 21.82 18.33

15MHz
1902.5 23.07 21.99 21.02 18.45 22.92 21.84 20.87 18.30
50% RB
1880.0 23.12 21.97 20.89 18.63 22.97 21.82 20.74 18.48
mid
1857.5 22.87 21.87 20.82 18.44 22.72 21.72 20.67 18.29
1902.5 22.96 21.99 21.03 18.53 22.81 21.84 20.88 18.38
100% RB 1880.0 22.94 21.97 20.92 18.24 22.79 21.82 20.77 18.09
1857.5 22.86 21.91 20.87 18.32 22.71 21.76 20.72 18.17
1900.0 23.23 23.44 22.34 18.53 23.08 23.29 22.19 18.38
1 RB high 1880.0 23.09 23.19 22.18 18.65 22.94 23.04 22.03 18.50
1860.0 22.93 23.07 22.09 18.22 22.78 22.92 21.94 18.07
1900.0 23.06 23.33 22.20 18.39 22.91 23.18 22.05 18.24
1 RB low 1880.0 22.93 23.14 22.01 18.61 22.78 22.99 21.86 18.46
1860.0 22.93 23.14 22.04 18.40 22.78 22.99 21.89 18.25
20MHz
1900.0 23.12 22.09 21.08 18.57 22.97 21.94 20.93 18.42
50% RB
1880.0 23.16 21.98 20.93 18.59 23.01 21.83 20.78 18.44
mid

1860.0 22.94 21.94 20.92 18.21 22.79 21.79 20.77 18.06

1900.0 23.06 22.05 21.05 18.49 22.91 21.90 20.90 18.34

100% RB 1880.0 22.97 21.98 20.99 18.55 22.82 21.83 20.84 18.40

1860.0 22.90 21.92 20.91 18.25 22.75 21.77 20.76 18.10
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LTE Band 5-ERP
Limits: <38.45dBm(7W)

] RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-2.32)
Bandwidin size/offset (MHz) QPSK | 16QAM | 64QAM | 256QAM | QPSK | 16QAM | 64QAM | 256QAM

848.3 24.34 23.22 22.35 19.74 19.87 18.75 17.88 17.88

1 RB high 836.5 24.33 23.40 22.44 19.90 19.86 18.93 17.97 17.97

824.7 24.32 23.40 22.40 19.98 19.85 18.93 17.93 17.93

848.3 24.31 23.34 22.37 20.02 19.84 18.87 17.90 17.90

1 RB low 836.5 24.26 23.40 22.43 19.73 19.79 18.93 17.96 17.96

824.7 24.24 23.34 22.45 19.51 19.77 18.87 17.98 17.98

4MHz 848.3 23.24 22.27 21.39 18.54 18.77 17.80 16.92 16.92
50% RB

) 836.5 23.44 22.33 21.39 18.93 18.97 17.86 16.92 16.92

m 824.7 23.25 22.27 21.41 18.59 18.78 17.80 16.94 16.94

848.3 23.25 22.36 21.35 19.02 18.78 17.89 16.88 16.88

100% RB 836.5 23.25 22.29 21.35 18.73 18.78 17.82 16.88 16.88

824.7 23.24 22.29 21.37 18.54 18.77 17.82 16.90 16.90

847.5 24.31 23.26 22.29 19.97 19.84 18.79 17.82 17.82

1 RB high 836.5 24.33 23.35 22.43 19.64 19.86 18.88 17.96 17.96

825.5 24.29 23.39 22.39 19.69 19.82 18.92 17.92 17.92

847.5 24.32 23.31 22.41 20.01 19.85 18.84 17.94 17.94

1 RB low 836.5 24.26 23.43 22.45 19.73 19.79 18.96 17.98 17.98

825.5 24.25 23.34 22.49 19.76 19.78 18.87 18.02 18.02

SMRz 847.5 23.23 22.21 21.32 18.62 18.76 17.74 16.85 16.85
50% RB

) 836.5 23.40 22.26 21.39 18.82 18.93 17.79 16.92 16.92

m 825.5 23.26 22.25 21.46 18.55 18.79 17.78 16.99 16.99

847.5 23.24 22.28 21.33 18.84 18.77 17.81 16.86 16.86

100% RB 836.5 23.34 22.26 21.34 18.83 18.87 17.79 16.87 16.87

825.5 23.31 22.29 21.38 18.58 18.84 17.82 16.91 16.91

846.5 24.29 23.29 22.27 19.93 19.82 18.82 17.80 17.80

1 RB high 836.5 24.32 23.40 22.48 19.83 19.85 18.93 18.01 18.01

826.5 24.30 23.44 22.37 19.76 19.83 18.97 17.90 17.90

846.5 24.32 23.39 22.40 19.66 19.85 18.92 17.93 17.93

1 RB low 836.5 24.28 23.45 22.41 20.06 19.81 18.98 17.94 17.94

826.5 24.26 23.39 22.42 19.67 19.79 18.92 17.95 17.95

oMz 846.5 23.24 22.23 21.38 18.93 18.77 17.76 16.91 16.91
50% RB

) 836.5 23.38 22.34 21.33 18.66 18.91 17.87 16.86 16.86

m 826.5 23.26 22.25 21.45 18.80 18.79 17.78 16.98 16.98

846.5 23.22 22.32 21.31 18.99 18.75 17.85 16.84 16.84

100% RB 836.5 23.31 22.29 21.40 18.59 18.84 17.82 16.93 16.93

826.5 23.30 22.27 21.37 18.70 18.83 17.80 16.90 16.90

844.0 24.35 23.31 22.37 19.66 19.88 18.84 17.90 17.90

10MHz 1 RB high 836.5 24.36 23.45 22.50 20.01 19.89 18.98 18.03 18.03

829.0 24.35 23.47 22.46 20.06 19.88 19.00 17.99 17.99
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844.0 24.36 23.41 22.45 20.14 19.89 18.94 17.98 17.98
1 RB low 836.5 24.36 23.46 22.47 19.89 19.89 18.99 18.00 18.00
829.0 24.34 23.40 22.50 19.91 19.87 18.93 18.03 18.03
844.0 23.30 22.30 21.41 18.61 18.83 17.83 16.94 16.94

50% RB
) 836.5 23.47 22.36 21.41 18.86 19.00 17.89 16.94 16.94
i 829.0 23.32 22.35 21.49 18.62 18.85 17.88 17.02 17.02
844.0 23.30 22.37 21.40 18.60 18.83 17.90 16.93 16.93
100% RB 836.5 23.35 22.35 21.42 18.92 18.88 17.88 16.95 16.95
829.0 23.33 22.34 21.45 18.67 18.86 17.87 16.98 16.98
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LTE Band 7-EIRP
Limits: <33dBm(2W)

CAIC

N0.23T04280421-21

] RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-0.35)
Bandwidin size/offset (MHz) QPSK 16QAM | 64QAM | 256QAM QPSK 16QAM | 64QAM | 256QAM

2567.5 22.82 22.05 21.03 18.10 22.47 21.70 20.68 17.75

1 RB high 2535.0 22.33 21.77 20.64 17.76 21.98 21.42 20.29 17.41

2502.5 21.94 21.42 20.30 17.34 21.59 21.07 19.95 16.99

2567.5 22.61 21.92 20.69 17.99 22.26 21.57 20.34 17.64

1 RB low 2535.0 22.03 21.50 20.42 17.42 21.68 21.15 20.07 17.07

2502.5 21.83 20.94 19.88 17.21 21.48 20.59 19.53 16.86

oMz 2567.5 21.69 20.62 19.59 17.09 21.34 20.27 19.24 16.74
50% RB

] 2535.0 21.83 20.35 19.32 17.23 21.48 20.00 18.97 16.88

mid 2502.5 20.97 20.00 19.00 16.33 20.62 19.65 18.65 15.98

2567.5 21.62 20.60 19.57 17.05 21.27 20.25 19.22 16.70

100% RB 2535.0 21.46 20.43 19.38 16.75 21.11 20.08 19.03 16.40

2502.5 20.97 19.93 18.94 16.36 20.62 19.58 18.59 16.01

2565.0 22.86 22.06 21.05 18.19 22.51 21.71 20.70 17.84

1 RB high 2535.0 22.32 21.76 20.58 17.73 21.97 21.41 20.23 17.38

2505.0 21.98 21.42 20.33 17.37 21.63 21.07 19.98 17.02

2565.0 22.55 21.84 20.70 17.89 22.20 21.49 20.35 17.54

1 RB low 2535.0 22.03 21.50 20.38 17.31 21.68 21.15 20.03 16.96

2505.0 21.81 20.94 19.86 17.08 21.46 20.59 19.51 16.73

10MHz 2565.0 21.69 20.62 19.65 17.05 21.34 20.27 19.30 16.70
50% RB

] 2535.0 21.81 20.37 19.29 1717 21.46 20.02 18.94 16.82

mid 2505.0 21.01 20.00 19.00 16.34 20.66 19.65 18.65 15.99

2565.0 21.69 20.68 19.54 17.04 21.34 20.33 19.19 16.69

100% RB 2535.0 21.41 20.34 19.35 16.76 21.06 19.99 19.00 16.41

2505.0 20.92 19.90 18.91 16.28 20.57 19.55 18.56 15.93

2562.5 22.77 22.06 21.11 18.20 22.42 21.71 20.76 17.85

1 RB high 2535.0 22.28 21.75 20.63 17.71 21.93 21.40 20.28 17.36

2507.5 21.94 21.49 20.25 17.25 21.59 21.14 19.90 16.90

2562.5 22.61 21.92 20.76 18.01 22.26 21.57 20.41 17.66

1 RB low 2535.0 22.06 21.41 20.37 17.46 21.71 21.06 20.02 17.11

2507.5 21.86 20.96 19.93 17.18 21.51 20.61 19.58 16.83

19MHz 2562.5 21.72 20.64 19.61 17.01 21.37 20.29 19.26 16.66
50% RB

] 2535.0 21.78 20.40 19.31 17.09 21.43 20.05 18.96 16.74

mid 2507.5 21.00 19.97 18.98 16.33 20.65 19.62 18.63 15.98

2562.5 21.62 20.67 19.58 17.05 21.27 20.32 19.23 16.70

100% RB 2535.0 21.43 20.38 19.33 16.70 21.08 20.03 18.98 16.35

2507.5 20.96 19.88 18.89 16.38 20.61 19.53 18.54 16.03

2560.0 22.87 22.14 21.12 18.19 22.52 21.79 20.77 17.84

20MHz 1 RB high 2535.0 22.38 21.78 20.67 17.79 22.03 21.43 20.32 17.44

2510.0 22.01 21.51 20.34 17.33 21.66 21.16 19.99 16.98
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2560.0 22.64 21.94 20.77 18.05 22.29 21.59 20.42 17.70

1 RB low 2535.0 22.09 21.51 20.47 17.54 21.74 21.16 20.12 17.19

2510.0 21.91 21.03 19.96 17.30 21.56 20.68 19.61 16.95

2560.0 21.76 20.69 19.67 17.21 21.41 20.34 19.32 16.86

50% RB
2535.0 21.86 20.42 19.38 17.17 21.51 20.07 19.03 16.82
mid

2510.0 21.06 20.07 19.02 16.46 20.71 19.72 18.67 16.11

2560.0 21.72 20.69 19.64 17.15 21.37 20.34 19.29 16.80

100% RB 2535.0 21.47 20.44 19.40 16.74 21.12 20.09 19.05 16.39

2510.0 21.02 19.97 18.95 16.44 20.67 19.62 18.60 16.09
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LTE Band 12-ERP

Limits: <34.77dBm(3W)

CAIC

N0.23T04280421-21

] RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-1.72)
Bandwidin size/offset (MHz) QPSK 16QAM | 64QAM | 256QAM QPSK 16QAM | 64QAM | 256QAM

715.3 24.35 23.33 22.36 19.75 20.48 19.46 18.49 18.49

1 RB high 707.5 24.41 23.34 22.28 19.79 20.54 19.47 18.41 18.41

699.7 24.42 23.39 22.35 19.69 20.55 19.52 18.48 18.48

715.3 24.40 23.28 22.31 19.69 20.53 19.41 18.44 18.44

1 RB low 707.5 24.34 23.40 22.33 19.72 20.47 19.53 18.46 18.46

699.7 24.35 23.31 22.36 19.67 20.48 19.44 18.49 18.49

1AMz 715.3 23.44 22.37 21.39 18.80 19.57 18.50 17.52 17.52
50% RB

] 707.5 23.39 22.46 21.41 18.82 19.52 18.59 17.54 17.54

mid 699.7 23.32 22.39 21.46 18.75 19.45 18.52 17.59 17.59

715.3 23.39 22.39 21.48 18.81 19.52 18.52 17.61 17.61

100% RB 707.5 23.44 22.41 21.42 18.80 19.57 18.54 17.55 17.55

699.7 23.43 22.39 21.37 18.88 19.56 18.52 17.50 17.50

714.5 24.37 23.31 22.36 19.71 20.50 19.44 18.49 18.49

1 RB high 707.5 24.41 23.36 22.34 19.80 20.54 19.49 18.47 18.47

700.5 24.41 23.36 22.43 19.72 20.54 19.49 18.56 18.56

714.5 24.39 23.32 22.24 19.84 20.52 19.45 18.37 18.37

1 RB low 707.5 24.36 23.44 22.27 19.67 20.49 19.57 18.40 18.40

700.5 24.39 23.34 22.35 19.74 20.52 19.47 18.48 18.48

Mz 714.5 23.45 22.43 21.42 18.84 19.58 18.56 17.55 17.55
50% RB

] 707.5 23.43 22.48 21.49 18.82 19.56 18.61 17.62 17.62

mid 700.5 23.37 22.31 21.48 18.65 19.50 18.44 17.61 17.61

714.5 23.35 22.37 21.43 18.78 19.48 18.50 17.56 17.56

100% RB 707.5 23.44 2243 21.42 18.84 19.57 18.56 17.55 17.55

700.5 23.37 22.40 21.38 18.78 19.50 18.53 17.51 17.51

713.5 24.30 23.39 22.31 19.70 20.43 19.52 18.44 18.44

1 RB high 707.5 24.40 23.34 22.28 19.67 20.53 19.47 18.41 18.41

701.5 24.38 23.36 22.41 19.76 20.51 19.49 18.54 18.54

713.5 24.34 23.28 22.32 19.73 20.47 19.41 18.45 18.45

1 RB low 707.5 24.38 23.42 22.36 19.69 20.51 19.55 18.49 18.49

701.5 24.34 23.34 22.35 19.75 20.47 19.47 18.48 18.48

oMz 713.5 23.42 22.39 21.39 18.71 19.55 18.52 17.52 17.52
50% RB

] 707.5 23.47 22.47 21.47 18.84 19.60 18.60 17.60 17.60

mid 701.5 23.35 22.40 21.46 18.63 19.48 18.53 17.59 17.59

713.5 23.37 22.36 21.44 18.64 19.50 18.49 17.57 17.57

100% RB 707.5 23.43 2242 21.45 18.71 19.56 18.55 17.58 17.58

701.5 23.39 22.35 21.40 18.82 19.52 18.48 17.53 17.53

711.0 24.39 23.41 22.41 19.77 20.52 19.54 18.54 18.54

10MHz 1 RB high 707.5 24.42 23.42 22.37 19.76 20.55 19.55 18.50 18.50

704.0 24.44 23.45 22.45 19.77 20.57 19.58 18.58 18.58
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711.0 24.43 23.35 22.34 19.86 20.56 19.48 18.47 18.47
1 RB low 707.5 24.42 23.47 22.37 19.86 20.55 19.60 18.50 18.50
704.0 24.41 23.41 22.39 19.69 20.54 19.54 18.52 18.52
711.0 23.48 22.45 21.45 18.75 19.61 18.58 17.58 17.58

50% RB
) 707.5 23.49 22.50 21.50 18.78 19.62 18.63 17.63 17.63
i 704.0 23.42 22.41 21.49 18.77 19.55 18.54 17.62 17.62
711.0 23.45 22.41 21.49 18.86 19.58 18.54 17.62 17.62
100% RB 707.5 23.45 22.50 21.47 18.84 19.58 18.63 17.60 17.60
704.0 23.46 22.43 21.43 18.79 19.59 18.56 17.56 17.56
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Limits: <34.77dBm(3W)
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] RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-1.32)
Bandwidih size/offset (MHz) QPSK | 16QAM | 64QAM | 256QAM | QPSK | 16QAM | 64QAM | 256QAM
784.5 23.96 23.26 22.12 19.32 20.49 19.79 18.65 18.65
1 RB high 782.0 24.10 23.27 22.27 19.49 20.63 19.80 18.80 18.80
779.5 24.02 23.22 22.23 19.43 20.55 19.75 18.76 18.76
784.5 22.97 22.02 20.99 18.26 19.50 18.55 17.52 17.52
1 RB low 782.0 23.88 23.27 22.19 19.28 20.41 19.80 18.72 18.72
779.5 24.06 23.33 22.28 19.39 20.59 19.86 18.81 18.81
oMz 784.5 22.98 21.99 20.96 18.39 19.51 18.52 17.49 17.49
50% RB
) 782.0 22.96 22.01 21.04 18.40 19.49 18.54 17.57 17.57
md 779.5 22.89 22.26 21.15 18.26 19.42 18.79 17.68 17.68
784.5 23.05 22.01 21.02 18.32 19.58 18.54 17.55 17.55
100% RB 782.0 22.97 21.99 20.99 18.31 19.50 18.52 17.52 17.52
779.5 22.96 22.03 21.05 18.36 19.49 18.56 17.58 17.58
1 RB high 782.0 23.98 23.35 22.21 19.38 20.51 19.88 18.74 18.74
1 RB low 782.0 24.07 23.25 22.26 19.42 20.60 19.78 18.79 18.79
10MHz 50% RB
i 782.0 23.07 22.09 21.11 18.42 19.60 18.62 17.64 17.64
100% RB 782.0 23.06 22.08 21.07 18.49 19.59 18.61 17.60 17.60
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LTE Band 25-EIRP

Limits: <33dBm(2W)

CAIC

N0.23T04280421-21

] RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =0.17)
Bandwidin size/offset (MHz) QPSK 16QAM | 64QAM | 256QAM QPSK 16QAM | 64QAM | 256QAM

1914.3 23.11 23.39 22.34 18.47 23.28 23.56 22.51 18.64

1 RB high 1882.5 22.89 23.16 22.08 18.31 23.06 23.33 22.25 18.48

1850.7 22.88 23.07 21.98 18.20 23.05 23.24 22.15 18.37

1914.3 22.88 23.23 22.06 18.18 23.05 23.40 22.23 18.35

1 RB low 1882.5 22.85 23.07 2211 18.23 23.02 23.24 22.28 18.40

1850.7 22.96 23.04 22.04 18.24 23.13 23.21 22.21 18.41

1AMz 1914.3 23.04 22.05 20.97 18.38 23.21 22.22 21.14 18.55
50% RB

] 1882.5 23.19 21.94 20.88 18.61 23.36 22.11 21.05 18.78

mid 1850.7 22.87 21.83 20.85 18.22 23.04 22.00 21.02 18.39

1914.3 23.04 22.01 21.06 18.47 23.21 22.18 21.23 18.64

100% RB 1882.5 22.95 21.96 20.96 18.40 23.12 22.13 21.13 18.57

1850.7 22.85 21.83 20.86 18.18 23.02 22.00 21.03 18.35

1913.5 23.09 23.38 22.37 18.40 23.26 23.55 22.54 18.57

1 RB high 1882.5 22.94 23.14 22.09 18.27 23.11 23.31 22.26 18.44

1851.5 22.83 23.15 21.96 18.13 23.00 23.32 22.13 18.30

1913.5 22.88 23.23 22.08 18.23 23.05 23.40 22.25 18.40

1 RB low 1882.5 22.87 23.04 22.13 18.27 23.04 23.21 22.30 18.44

1851.5 22.90 23.01 22.01 18.27 23.07 23.18 22.18 18.44

Mz 1913.5 23.06 22.07 20.96 18.46 23.23 22.24 21.13 18.63
50% RB

] 1882.5 23.15 21.89 20.88 18.57 23.32 22.06 21.05 18.74

mid 1851.5 22.84 21.81 20.79 18.18 23.01 21.98 20.96 18.35

1913.5 22.96 22.02 21.01 18.39 23.13 22.19 21.18 18.56

100% RB 1882.5 22.94 21.92 20.95 18.29 23.11 22.09 21.12 18.46

1851.5 22.84 21.79 20.78 18.20 23.01 21.96 20.95 18.37

1912.5 23.13 23.42 22.40 18.46 23.30 23.59 22.57 18.63

1 RB high 1882.5 22.89 23.23 22.11 18.28 23.06 23.40 22.28 18.45

1852.5 22.84 23.15 21.97 18.16 23.01 23.32 22.14 18.33

1912.5 22.88 23.29 22.06 18.28 23.05 23.46 22.23 18.45

1 RB low 1882.5 22.85 23.01 22.04 18.26 23.02 23.18 22.21 18.43

1852.5 22.90 23.07 21.99 18.32 23.07 23.24 22.16 18.49

oMz 1912.5 23.02 22.03 21.01 18.46 23.19 22.20 21.18 18.63
50% RB

] 1882.5 23.20 21.98 20.96 18.51 23.37 22.15 21.13 18.68

mid 1852.5 22.84 21.83 20.83 18.27 23.01 22.00 21.00 18.44

1912.5 23.01 21.99 20.98 18.41 23.18 22.16 21.15 18.58

100% RB 1882.5 22.86 21.90 20.91 18.24 23.03 22.07 21.08 18.41

1852.5 22.84 21.84 20.82 18.26 23.01 22.01 20.99 18.43

1910.0 23.07 2342 22.36 18.42 23.24 23.59 22.53 18.59

10MHz 1 RB high 1882.5 22.88 23.15 22.09 18.25 23.05 23.32 22.26 18.42

1855.0 22.90 23.15 22.02 18.33 23.07 23.32 22.19 18.50
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1910.0 22.88 23.26 22.04 18.25 23.05 23.43 22.21 18.42

1 RB low 1882.5 22.88 23.04 2211 18.25 23.05 23.21 22.28 18.42

1855.0 22.96 23.09 21.95 18.39 23.13 23.26 22.12 18.56

1910.0 23.01 22.08 21.05 18.32 23.18 22.25 21.22 18.49

50% RB
1882.5 23.14 21.89 20.88 18.42 23.31 22.06 21.05 18.59

mid
1855.0 22.90 21.89 20.86 18.28 23.07 22.06 21.03 18.45

1910.0 23.02 22.06 21.01 18.31 23.19 22.23 21.18 18.48

100% RB 1882.5 22.93 21.91 20.96 18.31 23.10 22.08 21.13 18.48

1855.0 22.82 21.83 20.82 18.16 22.99 22.00 20.99 18.33

1907.5 23.12 23.41 22.37 18.46 23.29 23.58 22.54 18.63

1 RB high 1882.5 22.96 23.15 2217 18.37 23.13 23.32 22.34 18.54

1857.5 22.85 23.10 21.98 18.22 23.02 23.27 22.15 18.39

1907.5 22.88 23.29 22.08 18.18 23.05 23.46 22.25 18.35

1 RB low 1882.5 22.85 23.03 22.05 18.13 23.02 23.20 22.22 18.30

1857.5 22.93 23.09 22.01 18.32 23.10 23.26 22.18 18.49

15MHz
1907.5 23.03 22.08 20.99 18.30 23.20 22.25 21.16 18.47
50% RB
1882.5 23.12 21.91 20.93 18.51 23.29 22.08 21.10 18.68
mid
1857.5 22.84 21.89 20.81 18.21 23.01 22.06 20.98 18.38
1907.5 23.01 22.02 21.04 18.42 23.18 22.19 21.21 18.59
100% RB 1882.5 22.88 21.94 20.93 18.16 23.05 22.11 21.10 18.33
1857.5 22.80 21.79 20.79 18.07 22.97 21.96 20.96 18.24
1905.0 23.16 23.46 22.42 18.61 23.33 23.63 22.59 18.78
1 RB high 1882.5 22.98 23.24 22.18 18.37 23.15 23.41 22.35 18.54
1860.0 22.91 23.17 22.06 18.19 23.08 23.34 22.23 18.36
1905.0 22.96 23.32 22.12 18.32 23.13 23.49 22.29 18.49
1 RB low 1882.5 22.90 23.09 22.14 18.19 23.07 23.26 22.31 18.36
1860.0 22.99 23.11 22.05 18.34 23.16 23.28 22.22 18.51
20MHz
1905.0 23.07 22.12 21.06 18.37 23.24 22.29 21.23 18.54
50% RB
1882.5 23.21 21.99 20.97 18.63 23.38 22.16 21.14 18.80
mid

1860.0 22.93 21.91 20.87 18.38 23.10 22.08 21.04 18.55

1905.0 23.06 22.08 21.07 18.47 23.23 22.25 21.24 18.64

100% RB 1882.5 22.96 21.97 21.01 18.36 23.13 22.14 21.18 18.53

1860.0 22.87 21.88 20.88 18.14 23.04 22.05 21.05 18.31
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LTE Band 26(814MHz~824MHz)-ERP
Limits: <<50dBm(100W)

) RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-2.44)
Bandwidih size/offset (MHz) QPSK | 16QAM | 64QAM | 256QAM | QPSK | 16QAM | 64QAM | 256QAM
823.3 23.98 23.23 21.85 19.28 19.39 18.64 17.26 17.26
1 RB high 819.0 24.02 23.18 21.91 19.21 19.43 18.59 17.32 17.32
814.7 24.04 23.13 22.58 19.31 19.45 18.54 17.99 17.99
823.3 23.98 23.24 21.88 19.24 19.39 18.65 17.29 17.29
1 RB low 819.0 24.03 23.06 21.72 19.20 19.44 18.47 17.13 1713
814.7 24.11 23.19 22.46 19.36 19.52 18.60 17.87 17.87
1.4MHz
823.3 24.09 23.15 21.95 19.31 19.50 18.56 17.36 17.36
50% RB
) 819.0 2417 23.24 21.95 19.22 19.58 18.65 17.36 17.36
md 814.7 24.34 23.32 22.10 19.28 19.75 18.73 17.51 17.51
823.3 23.02 22.24 21.26 19.29 18.43 17.65 16.67 16.67
100% RB 819.0 23.09 22.33 21.19 19.32 18.50 17.74 16.60 16.60
814.7 23.18 22.37 21.26 19.30 18.59 17.78 16.67 16.67
822.5 23.95 23.03 21.78 19.26 19.36 18.44 17.19 17.19
1 RB high 819.0 23.98 23.16 21.84 19.19 19.39 18.57 17.25 17.25
815.5 24.07 23.25 21.95 19.19 19.48 18.66 17.36 17.36
822.5 24.00 23.19 21.88 19.12 19.41 18.60 17.29 17.29
1 RB low 819.0 24.03 23.21 21.68 19.19 19.44 18.62 17.09 17.09
815.5 2417 23.32 21.98 19.25 19.58 18.73 17.39 17.39
sMRz 822.5 23.00 22.12 21.34 19.33 18.41 17.53 16.75 16.75
50% RB
) 819.0 23.03 22.16 21.23 19.25 18.44 17.57 16.64 16.64
md 815.5 23.09 22.21 21.16 19.24 18.50 17.62 16.57 16.57
822.5 23.09 22.06 21.30 19.29 18.50 17.47 16.71 16.71
100% RB 819.0 23.13 22.08 21.27 19.24 18.54 17.49 16.68 16.68
815.5 23.17 2217 21.26 19.25 18.58 17.58 16.67 16.67
821.5 2414 23.19 22.28 19.41 19.55 18.60 17.69 17.69
1 RB high 819.0 24.19 23.25 22.52 19.41 19.60 18.66 17.93 17.93
816.5 24.18 23.26 22.53 19.40 19.59 18.67 17.94 17.94
821.5 24.10 23.20 22.39 19.35 19.51 18.61 17.80 17.80
1 RB low 819.0 24.26 23.31 22.51 19.35 19.67 18.72 17.92 17.92
816.5 24.35 23.42 22.49 19.47 19.76 18.83 17.90 17.90
oMz 821.5 23.10 22.24 21.46 19.38 18.51 17.65 16.87 16.87
50% RB
) 819.0 23.11 22.25 21.46 19.38 18.52 17.66 16.87 16.87
md 816.5 23.16 22.28 21.35 19.35 18.57 17.69 16.76 16.76
821.5 23.18 22.18 21.41 19.37 18.59 17.59 16.82 16.82
100% RB 819.0 23.21 22.18 21.37 19.35 18.62 17.59 16.78 16.78
816.5 23.28 22.24 21.38 19.34 18.69 17.65 16.79 16.79
1 RB high 819.0 2414 23.28 22.06 19.49 19.55 18.69 17.47 17.47
10MHz 1 RB low 819.0 24.26 23.40 21.90 19.40 19.67 18.81 17.31 17.31
50% RB 819.0 23.21 22.31 21.42 19.39 18.62 17.72 16.83 16.83
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mid

100% RB 819.0 23.25 22.28 21.32 19.29 18.66 17.69 16.73 16.73
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LTE Band 26(824MHz-849MHz)-ERP

Limits: <38.45dBm(7W)

CAIC

N0.23T04280421-21

] RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-2.44)
Bandwidin size/offset (MHz) QPSK 16QAM | 64QAM | 256QAM QPSK 16QAM | 64QAM | 256QAM

848.3 23.82 22.90 21.66 19.14 19.23 18.31 17.07 14.55

1 RB high 836.5 24.05 23.20 21.94 19.20 19.46 18.61 17.35 14.61

824.7 23.83 23.02 22.38 19.28 19.24 18.43 17.79 14.69

848.3 23.83 22.91 21.76 19.10 19.24 18.32 1717 14.51

1 RB low 836.5 24.05 23.18 21.83 19.18 19.46 18.59 17.24 14.59

824.7 23.84 22.91 22.19 19.28 19.25 18.32 17.60 14.69

1AMz 848.3 24.03 23.10 21.82 19.21 19.44 18.51 17.23 14.62
50% RB

] 836.5 2417 23.22 22.03 19.17 19.58 18.63 17.44 14.58

mid 824.7 24.13 23.17 21.90 19.26 19.54 18.58 17.31 14.67

848.3 22.95 22.18 21.31 19.25 18.36 17.59 16.72 14.66

100% RB 836.5 23.10 22.30 21.16 19.24 18.51 17.71 16.57 14.65

824.7 22.98 22.18 21.21 19.29 18.39 17.59 16.62 14.70

847.5 23.81 23.02 21.57 19.09 19.22 18.43 16.98 14.50

1 RB high 836.5 24.02 23.17 21.94 19.18 19.43 18.58 17.35 14.59

825.5 23.95 23.12 21.89 19.26 19.36 18.53 17.30 14.67

847.5 23.87 23.07 21.71 19.03 19.28 18.48 1712 14.44

1 RB low 836.5 24.07 23.21 21.74 19.15 19.48 18.62 17.15 14.56

825.5 23.95 23.13 21.70 19.17 19.36 18.54 17.11 14.58

Mz 847.5 22.86 22.05 21.17 19.16 18.27 17.46 16.58 14.57
50% RB

] 836.5 23.07 22.15 21.25 19.25 18.48 17.56 16.66 14.66

mid 825.5 23.01 22.10 21.18 19.30 18.42 17.51 16.59 14.71

847.5 22.98 21.99 21.17 19.16 18.39 17.40 16.58 14.57

100% RB 836.5 23.09 22.07 21.23 19.22 18.50 17.48 16.64 14.63

825.5 23.04 22.00 21.29 19.26 18.45 17.41 16.70 14.67

846.5 24.05 22.98 22.09 19.32 19.46 18.39 17.50 14.73

1 RB high 836.5 24.23 23.28 22.33 19.35 19.64 18.69 17.74 14.76

826.5 24.18 23.28 22.44 19.48 19.59 18.69 17.85 14.89

846.5 2411 23.08 22.30 19.29 19.52 18.49 17.71 14.70

1 RB low 836.5 24.27 23.34 22.41 19.39 19.68 18.75 17.82 14.80

826.5 24.18 23.20 22.38 19.37 19.59 18.61 17.79 14.78

oMz 846.5 22.96 22.11 21.33 19.24 18.37 17.52 16.74 14.65
50% RB

] 836.5 23.21 22.23 21.42 19.36 18.62 17.64 16.83 14.77

mid 826.5 23.11 22.19 21.40 19.42 18.52 17.60 16.81 14.83

846.5 23.09 22.03 21.28 19.24 18.50 17.44 16.69 14.65

100% RB 836.5 23.22 22.16 21.33 19.30 18.63 17.57 16.74 14.71

826.5 23.16 22.11 21.39 19.38 18.57 17.52 16.80 14.79

844.0 23.99 23.20 21.79 19.34 19.40 18.61 17.20 14.75

10MHz 1 RB high 836.5 24.15 23.26 22.03 19.31 19.56 18.67 17.44 14.72

829.0 24.29 23.30 22.19 19.47 19.70 18.71 17.60 14.88
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844.0 2417 23.22 21.94 19.33 19.58 18.63 17.35 14.74
1 RB low 836.5 24.22 23.30 22.03 19.45 19.63 18.71 17.44 14.86
829.0 2413 23.21 21.99 19.40 19.54 18.62 17.40 14.81
844.0 23.08 22.21 21.21 19.25 18.49 17.62 16.62 14.66
50% RB
) 836.5 23.23 22.30 21.36 19.36 18.64 17.71 16.77 14.77
i 829.0 23.19 22.26 21.44 19.42 18.60 17.67 16.85 14.83
844.0 23.14 22.16 21.18 19.15 18.55 17.57 16.59 14.56
100% RB 836.5 23.23 22.25 21.29 19.28 18.64 17.66 16.70 14.69
829.0 23.20 22.22 21.36 19.34 18.61 17.63 16.77 14.75
841.5 24.03 23.35 22.68 19.60 19.44 18.76 18.09 15.01
1 RB high 836.5 24.23 23.54 22.67 19.55 19.64 18.95 18.08 14.96
831.5 24.21 23.59 22.64 19.62 19.62 19.00 18.05 15.03
841.5 24.27 23.62 22.47 19.69 19.68 19.03 17.88 15.10
1 RB low 836.5 24.26 23.56 22.56 19.72 19.67 18.97 17.97 15.13
831.5 24.09 23.47 22.60 19.66 19.50 18.88 18.01 15.07
oMz 841.5 23.13 2217 21.19 19.23 18.54 17.58 16.60 14.64
50% RB
) 836.5 23.23 22.16 21.24 19.31 18.64 17.57 16.65 14.72
i 831.5 23.27 22.16 21.34 19.35 18.68 17.57 16.75 14.76
841.5 23.17 22.23 21.27 19.29 18.58 17.64 16.68 14.70
100% RB 836.5 23.22 22.26 21.35 19.34 18.63 17.67 16.76 14.75
831.5 23.19 22.22 21.36 19.37 18.60 17.63 16.77 14.78
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LTE Band 41-EIRP

Limits: <33dBm(2W)

CAIC

N0.23T04280421-21

] RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-1.21)
Bandwidin size/offset (MHz) QPSK 16QAM | 64QAM | 256QAM QPSK 16QAM | 64QAM | 256QAM
2687.5 26.69 25.76 24.49 21.90 2548 24.55 23.28 20.69
1 RB high 2593.0 26.24 25.73 24.62 21.41 25.03 24.52 23.41 20.20
2498.5 26.76 25.90 24.67 22.00 25.55 24.69 23.46 20.79
2687.5 26.79 25.37 24.58 22.24 25.58 24.16 23.37 21.03
1 RB low 2593.0 26.57 25.71 24.37 21.74 25.36 24.50 23.16 20.53
2498.5 26.80 25.91 24.70 22.15 25.59 24.70 23.49 20.94
oMz . 2687.5 25.90 24.76 23.87 21.11 24.69 23.55 22.66 19.90
50/0_ RB 2593.0 25.66 24.31 23.50 21.04 24.45 23.10 22.29 19.83
mid 2498.5 25.71 24.73 23.70 21.11 24.50 23.52 22.49 19.90
2687.5 25.97 24.72 23.97 21.18 24.76 23.51 22.76 19.97
100% RB 2593.0 25.61 24.55 23.35 20.90 24.40 23.34 2214 19.69
2498.5 25.66 24.77 23.70 21.00 24 .45 23.56 22.49 19.79
2685.0 26.62 25.77 24.50 21.95 25.41 24.56 23.29 20.74
1 RB high 2593.0 26.31 25.76 24.68 21.74 25.10 24.55 23.47 20.53
2501.0 26.77 25.93 24.64 22.21 25.56 24.72 23.43 21.00
2685.0 26.73 25.39 24.66 22.15 25.52 24.18 23.45 20.94
1 RB low 2593.0 26.53 25.70 24.42 21.77 25.32 24.49 23.21 20.56
2501.0 26.79 25.86 24.63 22.02 25.58 24.65 23.42 20.81
10MHz . 2685.0 25.97 24.75 23.93 21.29 24.76 23.54 22.72 20.08
50/0_ RB 2593.0 25.62 24.32 23.42 21.06 24 .41 23.11 22.21 19.85
mid 2501.0 25.69 24.68 23.67 20.89 24.48 23.47 22.46 19.68
2685.0 25.97 24.77 23.92 21.21 24.76 23.56 22.71 20.00
100% RB 2593.0 25.62 24.51 23.42 21.07 24.41 23.30 22.21 19.86
2501.0 25.67 24.77 23.74 21.04 24.46 23.56 22.53 19.83
2682.5 26.70 25.73 24.50 22.07 25.49 24.52 23.29 20.86
1 RB high 2593.0 26.29 25.75 24.65 21.53 25.08 24.54 23.44 20.32
2503.5 26.82 25.95 24.67 22.14 25.61 24.74 23.46 20.93
2682.5 26.76 25.33 24.60 22.19 25.55 24.12 23.39 20.98
1 RB low 2593.0 26.51 25.72 24.36 21.82 25.30 24.51 23.15 20.61
2503.5 26.81 25.86 24.70 21.99 25.60 24.65 23.49 20.78
19MHz . 2682.5 25.90 24.75 23.87 21.25 24.69 23.54 22.66 20.04
50/0_ RB 2593.0 25.66 24.28 23.48 20.91 24.45 23.07 22.27 19.70
mid 2503.5 25.69 24.65 23.69 20.92 24.48 23.44 22.48 19.71
2682.5 25.92 24.80 23.92 21.08 24.71 23.59 22.71 19.87
100% RB 2593.0 25.59 24.50 23.38 20.99 24.38 23.29 2217 19.78
2503.5 25.66 24.69 23.68 21.10 24 .45 23.48 22.47 19.89
2680.0 26.72 25.80 24.56 21.95 25.51 24.59 23.35 20.74
20MHz 1 RB high 2593.0 26.33 25.83 24.69 21.61 25.12 24.62 23.48 20.40
2506.0 26.85 25.99 24.72 22.14 25.64 24.78 23.51 20.93
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2680.0 26.81 25.43 24.68 22.14 25.60 24.22 23.47 20.93

1 RB low 2593.0 26.59 25.78 24.45 21.85 25.38 24.57 23.24 20.64

2506.0 26.83 25.96 24.72 22.10 25.62 24.75 23.51 20.89

2680.0 25.99 24.81 23.97 21.40 24.78 23.60 22.76 20.19

50% RB
2593.0 25.67 24.36 23.51 20.90 24.46 23.15 22.30 19.69
mid

2506.0 25.76 24.75 23.74 20.94 24.55 23.54 22.53 19.73

2680.0 26.00 24.82 23.98 21.27 24.79 23.61 22.77 20.06

100% RB 2593.0 25.68 24.57 23.45 20.94 24.47 23.36 22.24 19.73

2506.0 25.75 24.78 23.77 21.10 24.54 23.57 22.56 19.89
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LTE Band 48-EIRP
Limits: <23dBm/10MHz

Conducted EIRP (Gt-Lc
RB Frequency
Band BW (MHz) Modulation Power =-3.02) Margin
Allocation (MHz)
(dBm/10MHz) (dBm/10MHz)
48 BW_5M 1 RB low 3552.50 QPSK 23.88 20.86 2.14
48 BW_5M 1 RB high 3552.50 QPSK 23.97 20.95 2.05
48 BW_5M 100% RB 3552.50 QPSK 22.57 19.55 3.45
48 BW_5M 1 RB low 3552.50 16QAM 23.49 20.47 2.53
48 BW_5M 1 RB high 3552.50 16QAM 23.02 20.00 3.00
48 BW_5M 100% RB 3552.50 16QAM 21.54 18.52 4.48
48 BW_5M 1 RB low 3552.50 64QAM 21.97 18.95 4.05
48 BW_5M 1 RB high 3552.50 64QAM 21.97 18.95 4.05
48 BW_5M 100% RB 3552.50 64QAM 20.57 17.55 5.45
48 BW_5M 1 RB low 3552.50 256QAM 19.26 16.24 6.76
48 BW_5M 1 RB high 3552.50 256QAM 19.13 16.11 6.89
48 BW_5M 100% RB 3552.50 256QAM 18.71 15.69 7.31
48 BW_5M 1 RB low 3625.00 QPSK 2411 21.09 1.91
48 BW_5M 1 RB high 3625.00 QPSK 24.76 21.74 1.26
48 BW_5M 100% RB 3625.00 QPSK 23.59 20.57 243
48 BW_5M 1 RB low 3625.00 16QAM 24.02 21.00 2.00
48 BW_5M 1 RB high 3625.00 16QAM 23.21 20.19 2.81
48 BW_5M 100% RB 3625.00 16QAM 22.59 19.57 343
48 BW_5M 1 RB low 3625.00 64QAM 22.54 19.52 3.48
48 BW_5M 1 RB high 3625.00 64QAM 22.25 19.23 3.77
48 BW_5M 100% RB 3625.00 64QAM 20.74 17.72 5.28
48 BW_5M 1 RB low 3625.00 256QAM 19.31 16.29 6.71
48 BW_5M 1 RB high 3625.00 256QAM 19.29 16.27 6.73
48 BW_5M 100% RB 3625.00 256QAM 19.61 16.59 6.41
48 BW_5M 1 RB low 3697.50 QPSK 23.86 20.84 2.16
48 BW_5M 1 RB high 3697.50 QPSK 24.19 2117 1.83
48 BW_5M 100% RB 3697.50 QPSK 22.69 19.67 3.33
48 BW_5M 1 RB low 3697.50 16QAM 23.02 20.00 3.00
48 BW_5M 1 RB high 3697.50 16QAM 23.14 20.12 2.88
48 BW_5M 100% RB 3697.50 16QAM 21.61 18.59 4.41
48 BW_5M 1 RB low 3697.50 64QAM 22.02 19.00 4.00
48 BW_5M 1 RB high 3697.50 64QAM 22.62 19.60 3.40
48 BW_5M 100% RB 3697.50 64QAM 20.59 17.57 5.43
48 BW_5M 1 RB low 3697.50 256QAM 19.06 16.04 6.96
48 BW_5M 1 RB high 3697.50 256QAM 19.50 16.48 6.52
48 BW_5M 100% RB 3697.50 256QAM 18.78 15.76 7.24
48 BW_10M 1 RB low 3555.00 QPSK 23.99 20.97 2.03
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48 BW_10M 1 RB high 3555.00 QPSK 24.02 21.00 2.00
48 BW_10M 100% RB 3555.00 QPSK 21.95 18.93 4.07
48 BW_10M 1 RB low 3555.00 16QAM 23.33 20.31 2.69
48 BW_10M 1 RB high 3555.00 16QAM 23.14 20.12 2.88
48 BW_10M 100% RB 3555.00 16QAM 20.87 17.85 5.15
48 BW_10M 1 RB low 3555.00 64QAM 22.01 18.99 4.01
48 BW_10M 1 RB high 3555.00 64QAM 22.05 19.03 3.97
48 BW_10M 100% RB 3555.00 64QAM 19.81 16.79 6.21
48 BW_10M 1 RB low 3555.00 256QAM 19.15 16.13 6.87
48 BW_10M 1 RB high 3555.00 256QAM 19.25 16.23 6.77
48 BW_10M 100% RB 3555.00 256QAM 17.97 14.95 8.05
48 BW_10M 1 RB low 3625.00 QPSK 24.10 21.08 1.92
48 BW_10M 1 RB high 3625.00 QPSK 24.20 21.18 1.82
48 BW_10M 100% RB 3625.00 QPSK 22.15 19.13 3.87
48 BW_10M 1 RB low 3625.00 16QAM 23.50 20.48 2.52
48 BW_10M 1 RB high 3625.00 16QAM 23.29 20.27 2.73
48 BW_10M 100% RB 3625.00 16QAM 22.15 19.13 3.87
48 BW_10M 1 RB low 3625.00 64QAM 22.29 19.27 3.73
48 BW_10M 1 RB high 3625.00 64QAM 22.16 19.14 3.86
48 BW_10M 100% RB 3625.00 64QAM 20.19 17.17 5.83
48 BW_10M 1 RB low 3625.00 256QAM 19.26 16.24 6.76
48 BW_10M 1 RB high 3625.00 256QAM 19.34 16.32 6.68
48 BW_10M 100% RB 3625.00 256QAM 18.73 15.71 7.29
48 BW_10M 1 RB low 3695.00 QPSK 23.92 20.90 2.10
48 BW_10M 1 RB high 3695.00 QPSK 24.05 21.03 1.97
48 BW_10M 100% RB 3695.00 QPSK 21.97 18.95 4.05
48 BW_10M 1 RB low 3695.00 16QAM 23.11 20.09 2.91
48 BW_10M 1 RB high 3695.00 16QAM 23.20 20.18 2.82
48 BW_10M 100% RB 3695.00 16QAM 20.88 17.86 5.14
48 BW_10M 1 RB low 3695.00 64QAM 21.98 18.96 4.04
48 BW_10M 1 RB high 3695.00 64QAM 22.07 19.05 3.95
48 BW_10M 100% RB 3695.00 64QAM 19.84 16.82 6.18
48 BW_10M 1 RB low 3695.00 256QAM 19.48 16.46 6.54
48 BW_10M 1 RB high 3695.00 256QAM 19.18 16.16 6.84
48 BW_10M 100% RB 3695.00 256QAM 17.97 14.95 8.05
48 BW_15M 1 RB low 3557.50 QPSK 23.91 20.89 21
48 BW_15M 1 RB high 3557.50 QPSK 2411 21.09 1.91
48 BW_15M 100% RB 3557.50 QPSK 20.74 17.72 5.28
48 BW_15M 1 RB low 3557.50 16QAM 23.16 20.14 2.86
48 BW_15M 1 RB high 3557.50 16QAM 23.21 20.19 2.81
48 BW_15M 100% RB 3557.50 16QAM 19.54 16.52 6.48
48 BW_15M 1 RB low 3557.50 64QAM 22.04 19.02 3.98
48 BW_15M 1 RB high 3557.50 64QAM 22.14 19.12 3.88
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48 BW_15M 100% RB 3557.50 64QAM 18.60 15.58 7.42
48 BW_15M 1 RB low 3557.50 256QAM 19.07 16.05 6.95
48 BW_15M 1 RB high 3557.50 256QAM 19.31 16.29 6.71

48 BW_15M 100% RB 3557.50 256QAM 16.68 13.66 9.34
48 BW_15M 1 RB low 3625.00 QPSK 24.13 21.11 1.89
48 BW_15M 1 RB high 3625.00 QPSK 24.14 2112 1.88
48 BW_15M 100% RB 3625.00 QPSK 20.79 17.77 5.23
48 BW_15M 1 RB low 3625.00 16QAM 23.28 20.26 2.74
48 BW_15M 1 RB high 3625.00 16QAM 23.31 20.29 2.71

48 BW_15M 100% RB 3625.00 16QAM 19.72 16.70 6.30
48 BW_15M 1 RB low 3625.00 64QAM 2217 19.156 3.85
48 BW_15M 1 RB high 3625.00 64QAM 22.16 19.14 3.86
48 BW_15M 100% RB 3625.00 64QAM 18.67 15.65 7.35
48 BW_15M 1 RB low 3625.00 256QAM 19.25 16.23 6.77
48 BW_15M 1 RB high 3625.00 256QAM 19.28 16.26 6.74
48 BW_15M 100% RB 3625.00 256QAM 16.76 13.74 9.26
48 BW_15M 1 RB low 3692.50 QPSK 23.86 20.84 2.16
48 BW_15M 1 RB high 3692.50 QPSK 24.03 21.01 1.99
48 BW_15M 100% RB 3692.50 QPSK 20.63 17.61 5.39
48 BW_15M 1 RB low 3692.50 16QAM 23.01 19.99 3.01

48 BW_15M 1 RB high 3692.50 16QAM 23.17 20.15 2.85
48 BW_15M 100% RB 3692.50 16QAM 19.56 16.54 6.46
48 BW_15M 1 RB low 3692.50 64QAM 21.94 18.92 4.08
48 BW_15M 1 RB high 3692.50 64QAM 22.06 19.04 3.96
48 BW_15M 100% RB 3692.50 64QAM 18.47 15.45 7.55
48 BW_15M 1 RB low 3692.50 256QAM 19.10 16.08 6.92
48 BW_15M 1 RB high 3692.50 256QAM 19.17 16.15 6.85
48 BW_15M 100% RB 3692.50 256QAM 16.60 13.58 9.42
48 BW_20M 1 RB low 3560.00 QPSK 23.91 20.89 2.1

48 BW_20M 1 RB high 3560.00 QPSK 24.08 21.06 1.94
48 BW_20M 100% RB 3560.00 QPSK 19.67 16.65 6.35
48 BW_20M 1 RB low 3560.00 16QAM 23.15 20.13 2.87
48 BW_20M 1 RB high 3560.00 16QAM 23.37 20.35 2.65
48 BW_20M 100% RB 3560.00 16QAM 18.59 15.57 7.43
48 BW_20M 1 RB low 3560.00 64QAM 22.10 19.08 3.92
48 BW_20M 1 RB high 3560.00 64QAM 22.29 19.27 3.73
48 BW_20M 100% RB 3560.00 64QAM 17.55 14.53 8.47
48 BW_20M 1 RB low 3560.00 256QAM 19.29 16.27 6.73
48 BW_20M 1 RB high 3560.00 256QAM 19.45 16.43 6.57
48 BW_20M 100% RB 3560.00 256QAM 15.65 12.63 10.37
48 BW_20M 1 RB low 3625.00 QPSK 24.13 21.11 1.89
48 BW_20M 1 RB high 3625.00 QPSK 24.08 21.06 1.94
48 BW_20M 100% RB 3625.00 QPSK 19.79 16.77 6.23
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48 BW_20M 1 RB low 3625.00 16QAM 23.39 20.37 2.63
48 BW_20M 1 RB high 3625.00 16QAM 23.28 20.26 2.74
48 BW_20M 100% RB 3625.00 16QAM 18.71 15.69 7.31
48 BW_20M 1 RB low 3625.00 64QAM 22.31 19.29 3.71
48 BW_20M 1 RB high 3625.00 64QAM 22.28 19.26 3.74
48 BW_20M 100% RB 3625.00 64QAM 17.64 14.62 8.38
48 BW_20M 1 RB low 3625.00 256QAM 19.45 16.43 6.57
48 BW_20M 1 RB high 3625.00 256QAM 19.40 16.38 6.62
48 BW_20M 100% RB 3625.00 256QAM 15.75 12.73 10.27
48 BW_20M 1 RB low 3690.00 QPSK 23.86 20.84 2.16
48 BW_20M 1 RB high 3690.00 QPSK 24.05 21.03 1.97
48 BW_20M 100% RB 3690.00 QPSK 19.62 16.60 6.40
48 BW_20M 1 RB low 3690.00 16QAM 23.10 20.08 2.92
48 BW_20M 1 RB high 3690.00 16QAM 23.32 20.30 2.70
48 BW_20M 100% RB 3690.00 16QAM 18.55 15.53 7.47
48 BW_20M 1 RB low 3690.00 64QAM 22.03 19.01 3.99
48 BW_20M 1 RB high 3690.00 64QAM 2217 19.15 3.85
48 BW_20M 100% RB 3690.00 64QAM 17.50 14.48 8.52
48 BW_20M 1 RB low 3690.00 256QAM 19.24 16.22 6.78
48 BW_20M 1 RB high 3690.00 256QAM 19.35 16.33 6.67
48 BW_20M 100% RB 3690.00 256QAM 15.60 12.58 10.42
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LTE Band 66-EIRP

Limits: <30dBm(1W)
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] RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-0.27)
Bandwidin size/offset (MHz) QPSK 16QAM | 64QAM | 256QAM QPSK 16QAM | 64QAM | 256QAM

1779.3 22.86 23.05 22.11 18.23 22.59 22.78 21.84 17.96

1 RB high 1745.0 22.77 22.96 21.95 18.18 22.50 22.69 21.68 17.91

1710.7 22.88 23.04 22.07 18.29 22.61 22.77 21.80 18.02

1779.3 22.93 23.14 22.09 18.37 22.66 22.87 21.82 18.10

1 RB low 1745.0 22.86 23.13 21.98 18.20 22.59 22.86 21.71 17.93

1710.7 23.06 23.39 22.18 18.36 22.79 23.12 21.91 18.09

1AMz 1779.3 23.01 22.01 20.97 18.40 22.74 21.74 20.70 18.13
50% RB

] 1745.0 23.20 21.80 20.78 18.52 22.93 21.53 20.51 18.25

mid 1710.7 23.02 21.99 20.95 18.19 22.75 21.72 20.68 17.92

1779.3 23.01 21.97 21.04 18.42 22.74 21.70 20.77 18.15

100% RB 1745.0 22.78 21.82 20.88 18.22 22.51 21.55 20.61 17.95

1710.7 23.01 22.03 20.97 18.29 22.74 21.76 20.70 18.02

1778.5 22.86 22.96 2212 18.22 22.59 22.69 21.85 17.95

1 RB high 1745.0 22.84 22.89 21.95 18.27 22.57 22.62 21.68 18.00

1711.5 22.85 23.11 22.00 18.03 22.58 22.84 21.73 17.76

1778.5 22.90 23.13 22.11 18.30 22.63 22.86 21.84 18.03

1 RB low 1745.0 22.90 23.13 21.99 18.21 22.63 22.86 21.72 17.94

1711.5 23.07 23.39 22.18 18.37 22.80 23.12 21.91 18.10

Mz 1778.5 22.96 22.00 20.92 18.15 22.69 21.73 20.65 17.88
50% RB

] 1745.0 23.18 21.78 20.78 18.47 22.91 21.51 20.51 18.20

mid 1711.5 23.02 21.95 20.96 18.19 22.75 21.68 20.69 17.92

1778.5 23.05 22.04 21.04 18.39 22.78 21.77 20.77 18.12

100% RB 1745.0 22.83 21.78 20.85 18.16 22.56 21.51 20.58 17.89

17115 22.97 21.98 21.04 18.35 22.70 21.71 20.77 18.08

17775 22.90 23.00 22.18 18.27 22.63 22.73 21.91 18.00

1 RB high 1745.0 22.75 22.97 22.00 18.13 22.48 22.70 21.73 17.86

1712.5 22.85 23.05 21.99 18.17 22.58 22.78 21.72 17.90

1777.5 22.92 23.20 22.13 18.30 22.65 22.93 21.86 18.03

1 RB low 1745.0 22.90 23.15 22.05 18.10 22.63 22.88 21.78 17.83

1712.5 23.09 23.33 2217 18.40 22.82 23.06 21.90 18.13

oMz 1777.5 22.96 22.01 20.95 18.38 22.69 21.74 20.68 18.11
50% RB

] 1745.0 23.24 21.80 20.85 18.46 22.97 21.53 20.58 18.19

mid 1712.5 23.02 22.00 21.01 18.35 22.75 21.73 20.74 18.08

1777.5 22.99 22.03 20.99 18.39 22.72 21.76 20.72 18.12

100% RB 1745.0 22.86 21.77 20.85 18.13 22.59 21.50 20.58 17.86

1712.5 23.02 22.02 21.03 18.31 22.75 21.75 20.76 18.04

1775.0 22.87 23.00 2217 18.32 22.60 22.73 21.90 18.05

10MHz 1 RB high 1745.0 22.79 22.93 21.95 18.02 22.52 22.66 21.68 17.75

1715.0 22.91 23.09 22.06 18.34 22.64 22.82 21.79 18.07
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1775.0 22.89 2317 22.09 18.21 22.62 22.90 21.82 17.94

1 RB low 1745.0 22.85 23.20 21.98 18.30 22.58 22.93 21.71 18.03

1715.0 23.09 23.40 2217 18.31 22.82 23.13 21.90 18.04

1775.0 23.03 22.00 21.01 18.43 22.76 21.73 20.74 18.16

50% RB
1745.0 23.24 21.79 20.77 18.66 22.97 21.52 20.50 18.39

mid
1715.0 22.98 21.95 20.98 18.35 22.71 21.68 20.71 18.08

1775.0 22.97 21.99 21.01 18.20 22.70 21.72 20.74 17.93

100% RB 1745.0 22.77 21.81 20.82 17.94 22.50 21.54 20.55 17.67

1715.0 22.94 21.98 21.03 18.35 22.67 21.71 20.76 18.08

1772.5 22.85 22.99 2217 18.26 22.58 22.72 21.90 17.99

1 RB high 1745.0 22.79 22.93 21.91 18.18 22.52 22.66 21.64 17.91

1717.5 22.93 23.05 22.07 18.27 22.66 22.78 21.80 18.00

1772.5 22.89 23.19 22.06 18.20 22.62 22.92 21.79 17.93

1 RB low 1745.0 22.83 23.19 22.06 18.12 22.56 22.92 21.79 17.85

1717.5 23.11 23.37 22.20 18.49 22.84 23.10 21.93 18.22

15MHz
1772.5 22.99 21.97 21.00 18.36 22.72 21.70 20.73 18.09
50% RB
1745.0 23.26 21.83 20.78 18.61 22.99 21.56 20.51 18.34
mid
1717.5 22.98 22.01 20.93 18.16 22.71 21.74 20.66 17.89
1772.5 23.04 21.98 20.99 18.47 22.77 21.71 20.72 18.20
100% RB 1745.0 22.86 21.81 20.86 18.19 22.59 21.54 20.59 17.92
1717.5 23.03 22.04 21.06 18.43 22.76 21.77 20.79 18.16
1770.0 22.94 23.06 22.20 18.22 22.67 22.79 21.93 17.95
1 RB high 1745.0 22.85 22.98 22.01 18.16 22.58 22.71 21.74 17.89
1720.0 22.94 23.14 22.08 18.11 22.67 22.87 21.81 17.84
1770.0 22.94 23.21 22.15 18.18 22.67 22.94 21.88 17.91
1 RB low 1745.0 22.91 23.21 22.07 18.36 22.64 22.94 21.80 18.09
1720.0 23.15 23.41 22.27 18.43 22.88 23.14 22.00 18.16
20MHz
1770.0 23.06 22.05 21.02 18.49 22.79 21.78 20.75 18.22
50% RB
1745.0 23.27 21.88 20.87 18.50 23.00 21.61 20.60 18.23
mid

1720.0 23.06 22.03 21.03 18.40 22.79 21.76 20.76 18.13

1770.0 23.06 22.07 21.06 18.51 22.79 21.80 20.79 18.24

100% RB 1745.0 22.87 21.85 20.90 18.09 22.60 21.58 20.63 17.82

1720.0 23.04 22.06 21.07 18.27 22.77 21.79 20.80 18.00
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LTE Band 71-ERP

Limits: <34.77dBm(3W)
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] RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-2.58)
Bandwidin size/offset (MHz) QPSK 16QAM | 64QAM | 256QAM QPSK 16QAM | 64QAM | 256QAM

695.5 23.29 22.58 21.51 18.66 18.56 17.85 16.78 16.78

1 RB high 680.5 23.08 22.38 21.14 18.52 18.35 17.65 16.41 16.41

665.5 23.03 22.31 21.24 18.43 18.30 17.58 16.51 16.51

695.5 23.22 22.45 21.35 18.42 18.49 17.72 16.62 16.62

1 RB low 680.5 23.44 22.62 21.55 18.71 18.71 17.89 16.82 16.82

665.5 23.24 22.42 21.30 18.56 18.51 17.69 16.57 16.57

oMz 695.5 2211 21.09 20.05 17.43 17.38 16.36 15.32 15.32
50% RB

] 680.5 22.47 21.06 20.09 17.84 17.74 16.33 15.36 15.36

mid 665.5 22.43 21.41 20.36 17.82 17.70 16.68 15.63 15.63

695.5 22.10 21.14 20.11 17.48 17.37 16.41 15.38 15.38

100% RB 680.5 2214 21.11 20.15 17.53 17.41 16.38 15.42 15.42

665.5 22.26 21.32 20.26 17.55 17.53 16.59 15.53 15.53

693.0 23.31 22.52 21.45 18.54 18.58 17.79 16.72 16.72

1 RB high 680.5 23.13 22.38 21.16 18.43 18.40 17.65 16.43 16.43

668.0 23.04 22.24 21.18 18.22 18.31 17.51 16.45 16.45

693.0 23.16 22.50 21.36 18.40 18.43 17.77 16.63 16.63

1 RB low 680.5 23.43 22.65 21.50 18.74 18.70 17.92 16.77 16.77

668.0 23.16 22.51 21.28 18.38 18.43 17.78 16.55 16.55

10MHz 693.0 2211 21.13 20.09 17.44 17.38 16.40 15.36 15.36
50% RB

] 680.5 22.45 21.08 20.08 17.77 17.72 16.35 15.35 15.35

mid 668.0 22.41 21.41 20.35 17.66 17.68 16.68 15.62 15.62

693.0 2217 21.15 20.10 17.56 17.44 16.42 15.37 15.37

100% RB 680.5 22.19 21.14 20.19 17.60 17.46 16.41 15.46 15.46

668.0 22.23 21.25 20.32 17.52 17.50 16.52 15.59 15.59

690.5 23.36 22.55 21.44 18.53 18.63 17.82 16.71 16.71

1 RB high 680.5 23.06 22.37 21.18 18.24 18.33 17.64 16.45 16.45

670.5 23.11 22.30 21.18 18.46 18.38 17.57 16.45 16.45

690.5 23.20 22.44 21.39 18.51 18.47 17.71 16.66 16.66

1 RB low 680.5 23.42 22.57 21.49 18.59 18.69 17.84 16.76 16.76

670.5 23.19 22.51 21.29 18.61 18.46 17.78 16.56 16.56

19MHz 690.5 22.16 21.07 20.06 17.38 17.43 16.34 15.33 15.33
50% RB

] 680.5 22.44 21.05 20.12 17.70 17.71 16.32 15.39 15.39

mid 670.5 22.44 21.38 20.35 17.75 17.71 16.65 15.62 15.62

690.5 22.15 21.16 20.10 17.44 17.42 16.43 15.37 15.37

100% RB 680.5 2212 21.10 20.10 17.35 17.39 16.37 15.37 15.37

670.5 22.26 21.32 20.24 17.60 17.53 16.59 15.51 15.51

688.0 23.38 22.59 21.53 18.68 18.65 17.86 16.80 16.80

20MHz 1 RB high 680.5 23.16 22.40 21.20 18.49 18.43 17.67 16.47 16.47

673.0 23.13 22.33 21.25 18.48 18.40 17.60 16.52 16.52
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688.0 23.26 22.52 21.40 18.45 18.53 17.79 16.67 16.67
1 RB low 680.5 23.52 22.66 21.58 18.75 18.79 17.93 16.85 16.85
673.0 23.25 22.52 21.32 18.58 18.52 17.79 16.59 16.59
688.0 22.18 21.15 20.15 17.48 17.45 16.42 15.42 15.42

50% RB
) 680.5 22.48 21.13 20.16 17.83 17.75 16.40 15.43 15.43
i 673.0 22.45 21.47 20.38 17.81 17.72 16.74 15.65 15.65
688.0 22.20 21.17 20.17 17.50 17.47 16.44 15.44 15.44
100% RB 680.5 22.21 21.20 20.20 17.44 17.48 16.47 15.47 15.47
673.0 22.33 21.33 20.34 17.70 17.60 16.60 15.61 15.61
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LTE CA Band 41C
Limits:<<33dBm(2W)

CAIC

N0.23T04280421-21

Frequency | Frequency PCC RB SCC RB Conducted EIRP(dBm)(Gt-Lc
Bandwidth Modulation
(MHz) (MHz) Power(dBm) =-1.21)
Size | Offset | Size | Offset
1 24 1 0 26.61 25.40
QPSK
25 0 100 0 24.61 23.40
1 24 1 0 25.18 23.97
16QAM
5MHz/ 25 0 100 0 23.66 22.45
2583.8 2595.5
20MHz 1 24 1 0 23.58 22.37
64QAM
25 0 100 0 23.66 22.45
1 24 1 0 26.77 25.56
256QAM
25 0 100 0 26.75 25.54
1 49 1 0 26.87 25.66
QPSK
50 0 75 0 24.78 23.57
1 49 1 0 25.30 24.09
16QAM
10MHz/ 50 0 75 0 23.76 22.55
2585.9 2597.9
15MHz 1 49 1 0 23.59 22.38
64QAM
50 0 75 0 23.77 22.56
1 49 1 0 26.72 25.51
256QAM
50 0 75 0 26.84 25.63
1 49 1 0 26.91 25.70
QPSK
50 0 100 0 24.82 23.61
1 49 1 0 2512 23.91
16QAM
10MHz/ 50 0 100 0 23.78 22.57
2583.6 2598
20MHz 1 49 1 0 23.92 22.71
64QAM
50 0 100 0 23.79 22.58
1 49 1 0 26.80 25.59
256QAM
50 0 100 0 26.83 25.62
1 74 1 0 26.90 25.69
QPSK
75 0 50 0 24.83 23.62
1 74 1 0 25.07 23.86
16QAM
15MHz/ 75 0 50 0 23.78 22.57
2588.1 2600.1
10MHz 1 74 1 0 23.88 22.67
64QAM
75 0 50 0 23.78 22.57
1 74 1 0 26.71 25.50
256QAM
75 0 50 0 24.89 23.68
1 74 1 0 26.90 25.69
QPSK
75 0 75 0 24.80 23.59
15MHz/
2585.5 2600.5 1 74 1 0 25.38 2417
15MHz 16QAM
75 0 75 0 23.78 22.57
64QAM 1 74 1 0 23.66 22.45
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75 0 75 0 23.82 22.61
1 74 1 0 26.80 25.59
256QAM
75 0 75 0 26.86 25.65
1 74 1 0 26.96 25.75
QPSK
75 0 100 0 24.84 23.63
1 74 1 0 25.41 24.20
16QAM
15MHz/ 75 0 100 0 23.82 22.61
2583.3 2600.4
20MHz 1 74 1 0 23.70 22.49
64QAM
75 0 100 0 23.87 22.66
1 74 1 0 26.85 25.64
256QAM
75 0 100 0 26.85 25.64
1 99 1 0 26.84 25.63
QPSK
100 0 25 0 24.87 23.66
1 99 1 0 25.24 24.03
16QAM
20MHz/ 100 0 25 0 23.87 22.66
2590.5 2602.2
5MHz 1 99 1 0 23.92 22.71
64QAM
100 0 25 0 23.86 22.65
1 99 1 0 26.92 25.71
256QAM
100 0 25 0 23.86 22.65
1 99 1 0 26.93 25.72
QPSK
100 0 50 0 24.94 23.73
1 99 1 0 25.54 24.33
16QAM
20MHz/ 100 0 50 0 23.93 22.72
2588.1 2602.5
10MHz 1 99 1 0 24.01 22.80
64QAM
100 0 50 0 23.97 22.76
1 99 1 0 26.89 25.68
256QAM
100 0 50 0 24.96 23.75
1 99 1 0 26.99 25.78
QPSK
100 0 75 0 24.88 23.67
1 99 1 0 25.39 24.18
16QAM
20MHz/ 100 0 75 0 23.86 22.65
2585.6 2602.7
15MHz 1 99 1 0 24.08 22.87
64QAM
100 0 75 0 23.90 22.69
1 99 1 0 26.89 25.68
256QAM
100 0 75 0 24.98 23.77
1 99 1 0 27.06 25.85
QPSK
100 0 100 0 24.92 23.71
1 99 1 0 25.45 24.24
16QAM
20MHz/ 100 0 100 0 23.87 22.66
2583.1 2602.9
20MHz 1 99 1 0 2413 22.92
64QAM
100 0 100 0 23.92 22.71
1 99 1 0 26.93 25.72
256QAM
100 0 100 0 24.99 23.78
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LTE CA Band 66B

Limits:<<30dBm(1W)

CAIC

N0.23T04280421-21

Frequency | Frequency PCC RB SCC RB Conducted EIRP(dBm)(Gt-Lc
Bandwidth Modulation
(MHz) (MHz) Power(dBm) =-0.27)
Size | Offset | Size | Offset
1 24 1 0 23.82 23.55
QPSK
25 0 25 0 21.89 21.62
1 24 1 0 22.83 22.56
16QAM
5MHz/ 25 0 25 0 20.91 20.64
1752.6 1757.4
5MHz 1 24 1 0 20.81 20.54
64QAM
25 0 25 0 20.92 20.65
1 24 1 0 19.01 18.74
256QAM
25 0 25 0 19.00 18.73
1 24 1 0 23.93 23.66
QPSK
25 0 50 0 21.97 21.70
1 24 1 0 22.97 22.70
16QAM
5MHz/ 25 0 50 0 21.00 20.73
1750.3 1757.5
10MHz 1 24 1 0 20.90 20.63
64QAM
25 0 50 0 21.05 20.78
1 24 1 0 19.12 18.85
256QAM
25 0 50 0 19.05 18.78
1 24 1 0 23.96 23.69
QPSK
25 0 75 0 21.98 21.71
1 24 1 0 23.00 22.73
16QAM
5MHz/ 25 0 75 0 21.00 20.73
17481 1757.4
15MHz 1 24 1 0 21.00 20.73
64QAM
25 0 75 0 21.01 20.74
1 24 1 0 19.18 18.91
256QAM
25 0 75 0 19.06 18.79
1 49 1 0 23.98 23.71
QPSK
50 0 25 0 21.99 21.72
1 49 1 0 23.06 22.79
16QAM
10MHz/ 50 0 25 0 21.00 20.73
1752.5 1759.7
5MHz 1 49 1 0 20.69 20.42
64QAM
50 0 25 0 20.99 20.72
1 49 1 0 19.03 18.76
256QAM
50 0 25 0 19.12 18.85
1 49 1 0 23.98 23.71
QPSK
50 0 50 0 21.97 21.70
10MHz/
1750.1 1760 1 49 1 0 23.07 22.80
10MHz 16QAM
50 0 50 0 20.98 20.71
64QAM 1 49 1 0 20.73 20.46
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50 0 50 0 20.96 20.69
1 49 1 0 19.08 18.81
256QAM
50 0 50 0 19.07 18.80
1 74 1 0 23.96 23.69
QPSK
75 0 25 0 21.96 21.69
1 74 1 0 22.91 22.64
16QAM
15MHz/ 75 0 25 0 20.90 20.63
1752.6 1761.9
5MHz 1 74 1 0 20.71 20.44
64QAM
75 0 25 0 20.95 20.68
1 74 1 0 19.04 18.77
256QAM
75 0 25 0 19.08 18.81

©Copyright. All rights reserved by CTTL. Page 72 of 413




LTE CA Band 66C
Limits:<< 30dBm(1W)

CAIC

N0.23T04280421-21

Frequency | Frequency PCC RB SCC RB Conducted EIRP(dBm)(Gt-Lc
Bandwidth Modulation
(MHz) (MHz) Power(dBm) =-0.27)
Size | Offset | Size | Offset
1 24 1 0 23.98 23.71
QPSK
25 0 100 0 22.00 21.73
1 24 1 0 23.05 22.78
16QAM
5MHz/ 25 0 100 0 21.02 20.75
1745.8 1757.5
20MHz 1 24 1 0 21.00 20.73
64QAM
25 0 100 0 21.01 20.74
1 24 1 0 19.23 18.96
256QAM
25 0 100 0 19.11 18.84
1 49 1 0 24.05 23.78
QPSK
50 0 75 0 22.02 21.75
1 49 1 0 23.03 22.76
16QAM
10MHz/ 50 0 75 0 21.02 20.75
1747.9 1757.9
15MHz 1 49 1 0 20.83 20.56
64QAM
50 0 75 0 21.00 20.73
1 49 1 0 19.11 18.84
256QAM
50 0 75 0 19.09 18.82
1 49 1 0 24.02 23.75
QPSK
50 0 100 0 22.06 21.79
1 49 1 0 23.20 22.93
16QAM
10MHz/ 50 0 100 0 21.05 20.78
1745.6 1760
20MHz 1 49 1 0 20.84 20.57
64QAM
50 0 100 0 21.06 20.79
1 49 1 0 19.13 18.86
256QAM
50 0 100 0 19.10 18.83
1 74 1 0 24.03 23.76
QPSK
75 0 50 0 22.00 21.73
1 74 1 0 22.98 22.71
16QAM
15MHz/ 75 0 50 0 20.93 20.66
1750.1 1762.1
10MHz 1 74 1 0 20.72 20.45
64QAM
75 0 50 0 20.97 20.70
1 74 1 0 19.07 18.80
256QAM
75 0 50 0 19.06 18.79
1 74 1 0 23.94 23.67
QPSK
15MHz/ 75 0 75 0 22.04 21.77
1747.5 1762.5
15MHz 1 74 1 0 23.13 22.86
16QAM
75 0 75 0 20.97 20.70
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1 74 1 0 20.78 20.51
64QAM
75 0 75 0 21.00 20.73
1 74 1 0 19.03 18.76
256QAM
75 0 75 0 19.05 18.78
1 74 1 0 24.05 23.78
QPSK
75 0 100 0 22.02 21.75
1 74 1 0 22.82 22.55
16QAM
15MHz/ 75 0 100 0 21.00 20.73
1745.3 1762.4
20MHz 1 74 1 0 21.04 20.77
64QAM
75 0 100 0 21.03 20.76
1 74 1 0 19.06 18.79
256QAM
75 0 100 0 19.04 18.77
1 99 1 0 24.00 23.73
QPSK
100 0 25 0 21.95 21.68
1 99 1 0 23.01 22.74
16QAM
20MHz/ 100 0 25 0 20.97 20.70
1752.5 1764.2
5MHz 1 99 1 0 21.10 20.83
64QAM
100 0 25 0 20.96 20.69
1 99 1 0 18.95 18.68
256QAM
100 0 25 0 18.98 18.71
1 99 1 0 24.03 23.76
QPSK
100 0 50 0 22.00 21.73
1 99 1 0 22.98 22.71
16QAM
20MHz/ 100 0 50 0 21.00 20.73
1750.1 1764.5
10MHz 1 99 1 0 21.10 20.83
64QAM
100 0 50 0 21.03 20.76
1 99 1 0 18.92 18.65
256QAM
100 0 50 0 19.02 18.75
1 99 1 0 23.99 23.72
QPSK
100 0 75 0 22.01 21.74
1 99 1 0 23.00 22.73
16QAM
20MHz/ 100 0 75 0 20.96 20.69
1747.6 1764.7
15MHz 1 99 1 0 21.16 20.89
64QAM
100 0 75 0 21.02 20.75
1 99 1 0 18.92 18.65
256QAM
100 0 75 0 19.03 18.76
1 99 1 0 24.05 23.78
QPSK
100 0 100 0 21.99 21.72
1 99 1 0 23.04 22.77
20MHz/ 16QAM
17451 1764.9 100 0 100 0 21.00 20.73
20MHz
1 99 1 0 21.16 20.89
64QAM
100 0 100 0 21.04 20.77
256QAM 1 99 1 0 19.05 18.78
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Note: Expanded measurement uncertainty is U = 0.578 dB, k = 2.
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A.2 Emission Limit

A.2.1 Measurement Method

The measurement procedures in TIA-603E-2016 are used.

The spectrum was scanned from 30 MHz to the 10th harmonic of the highest frequency generated
within the equipment, which is the transmitted carrier. The resolution bandwidth is set 1MHz. The
spectrum was scanned with the mobile station transmitting at carrier frequencies that pertain to
low, mid and high channels of each LTE Band.

The procedure of radiated spurious emissions is as follows:

For measurements performed at frequencies less than or equal to 1 GHz, the EUT was placed on
a 80cm-high non-conductive support; For measurements performed at frequencies above
1GHz,EUT was placed on a 1.5-meter-high non-conductive support. A measurement antenna was
placed on the antenna mast 3 meters from the EUT for emission measurements. In the initial test,
the height of the measurement antenna was varied from 1 m to 4 m for the relative positioning that
produces the maximum radiated signal level. The test setup refers to figure below. Detected
emissions were maximized at each frequency by rotating the EUT through 360° and adjusting the
receiving antenna polarization. The radiated emission measurements of all non-harmonic and
harmonics of the transmit frequency through the 10th harmonic were measured with peak
detector.

Fully-Anechoic Chamber

Measurement
Antenna
‘
|
|
|
|
|
|
: 1m-4m
|
|
7 '
|
EUT |- 3m
|
— & |
A
0.8 or,
1.5m Turntable
A 4

Attenuator

Amplifier  Filter

System Simulator RF Test Receiver

1. The EUT is then put into continuously transmitting mode at its maximum power level during
the test. And the maximum value of the receiver should be recorded as (Pr).
2. The EUT shall be replaced by a substitution antenna. The test setup refers to figure below.
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Amplifier Filter

Signal Generator RF Test Recciver

In the chamber, a substitution antenna for the frequency band of interest is placed at the
reference point of the chamber. An RF Signal source for the frequency band of interest is
connected to the substitution antenna with a cable that has been constructed to not interfere
with the radiation pattern of the antenna. The height of measurement antenna varied between
1 m to 4 m to maximize the received signal amplitude for each emission that was detected and
measured in the initial test. A power (Pwmea) is applied to the input of the substitution antenna
and adjusts the level of the signal generator output until the value of the receiver reach the
previously recorded (Pr). The power of signal source (Pwmea) is recorded. The test was
performed with the measurement antenna in both vertical and horizontal polarization.

3. The Path loss (Pp) between the Signal Source and the Substitution Antenna and the
Substitution Antenna Gain (Ga) were recorded after test.A amplifier was connected in for the
test. The Path loss (Ppl) is the summation of the cable loss and the gain of the amplifier.

4. The measurement results are obtained as described below:

Power (EIRP) = Pmea - Ppi + Ga
This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15
dBi) and known input power.ERP can be calculated from EIRP by subtracting the gain of the
dipole, ERP = EIRP -2.15dB..

A.2.2 Measurement Limit

FDD Band 2/25: Part 24.238 specifies that the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB.

FDD Band 5/26(824MHz~849MHz): Part 22.917 specifies that the power of any emission outside
of the authorized operating frequency ranges must be attenuated below the transmitting power (P)
by a factor of at least 43 + 10 log(P) dB.
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FDD Band 7/TDD Band 38/41: Part 27.53(m) specifies for mobile digital stations, the attenuation
factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel edge and 5
megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and
X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more than X
megahertz from the channel edge, where X is the greater of 6 megahertz or the actual emission
bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall
not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55
+ 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.

FDD Band 12/13/71: Part 27.53(g) states for operations in the 600 MHz band and the 698—746
MHz band, the power of any emission outside a licensee’s frequency band(s) of operation shall be
attenuated below the transmitter power (P) within the licensed band(s) of operation, measured in
watts, by at least 43 + 10 log (P) dB. Compliance with this provision is based on the use of
measurement instrumentation employing a resolution bandwidth of 100 kilohertz or greater.
However, in the 100 kilohertz bands immediately outside and adjacent to a licensee’s frequency
block, a resolution bandwidth of at least 30 kHz may be employed.

LTE Band 26(814MHz~824MHz): Part 90.691 states that out-of-band emission requirement shall
apply only to the “outer” channels included in an EA license and to spectrum adjacent to interior
channels used by incumbent licensees. The emission limits are as follows: For any frequency
removed from the EA licensee’s frequency block by up to and including 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 116Log10(f/6.1)
decibels or 50 + 10 Log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f
is the frequency removed from the center of the outer channel in the block in kilohertz and where f
is greater than 12.5 kHz. For any frequency removed from the EA licensee’s frequency block
greater than 37.5 kHz, the power of any emission shall be attenuated below the transmitter power
(P) in watts by at least 43 + 10Log10(P) decibels or 80 decibels, whichever is the lesser
attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

FDD Band 4/66: Part 27.53(h) specifies that the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB.
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A.2.3 Measurement Results

Radiated emissions measurements were made only at the upper, middle, and lower carrier
frequencies of each LTE Band. It was decided that measurements at these three carrier
frequencies would be sufficient to demonstrate compliance with emissions limits because it was
seen that all the significant spurs occur well outside the band and no radiation was seen from a
carrier in one block of each LTE Band into any of the other blocks. The equipment must still,
however, meet emissions requirements with the carrier at all frequencies over which it is capable
of operating and it is the manufacturer's responsibility to verify this. The range of evaluated
frequency is from 30MHz to 26GHz.

Note 1: All CA UL combination bands have been tested, only the worst cases are reported.
Note 2: Both of Vertical and Horizontal polarizations are evaluated, but only the worst case is
recorded in this report.

Note3: LTE Band 25 overlaps the entire frequency range of Band 2, LTE Band
26(824MHz~849MHz) overlaps the entire frequency range of Band 5, Therefore, test data of
emission limit provided in this report covers all the bands described above.

A.2.4 Measurement Results Table

Frequency Channel Frequency Range Result
Low 9kHz-26GHz Pass

LTE Bands Middle 9kHz-26GHz Pass
High 9kHz-26GHz Pass

A.2.5 Sweep Table

Subrange RBW VBW

9~150 kHz 0.2kHz 0.6kHz
150kHZz~30MHz 9kHz 27kHz
30MHz~1 GHz 100KHz 300KHz

1~20 GHz 1 MHz 3 MHz
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LTE Band 7, 5 MHz, QPSK, Channel 20775
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Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5005.50 -57.93 6.59 9.91 -54.61 -25.00 29.61 \Y
7511.00 -52.87 8.35 12.21 -49.01 -25.00 24.01 \Y
10019.50 | -51.35 9.24 12.91 -47.68 -25.00 22.68 H
12512.50 | -48.62 10.21 13.21 -45.62 -25.00 20.62 \Y
15022.00 | -49.73 11.24 13.99 -46.98 -25.00 21.98 H
17529.50 | -44.00 12.84 14.94 -41.90 -25.00 16.90 \Y
LTE Band 7, 5 MHz, QPSK, Channel 21100
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5070.00 -55.51 6.69 10.00 -52.20 -25.00 27.20 \Y
7605.50 -53.56 8.00 12.28 -49.28 -25.00 24.28 \Y
10136.50 | -52.20 9.40 12.95 -48.65 -25.00 23.65 H
12678.00 | -49.13 10.34 13.31 -46.16 -25.00 21.16 H
15203.00 | -49.92 11.40 13.88 -47.44 -25.00 22.44 H
17726.00 | -44.91 12.33 15.22 -42.02 -25.00 17.02 H
LTE Band 7, 5 MHz, QPSK, Channel 21425
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5135.50 -51.55 6.86 10.09 -48.32 -25.00 23.32 H
7703.00 -47.93 8.42 12.36 -43.99 -25.00 18.99 H
10270.50 | -48.54 9.54 13.01 -45.07 -25.00 20.07 \Y
12851.50 | -49.36 10.63 13.41 -46.58 -25.00 21.58 \Y
15419.00 | -48.35 11.42 13.75 -46.02 -25.00 21.02 H
17977.50 | -43.99 12.90 15.57 -41.32 -25.00 16.32 H
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Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1339.00 | -46.56 3.16 4.66 215 -47.21 | -13.00 | 34.21 H
2001.50 | -41.25 4.06 4.60 2.15 -42.86 | -13.00 | 29.86 \Y
2686.00 | -36.68 4.77 6.43 215 -37.17 | -13.00 | 24.17 H
8026.00 | -51.10 8.32 12.62 2.15 -48.95 | -13.00 | 35.95 H
8704.50 | -51.98 8.37 13.04 2.15 -49.46 | -13.00 | 36.46 \Y
9384.50 | -49.91 9.05 13.33 2.15 -47.78 | -13.00 | 34.78 H
LTE Band 12, 1.4MHz, QPSK, Channel 23095
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1417.50 | -46.57 3.26 5.07 2.15 -46.91 | -13.00 | 33.91 H
2119.00 | -40.26 4.21 4.96 2.15 -41.66 | -13.00 | 28.66 \Y
2821.00 | -35.70 4.94 6.68 2.15 -36.11 | -13.00 | 23.11 H
7783.50 | -49.74 8.31 12.43 215 -47.77 | -13.00 | 34.77 H
8491.50 | -46.88 8.67 12.99 215 -44.71 | -13.00 | 31.71 H
9199.00 | -48.84 8.93 13.22 215 -46.70 | -13.00 | 33.70 \Y
LTE Band 12, 1.4MHz, QPSK, Channel 23173
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1430.50 | -46.63 3.28 5.14 215 -46.92 | -13.00 | 33.92 H
2146.50 | -37.61 4.24 5.04 2.15 -38.96 | -13.00 | 25.96 H
2853.50 | -35.85 4.96 6.74 2.15 -36.22 | -13.00 | 23.22 \Y
3576.50 | -44.26 6.10 8.31 2.15 -44.20 | -13.00 | 31.20 \Y
5723.00 | -44.64 7.30 10.56 2.15 -43.53 | -13.00 | 30.53 H
8585.00 | -42.81 8.52 13.02 2.15 -40.46 | -13.00 | 27.46 H
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LTE Band 13, 5MHz, QPSK, Channel 23205
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Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1564.36 | -56.55 3.48 5.38 0.00 -56.80 | -40.00 | 16.80 H
2346.20 | -38.67 4.45 5.64 2.15 -39.63 | -13.00 | 26.63 \Y
3127.50 | -49.08 5.40 7.31 215 -49.32 | -13.00 | 36.32 \Y
3910.00 | -55.37 6.12 8.77 215 -54.87 | -13.00 | 41.87 \Y
4692.50 |-52.19 6.50 9.59 2.15 -51.25 | -13.00 | 38.25 H
7037.50 | -53.77 8.24 11.65 215 -52.51 | -13.00 | 39.51 H
LTE Band 13, 5MHz, QPSK, Channel 23230
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1558.53 | -46.14 3.47 5.39 215 -46.37 | -13.00 | 33.37 \Y
2338.76 | -39.33 4.44 5.62 215 -40.30 | -13.00 | 27.30 H
311750 | -47.51 5.38 7.28 215 -47.76 | -13.00 | 34.76 \Y
3897.50 | -56.13 6.11 8.76 2.15 -55.63 | -13.00 | 42.63 H
4677.50 |-52.83 6.49 9.58 2.15 -51.89 | -13.00 | 38.89 H
7015.00 | -53.25 8.28 11.62 2.15 -52.06 | -13.00 | 39.06 H
LTE Band 13, 5MHz, QPSK, Channel 23255
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1569.20 | -57.36 3.48 5.38 0.00 -57.61 | -40.00 | 17.61 H
2354.15 | -38.40 4.46 5.66 215 -39.35 | -13.00 | 26.35 \Y
3137.50 | -51.25 5.39 7.33 215 -51.46 | -13.00 | 38.46 H
3922.50 | -54.47 6.12 8.79 215 -53.95 | -13.00 | 40.95 \Y
4707.50 | -48.30 6.51 9.61 215 -47.35 | -13.00 | 34.35 \Y
5492.50 | -55.89 7.03 10.59 215 -54.48 | -13.00 | 41.48 \Y
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LTE Band 25, 1.4MHz, QPSK, Channel 26047
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Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
5552.50 -44.56 7.18 10.59 -41.15 -13.00 28.15 H
7403.00 -41.94 8.13 12.08 -37.99 -13.00 24.99 \Y
9254.00 -43.32 9.05 13.25 -39.12 -13.00 26.12 \Y
13592.00 | -47.61 10.83 14.26 -44.18 -13.00 31.18 H
15466.00 | -47.76 11.49 13.72 -45.53 -13.00 32.53 \Y
16874.00 | -43.23 12.03 13.75 -41.51 -13.00 28.51 H
LTE Band 25, 1.4MHz, QPSK, Channel 26365
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
5647.50 -44 .48 7.27 10.57 -41.18 -13.00 28.18 H
7530.50 -40.99 8.27 12.22 -37.04 -13.00 24.04 \Y
9412.50 -43.57 9.10 13.35 -39.32 -13.00 26.32 H
13178.50 | -44.87 10.59 13.75 -41.71 -13.00 28.71 H
15097.50 | -48.44 11.35 13.94 -45.85 -13.00 32.85 H
16898.00 | -43.05 12.00 13.76 -41.29 -13.00 28.29 H
LTE Band 25, 1.4MHz, QPSK, Channel 26683
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
3828.50 -49.86 6.06 8.66 -47.26 -13.00 34.26 H
5743.00 -36.08 7.27 10.55 -32.80 -13.00 19.80 H
7657.50 -35.07 8.23 12.33 -30.97 -13.00 17.97 H
9572.00 -44.79 9.28 13.33 -40.74 -13.00 27.74 \Y
13401.00 | -43.04 10.57 14.06 -39.55 -13.00 26.55 H
15315.00 | -42.93 11.30 13.81 -40.42 -13.00 27.42 H
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LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 26797

CAICT
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Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1649.50 | -37.57 3.56 5.23 2.15 -38.05 | -13.00 | 25.05 H
247450 | -36.66 4.60 6.02 2.15 -37.39 | -13.00 | 24.39 H
3299.00 | -46.15 5.29 7.72 215 -45.87 | -13.00 | 32.87 H
8248.50 | -47.00 8.59 12.80 215 -44.94 | -13.00 | 31.94 \Y
9073.00 | -42.23 9.01 13.14 215 -40.25 | -13.00 | 27.25 H
9890.00 | -49.58 9.08 13.01 2.15 -47.80 | -13.00 | 34.80 H
LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 26915
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1673.00 | -38.04 3.58 5.19 2.15 -38.58 | -13.00 | 25.58 \Y
2510.00 | -37.35 4.63 6.12 2.15 -38.01 | -13.00 | 25.01 \Y
3346.00 | -45.65 5.31 7.83 2.15 -45.28 | -13.00 | 32.28 H
7529.50 | -49.57 8.27 12.22 215 -47.77 | -13.00 | 34.77 \Y
8366.00 | -46.01 8.65 12.89 2.15 -43.92 | -13.00 | 30.92 \Y
9202.50 | -43.03 8.93 13.22 215 -40.89 | -13.00 | 27.89 H
LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 27033
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1696.50 | -38.59 3.60 5.15 2.15 -39.19 | -13.00 | 26.19 \Y
2545.00 | -34.94 4.66 6.18 2.15 -35.57 | -13.00 | 22.57 H
3393.00 | -42.73 5.36 7.94 2.15 -42.30 | -13.00 | 29.30 \Y
7635.00 | -51.03 8.13 12.31 2.15 -49.00 | -13.00 | 36.00 H
8484.50 | -48.29 8.67 12.99 2.15 -46.12 | -13.00 | 33.12 \Y
9332.50 | -47.02 9.1 13.30 2.15 -44.98 | -13.00 | 31.98 \Y
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LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26697

CAICT
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Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1629.00 | -38.08 3.55 5.27 2.15 -38.51 | -13.00 | 25.51 \Y
244450 | -33.49 4.57 5.93 215 -34.28 | -13.00 | 21.28 H
3259.00 | -41.62 5.28 7.62 215 -41.43 | -13.00 | 28.43 \Y
8147.50 | -47.73 8.41 12.72 215 -45.57 | -13.00 | 32.57 \Y
8963.00 | -40.18 9.07 13.09 2.15 -38.31 | -13.00 | 25.31 \Y
9769.50 | -49.46 8.97 13.13 2.15 -47.45 | -13.00 | 34.45 H
LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26740
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1638.00 | -39.93 3.56 5.25 2.15 -40.39 | -13.00 | 27.39 \Y
2465.50 | -35.09 4.59 6.00 2.15 -35.83 | -13.00 | 22.83 \Y
3276.00 | -42.85 5.28 7.66 2.15 -42.62 | -13.00 | 29.62 \Y
8191.00 | -45.77 8.50 12.75 215 -43.67 | -13.00 | 30.67 H
9010.50 | -40.24 9.17 13.11 215 -38.45 | -13.00 | 25.45 \Y
9825.00 | -49.58 9.05 13.08 215 -47.70 | -13.00 | 34.70 \Y
LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26783
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
1646.50 | -37.96 3.56 5.24 2.15 -38.43 | -13.00 | 25.43 H
2470.50 | -35.98 4.59 6.01 2.15 -36.71 | -13.00 | 23.71 \Y
3293.50 | -47.44 5.29 7.70 2.15 -47.18 | -13.00 | 34.18 H
8234.00 | -47.26 8.57 12.79 2.15 -45.19 | -13.00 | 32.19 H
9057.50 | -44.97 9.05 13.13 2.15 -43.04 | -13.00 | 30.04 \Y
9751.00 | -48.82 8.93 13.15 2.15 -46.75 | -13.00 | 33.75 \Y
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LTE Band 41, 5MHz, QPSK, Channel 39675

CAICT

N0.23T04280421-21

Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
4997.00 -49.63 6.61 9.90 -46.34 -25.00 21.34 H
7496.00 -42.07 8.38 12.20 -38.25 -25.00 13.25 \Y
9995.00 -41.02 9.18 12.91 -37.29 -25.00 12.29 \Y
12494.00 | -38.77 10.19 13.20 -35.76 -25.00 10.76 \Y
14992.00 | -48.16 11.21 14.01 -45.36 -25.00 20.36 \Y
17486.00 | -44.85 12.69 14.87 -42.67 -25.00 17.67 \Y
LTE Band 41, 5MHz, QPSK, Channel 40620
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5186.00 -50.93 6.94 10.16 -47.71 -25.00 22.71 H
7780.00 -39.09 8.32 12.42 -34.99 -25.00 9.99 \Y
10373.00 | -37.37 9.76 13.05 -34.08 -25.00 9.08 H
12966.00 | -39.22 10.48 13.48 -36.22 -25.00 11.22 \Y
15559.00 | -47.01 11.50 13.70 -44 .81 -25.00 19.81 \Y
16856.00 | -43.66 12.05 13.74 -41.97 -25.00 16.97 \Y
LTE Band 41, 5MHz, QPSK, Channel 41565
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5375.00 -43.77 6.88 10.43 -40.22 -25.00 15.22 H
8063.00 -35.87 8.32 12.65 -31.54 -25.00 6.54 \Y
10751.00 | -51.93 9.43 13.15 -48.21 -25.00 23.21 H
13413.00 | -50.08 10.58 14.08 -46.58 -25.00 21.58 \Y
16106.00 | -47.22 11.85 13.68 -45.39 -25.00 20.39 H
17449.50 | -44.95 12.61 14.79 -42.77 -25.00 17.77 H
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LTE Band 66, 1.4MHz QPSK, Channel 131979

CAICT

N0.23T04280421-21

Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3421.50 -56.64 5.38 8.01 -54.01 -13.00 41.01 \Y
5132.00 -58.53 6.85 10.08 -55.30 -13.00 42.30 \Y
6843.00 -55.83 7.83 11.41 -52.25 -13.00 39.25 H
8554.00 -48.62 8.58 13.01 -44.19 -13.00 31.19 \Y
11975.50 | -56.68 10.17 13.00 -53.85 -13.00 40.85 \Y
13686.50 | -45.49 10.63 14.31 -41.81 -13.00 28.81 \Y
LTE Band 66, 1.4MHz, QPSK, Channel 132322
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3490.00 -57.27 5.50 8.18 -54.59 -13.00 41.59 H
5235.00 -56.14 7.00 10.23 -52.91 -13.00 39.91 \Y
6980.00 -54.14 8.14 11.58 -50.70 -13.00 37.70 \Y
8725.50 -45.21 8.44 13.05 -40.60 -13.00 27.60 \Y
12215.50 | -52.58 10.05 13.09 -49.54 -13.00 36.54 H
13961.00 | -44.79 10.83 14.48 -41.14 -13.00 28.14 H
LTE Band 66, 1.4MHz, QPSK, Channel 132665
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3558.50 -60.92 5.91 8.28 -58.55 -13.00 45.55 \Y
5338.00 -57.64 6.96 10.37 -54.23 -13.00 41.23 \Y
7117.50 -52.76 8.16 11.74 -49.18 -13.00 36.18 H
8897.00 -43.34 8.84 13.08 -39.10 -13.00 26.10 \Y
1245550 | -50.80 10.29 13.18 -47.91 -13.00 34.91 \Y
14235.50 | -53.39 10.91 14.45 -49.85 -13.00 36.85 H
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LTE Band 71, 5MHz, QPSK, Channel 133147

CAICT

N0.23T04280421-21

Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
3328.00 | -46.16 5.30 7.79 215 -45.82 | -13.00 | 32.82 H
5991.00 | -48.13 7.47 10.50 2.15 -47.25 | -13.00 | 34.25 \Y
7317.50 | -52.60 8.10 11.98 2.15 -50.87 | -13.00 | 37.87 \Y
7988.50 | -47.95 8.34 12.59 2.15 -45.85 | -13.00 | 32.85 H
8654.00 | -50.01 8.42 13.03 2.15 -47.55 | -13.00 | 34.55 \Y
9319.50 | -46.31 9.13 13.29 2.15 -44.30 | -13.00 | 31.30 H
LTE Band 71, 5MHz, QPSK, Channel 133297
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
3403.50 | -46.54 5.37 7.97 2.15 -46.09 | -13.00 | 33.09 \Y
6126.00 | -48.22 7.45 10.63 2.15 -47.19 | -13.00 | 34.19 \Y
6795.50 | -53.77 7.90 11.35 2.15 -52.47 | -13.00 | 39.47 H
7487.00 | -48.87 8.36 12.18 215 -47.20 | -13.00 | 34.20 \Y
8168.00 | -44.48 8.45 12.73 215 -42.35 | -13.00 | 29.35 H
8848.50 | -45.60 8.75 13.07 2.15 -43.43 | -13.00 | 30.43 \Y
LTE Band 71, 5MHz, QPSK, Channel 133447
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
3478.00 | -47.37 5.48 8.15 2.15 -46.85 | -13.00 | 33.85 H
5565.00 | -52.90 7.20 10.59 2.15 -51.66 | -13.00 | 38.66 \Y
6260.50 | -50.01 7.46 10.76 2.15 -48.86 | -13.00 | 35.86 \Y
7652.50 | -46.47 8.21 12.32 2.15 -44.51 | -13.00 | 31.51 H
8348.50 | -44.49 8.65 12.88 2.15 -42.41 | -13.00 | 29.41 \Y
9044.00 | -42.85 9.08 13.13 2.15 -40.95 | -13.00 | 27.95 H

©Copyright. All rights reserved by CTTL.

Page 88 of 413




—
=777

—_—_—

LTE CA Band 41C, 5M+20M, CH39683+39800, QPSK

CAICT

N0.23T04280421-21

Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
4998.50 -54.69 6.61 9.90 -51.40 -25.00 26.40 \Y
7498.00 -48.11 8.39 12.20 -44.30 -25.00 19.30 H
10003.50 | -51.00 9.19 12.90 -47.29 -25.00 22.29 H
12511.50 | -49.31 10.21 13.21 -46.31 -25.00 21.31 \Y
15012.00 | -48.69 11.23 13.99 -45.93 -25.00 20.93 H
17487.50 | -44.16 12.70 14.87 -41.99 -25.00 16.99 \Y
LTE CA Band 41C, 5M+20M, CH40528+40645, QPSK
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5179.50 -53.62 6.93 10.15 -50.40 -25.00 25.40 H
7763.00 -46.86 8.34 12.41 -42.79 -25.00 17.79 H
10336.00 | -47.34 9.70 13.03 -44.01 -25.00 19.01 H
12924.50 | -49.47 10.50 13.45 -46.52 -25.00 21.52 \Y
15477.50 | -47.88 11.50 13.71 -45.67 -25.00 20.67 \Y
16803.50 | -44.08 12.11 13.72 -42 .47 -25.00 17.47 H
LTE CA Band 41C, 5M+20M, CH41373+41490, QPSK
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5348.50 -45.68 6.94 10.39 -42.23 -25.00 17.23 H
8005.00 -41.70 8.32 12.60 -37.42 -25.00 12.42 H
10699.50 | -51.82 9.30 13.14 -47.98 -25.00 22.98 H
13333.50 | -47.21 10.58 13.97 -43.82 -25.00 18.82 \Y
16045.50 | -48.13 11.84 13.69 -46.28 -25.00 21.28 \Y
17333.50 | -42.85 12.41 14.53 -40.73 -25.00 15.73 \Y
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CA 2A_4A, 5M+5M, CH18625+19975, QPSK

CAICT

N0.23T04280421-21

Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3705.00 -59.96 6.42 8.49 -57.89 -13.00 44.89 H
5557.97 -55.62 7.19 10.59 -52.22 -13.00 39.22 H
7410.47 -53.22 8.15 12.09 -49.28 -13.00 36.28 \Y
9263.44 -49.46 9.07 13.26 -45.27 -13.00 32.27 H
11109.38 | -60.40 9.80 13.18 -57.02 -13.00 44.02 \Y
12968.91 -57.44 10.48 13.48 -54.44 -13.00 41.44 \Y
CA 2A_4A, 5M+5M, CH18900+20175, QPSK
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3760.31 -57.59 6.26 8.56 -55.29 -13.00 42.29 \Y
5640.47 -55.32 7.27 10.57 -52.02 -13.00 39.02 \Y
7520.63 -51.00 8.31 12.22 -47.09 -13.00 34.09 \Y
9400.78 -52.58 9.04 13.34 -48.28 -13.00 35.28 H
11287.97 | -60.19 9.92 13.14 -56.97 -13.00 43.97 \Y
12128.44 | -55.28 10.27 13.05 -52.50 -13.00 39.50 H
CA 2A_4A, 5M+5M, CH19175+20375, QPSK
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3815.16 -52.37 6.09 8.64 -49.82 -13.00 36.82 \Y
5722.97 -48.51 7.30 10.56 -45.25 -13.00 32.25 \Y
7630.78 -46.46 8.1 12.30 -42.27 -13.00 29.27 H
9538.13 -49.68 9.40 13.36 -45.72 -13.00 32.72 H
11420.16 | -58.69 10.01 13.12 -55.58 -13.00 42.58 H
13353.75 | -47.30 10.57 14.00 -43.87 -13.00 30.87 \Y
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CA 2A_5A, 5M+10M, CH18625+20450, QPSK

CAICT

N0.23T04280421-21

Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3705.00 -52.34 6.42 8.49 -50.27 -13.00 37.27 \Y
5557.97 -46.06 7.19 10.59 -42.66 -13.00 29.66 \Y
7410.47 -43.10 8.15 12.09 -39.16 -13.00 26.16 H
9263.44 -39.27 9.07 13.26 -35.08 -13.00 22.08 \Y
3325.78 -60.43 5.30 7.78 -57.95 -13.00 44.95 H
4144.69 -56.35 6.08 9.04 -53.39 -13.00 40.39 \Y
CA 2A_5A, 5M+10M, CH18900+20525, QPSK
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3760.31 -51.45 6.26 8.56 -49.15 -13.00 36.15 \Y
5640.47 -49.78 7.27 10.57 -46.48 -13.00 33.48 H
7520.63 -45.64 8.31 12.22 -41.73 -13.00 28.73 H
9400.78 -45.40 9.04 13.34 -41.10 -13.00 28.10 H
5019.38 -53.61 6.57 9.93 -50.25 -13.00 37.25 \Y
7520.63 -45.64 8.31 12.22 -41.73 -13.00 28.73 H
CA 2A_5A, 5M+10M, CH19175+20600, QPSK
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3815.16 -47.84 6.09 8.64 -45.29 -13.00 32.29 \Y
5722.97 -37.65 7.30 10.56 -34.39 -13.00 21.39 H
7630.31 -39.31 8.1 12.30 -35.12 -13.00 2212 H
9538.13 -43.90 9.40 13.36 -39.94 -13.00 26.94 \Y
13354.22 | -40.52 10.57 14.00 -37.09 -13.00 24.09 \Y
17202.66 | -42.98 12.35 14.25 -41.08 -13.00 28.08 \Y
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CA 2A_13A, 5M+5M, CH18625+23205, QPSK

CAICT

N0.23T04280421-21

Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3705.00 -51.35 6.42 8.49 -49.28 -13.00 36.28 H
5557.97 -51.94 7.19 10.59 -48.54 -13.00 35.54 \Y
7410.94 -43.92 8.15 12.09 -39.98 -13.00 26.98 \Y
9263.44 -42.42 9.07 13.26 -38.23 -13.00 25.23 \Y
11097.19 | -50.79 9.84 13.18 -47.45 -13.00 34.45 H
12968.91 -49.17 10.48 13.48 -46.17 -13.00 33.17 \Y
CA 2A_13A, 5M+5M, CH18900+23230, QPSK
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3760.31 -52.24 6.26 8.56 -49.94 -13.00 36.94 \Y
5640.47 -50.46 7.27 10.57 -47.16 -13.00 34.16 \Y
7520.63 -45.68 8.31 12.22 -41.77 -13.00 28.77 \Y
9400.31 -47.33 9.04 13.34 -43.03 -13.00 30.03 H
11282.81 -50.85 9.89 13.14 -47.60 -13.00 34.60 \Y
13162.50 | -49.87 10.66 13.73 -46.80 -13.00 33.80 H
CA 2A_13A, 5M+5M, CH19175+23255, QPSK
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3815.16 -49.76 6.09 8.64 -47.21 -13.00 34.21 H
5722.50 -44.49 7.30 10.56 -41.23 -13.00 28.23 H
7630.78 -43.47 8.1 12.30 -39.28 -13.00 26.28 H
9538.13 -45.77 9.40 13.36 -41.81 -13.00 28.81 \Y
11418.75 | -50.21 10.02 13.12 -47 11 -13.00 34.11 \Y
13353.75 | -44.05 10.57 14.00 -40.62 -13.00 27.62 \Y
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CA 2A_66A, 5M+10M, CH18625+132022, QPSK

CAICT

N0.23T04280421-21

Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3705.00 -54.08 6.42 8.49 -52.01 -13.00 39.01 \Y
5557.97 -52.63 7.19 10.59 -49.23 -13.00 36.23 \Y
11116.41 -48.21 9.76 13.18 -44.79 -13.00 31.79 \Y
3430.78 -58.91 5.39 8.03 -56.27 -13.00 43.27 H
8574.38 -50.49 8.54 13.01 -46.02 -13.00 33.02 \Y
13720.31 -45.38 10.60 14.33 -41.65 -13.00 28.65 H
CA 2A_66A, 5M+10M, CH18900+132322, QPSK
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5235.00 -51.84 7.00 10.23 -48.61 -13.00 35.61 H
5640.47 -49.92 7.27 10.57 -46.62 -13.00 33.62 \Y
6980.63 -46.22 8.15 11.58 -42.79 -13.00 29.79 \Y
8726.25 -41.07 8.44 13.05 -36.46 -13.00 23.46 H
12216.09 | -45.54 10.05 13.09 -42.50 -13.00 29.50 \Y
13961.72 | -36.01 10.83 14.48 -32.36 -13.00 19.36 \Y
CA 2A_66A, 5M+10M, CH19175+132622, QPSK
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
5722.97 -44.20 7.30 10.56 -40.94 -13.00 27.94 H
9510.94 -52.35 9.50 13.39 -48.46 -13.00 35.46 \Y
11445.94 | -38.98 9.95 13.11 -35.82 -13.00 22.82 \Y
13328.91 -47.65 10.58 13.96 -44.27 -13.00 31.27 \Y
15226.88 | -48.15 11.37 13.86 -45.66 -13.00 32.66 H
1717219 | -42.61 12.44 14.18 -40.87 -13.00 27.87 H
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CA 4A_13A, 5M+5M, CH19975+23205, QPSK

CAICT

N0.23T04280421-21

Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3425.16 -54.49 5.38 8.02 -51.85 -13.00 38.85 \Y
5137.97 -49.13 6.86 10.09 -45.90 -13.00 32.90 \Y
6850.78 -48.43 7.82 11.42 -44.83 -13.00 31.83 \Y
8563.59 -45.83 8.56 13.01 -41.38 -13.00 28.38 H
12002.81 -49.38 10.06 13.00 -46.44 -13.00 33.44 \Y
13702.03 | -38.95 10.60 14.32 -35.23 -13.00 22.23 H
CA 4A_13A, 5M+5M, CH20175+23230, QPSK
Frequency SG CableLoss | AntennaGain Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3465.47 -54.56 5.46 8.12 -51.90 -13.00 38.90 H
5197.97 -46.81 6.96 10.18 -43.59 -13.00 30.59 H
6930.00 -46.41 7.76 11.52 -42.65 -13.00 29.65 H
8663.44 -45.09 8.41 13.03 -40.47 -13.00 27.47 \Y
12128.91 -48.34 10.26 13.05 -45.55 -13.00 32.55 H
13861.41 -34.11 10.73 14.42 -30.42 -13.00 17.42 H
CA 4A_13A, 5M+5M, CH20375+23255, QPSK
Frequency SG CableLoss | AntennaGain | Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) EIRP (dBm) (dB)
(dBm)
3505.31 -57.56 5.53 8.21 -54.88 -13.00 41.88 \Y
5257.97 -52.90 7.00 10.26 -49.64 -13.00 36.64 \Y
7010.63 -47.84 8.28 11.61 -44.51 -13.00 31.51 H
8763.28 -45.55 8.55 13.05 -41.05 -13.00 28.05 \Y
12268.59 | -49.15 10.02 13.11 -46.06 -13.00 33.06 H
14021.25 | -41.04 10.90 14.50 -37.44 -13.00 24 .44 H
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CA 5A_66A, 5M+10M, CH20425+132022, QPSK

CAICT

N0.23T04280421-21

Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
3307.03 | -51.51 5.29 10.41 2.15 -48.54 | -13.00 | 35.54 \Y
4132.03 | -56.87 6.05 10.40 2.15 -54.67 | -13.00 | 41.67 \Y
4959.84 | -54.77 6.67 11.22 2.15 -52.37 | -13.00 | 39.37 H
3430.31 | -59.00 5.39 10.44 2.15 -56.10 | -13.00 | 43.10 \Y
8587.03 | -48.02 8.52 11.37 2.15 -47.32 | -13.00 | 34.32 H
13720.31 | -43.64 10.60 12.74 2.15 -43.65 | -13.00 | 30.65 \Y
CA 5A_66A, 5M+10M, CH20525+132322, QPSK
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
3490.31 | -57.71 5.50 10.56 2.15 -54.80 | -13.00 | 41.80 \Y
8728.59 | -48.19 8.45 11.30 2.15 -47.49 | -13.00 | 34.49 H
13960.31 | -41.49 10.83 12.46 2.15 -42.01 | -13.00 | 29.01 H
3346.88 | -54.67 5.32 10.49 2.15 -51.65 | -13.00 | 38.65 H
4183.59 |-55.43 6.17 10.47 215 -53.28 | -13.00 | 40.28 \Y
5019.84 | -54.73 6.57 11.34 215 -52.11 | -13.00 | 39.11 H
CA 5A_66A, 5M+10M, CH20625+132622, QPSK
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
7099.69 | -48.74 8.16 10.50 2.15 -48.55 | -13.00 | 35.55 H
8879.06 | -47.35 8.81 11.46 2.15 -46.85 | -13.00 | 33.85 H
2540.00 | -37.49 4.66 10.12 2.15 -34.18 | -13.00 | 21.18 H
3386.25 | -58.74 5.35 10.50 2.15 -55.74 | -13.00 | 42.74 \Y
4233.28 | -55.60 6.26 10.57 2.15 -53.44 | -13.00 | 40.44 H
5079.38 | -56.27 6.71 11.46 2.15 -53.67 | -13.00 | 40.67 H
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CA 13A_66A, 5M+10M, CH23205+132022, QPSK

CAICT

N0.23T04280421-21

Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
3430.31 | -57.07 5.39 8.03 2.15 -56.58 | -13.00 | 43.58 H
5146.41 | -55.34 6.88 10.10 215 -54.27 | -13.00 | 41.27 H
6855.00 | -53.00 7.82 11.43 2.15 -51.54 | -13.00 | 38.54 \Y
3119.06 | -55.05 5.38 7.29 2.15 -55.29 | -13.00 | 42.29 \Y
3903.28 | -56.99 6.11 8.76 2.15 -56.49 | -13.00 | 43.49 \Y
4678.13 | -53.06 6.49 9.58 2.15 -52.12 | -13.00 | 39.12 H
CA 13A_66A, 5M+10M, CH23230+132322, QPSK
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
3128.91 | -49.58 5.40 7.31 2.15 -49.82 | -13.00 | 36.82 H
3910.78 | -56.09 6.12 8.78 2.15 -55.58 | -13.00 | 42.58 \Y
4692.66 |-51.12 6.50 9.59 2.15 -50.18 | -13.00 | 37.18 H
3435.00 | -57.83 5.40 8.04 215 -57.34 | -13.00 | 44.34 \Y
514453 | -55.87 6.87 10.10 215 -54.79 | -13.00 | 41.79 \Y
6861.56 | -53.87 7.81 11.43 215 -52.40 | -13.00 | 39.40 H
CA 13A_66A, 5SM+10M, CH23255+132622, QPSK
Frequency | SG | CableLoss | AntennaGain | Correction | Peak | Limit | Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP | (dBm) | (dB)
(dBm)
3138.28 | -50.36 5.38 7.33 2.15 -50.56 | -13.00 | 37.56 \Y
3923.44 | -56.81 6.12 8.79 2.15 -56.29 | -13.00 | 43.29 H
4708.13 | -48.68 6.51 9.61 2.15 -47.73 | -13.00 | 34.73 \Y
3548.44 | -57.98 5.81 8.27 2.15 -57.67 | -13.00 | 44.67 H
7100.16 | -49.77 8.16 11.72 2.15 -48.36 | -13.00 | 35.36 \Y
8876.25 | -49.39 8.80 13.08 2.15 -47.26 | -13.00 | 34.26 \Y

Note: Peak EIRP (dBm) = PMea(dBm) - Path Loss(dB) + Antenna Gain(dBi)

Note: Expanded measurement uncertainty is U = 5.64 dB, k = 2.
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A.3 Frequency Stability

A.3.1 Method of Measurement

Frequency stability is a measure of the frequency drift due to temperature and supply voltage

variations, with reference to the frequency measured at +20 °C and rated supply voltage. Two

reference points are established at the applicable unwanted emissions limit using a RBW equal to
the RBW required by the unwanted emissions specification of the applicable regulatory standard.

These reference points measured using the lowest and highest channel of operation shall be

identified as FL and Fn respectively.

In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make

measurements with the EUT in a “call mode”. This is accomplished with the use of CMW500.

1. Measure the carrier frequency at room temperature.

2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the CMW500, and in a simulated
call on middle channel for each LTE band, measure the carrier frequency. These
measurements should be made within 2 minutes of Powering up the EUT, to prevent
significant self-warming.

4. Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage
from minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier
frequency at each voltage. Pause at nominal voltage for 1.5 hours unpowered, to allow any
self-heating to stabilize, before continuing.

6. Subject the EUT to overnight soak at +50°C.

7. With the EUT, powered via nominal voltage, connected to the CMW500 and in a simulated call
on the center channel, measure the carrier frequency. These measurements should be made
within 2 minutes of Powering up the EUT, to prevent significant self-warming.

8. Repeat the above measurements at 10 ‘C decrements from +50°C to -30°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

9. At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. As this transceiver is considered "Hand carried, battery powered
equipment" Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency
stability testing be specified by the manufacturer. This transceiver is specified to operate with an
input voltage of the lower, higher and nominal voltage. Operation above or below these voltage
limits is prohibited by transceiver software in order to prevent improper operation as well as to
protect components from overstress.
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A.3.2 Measurement results

LTE Band 2, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHZz) Offset(Hz) | Frequency error(ppm)

50 25.61 0.0136

40 3.48 0.0019

30 0.20 0.0001

10 3.85 1850.833 | 1909.231 -0.49 0.0003

0 2513 0.0134

-10 26.35 0.0140

-20 5.49 0.0029

-30 25.41 0.0135

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 28.32 0.0151

20 1850.833 | 1909.231
4.4 2.98 0.0016

LTE Band 5, 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzagure( C) | Voltage(V) | FL(MHz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 -0.36 0.0004

40 -0.07 0.0001

30 -0.89 0.0011

10 3.85 824.417 | 848.583 -2.65 0.0032

0 -6.48 0.0077

-10 -1.85 0.0022

-20 -2.96 0.0035

-30 -3.32 0.0040

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.29 0.0003

20 824.417 | 848.583
4.4 -3.53 0.0042
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LTE Band 7, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHZz) Offset(Hz) | Frequency error(ppm)

50 -0.66 0.0003

40 2.65 0.0010

30 4.02 0.0016

10 3.85 2500.641 | 2569.327 3.39 0.0013

0 1.52 0.0006

-10 42.86 0.0169

-20 3.02 0.0012

-30 -1.36 0.0005

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 1.97 0.0008

20 2500.641 | 2569.327
4.4 -1.36 0.0005

LTE Band 12, 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzagure( C) | Voltage(V) | FL(MHZz) | Fi(MHz) Offset(Hz) | Frequency error(ppm)

50 13.39 0.0189

40 13.63 0.0193

30 -0.24 0.0003

10 3.85 699.465 | 715.519 -0.33 0.0005

0 0.44 0.0006

-10 -0.01 0.0000

-20 0.93 0.0013

-30 -11.94 0.0169

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.19 0.0003

20 699.465 | 715.519
4.4 13.80 0.0195
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LTE Band 13, 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | FH(MHZz) Offset(Hz) | Frequency error(ppm)

50 -13.70 0.0175

40 -13.32 0.0170

30 -13.68 0.0175

10 3.85 777.465 | 786.535 -12.99 0.0166

0 -14.12 0.0181

-10 -11.89 0.0152

-20 -12.15 0.0155

-30 -16.88 0.0216

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.39 0.0005

20 777.465 | 786.535
4.4 -12.85 0.0164

LTE Band 25, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 3.29 0.0017

40 54.82 0.0291

30 11.77 0.0063

10 3.85 1850.833 | 1914.199 3.13 0.0017

0 13.22 0.0070

-10 -1.40 0.0007

-20 28.75 0.0153

-30 1.97 0.0010

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 24.19 0.0128

20 1850.833 | 1914.199
4.4 10.19 0.0054
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LTE Band 26(814MHz~824MHz), 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 -1.69 0.0021

40 -1.82 0.0022

30 -2.32 0.0028

10 3.85 814.370 | 823.620 -3.95 0.0048

0 12.20 0.0149

-10 0.43 0.0005

-20 -2.29 0.0028

-30 0.06 0.0001

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -3.82 0.0047

20 814.370 | 823.620
4.4 -3.13 0.0038

LTE Band 26(824MHz~849MHz), 15MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzagure( C) | Voltage(V) | FL(MHZz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 -1.20 0.0014

40 -2.16 0.0026

30 -2.42 0.0029

10 3.85 824.553 | 848.471 -1.07 0.0013

0 -2.07 0.0025

-10 -2.35 0.0028

-20 -3.26 0.0039

-30 -212 0.0025

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.80 0.0010

20 824.553 | 848.471
4.4 -1.22 0.0015
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LTE Band 41, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHZz) Offset(Hz) | Frequency error(ppm)

50 0.82 0.0003

40 -3.28 0.0013

30 1.56 0.0006

10 3.85 2496.385 | 2689.551 -4.02 0.0016

0 -1.56 0.0006

-10 1.93 0.0007

-20 1.42 0.0005

-30 3.00 0.0012

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 0.64 0.0002

20 2496.385 | 2689.551
4.4 1.56 0.0006

LTE Band 48, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 -29.65 0.0082

40 -31.29 0.0086

30 -31.89 0.0088

10 3.85 3550.833 | 3699.199 -26.99 0.0074

0 -28.72 0.0079

-10 -29.68 0.0082

-20 -34.78 0.0096

-30 -33.89 0.0093

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -26.72 0.0074

20 3550.833 | 3699.199
4.4 -30.03 0.0083
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LTE Band 66, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHZz) Offset(Hz) | Frequency error(ppm)

50 12.06 0.0069

40 -38.47 0.0220

30 -37.12 0.0213

10 3.85 1710.833 | 1779.199 15.03 0.0086

0 26.52 0.0152

-10 -36.49 0.0209

-20 -0.34 0.0002

-30 -35.91 0.0206

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -19.68 0.0113

20 1710.833 | 1779.199
4.4 -3.46 0.0020

LTE Band 71, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzagure( C) | Voltage(V) | FL(MHZz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 -0.76 0.0011

40 -5.18 0.0076

30 -0.27 0.0004

10 3.85 663.994 | 697.006 -0.92 0.0014

0 -1.04 0.0015

-10 -2.45 0.0036

-20 -0.04 0.0001

-30 -0.60 0.0009

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.57 0.0008

20 663.994 | 697.006
4.4 -0.49 0.0007

©Copyright. All rights reserved by CTTL. Page 103 of 413



—
1771

(ﬂllllll

CAICT

N0.23T04280421-21

LTE CA band 41C, 20MHz+20MHz bandwidth QPSK(worst case of all bandwidths)
Frequency Error vs Voltage

o | Voltage(V) | FL(MHz) | FH(MHZz)
T 26 o Offset(Hz) | Frequency error(ppm)
50 3.89 0.0015
40 -2.99 0.0012
30 -0.63 0.0002
10 3.85 2496.880 | 2689.120 4.54 0.0017
0 -1.03 0.0004
-10 -0.47 0.0002
-20 0.60 0.0002
-30 1.05 0.0004
Frequency Error vs Voltage
Voltage(V) | _ oy | FL(MHZz) | FH(MHZ) | Offset(Hz) | Frequency error(ppm)
3.6 0.44 0.0002
20 2496.880 | 2689.120
4.4 1.42 0.0005

LTE CA band 66B, 10MHz+10MHz bandwidth QPSK(worst case of all bandwidths)
Frequency Error vs Voltage

o | Voltage(V) | FL(MHz) | FH(MHz)
Toson "26" Lo Offset(Hz) | Frequency error(ppm)
50 1.67 0.0010
40 4.62 0.0026
30 2.16 0.0012
10 3.85 1710.320 | 1779.680 3.52 0.0020
0 5.25 0.0030
-10 -1.77 0.0010
-20 2.55 0.0015
-30 -4.23 0.0024
Frequency Error vs Voltage
Voltage(V) | _ o omy | FL(MHZz) | FH(MHZz) | Offset(Hz) | Frequency error(ppm)
3.6 4.62 0.0026
20 1710.320 | 1779.680
4.4 0.99 0.0006

©Copyright. All rights reserved by CTTL.

Page 104 of 413



—
1771

(ﬂllllll

CAICT

N0.23T04280421-21

LTE CA band 66C, 20MHz+20MHz bandwidth QPSK(worst case of all bandwidths)
Frequency Error vs Voltage

o | Voltage(V) | FL(MHz) | FH(MHZz)
T 26 o Offset(Hz) | Frequency error(ppm)
50 -0.69 0.0004
40 0.49 0.0003
30 1.76 0.0010
10 3.85 1710.500 | 1779.480 1.20 0.0007
0 -4.15 0.0024
-10 -4.21 0.0024
-20 -1.27 0.0007
-30 -0.34 0.0002
Frequency Error vs Voltage
Voltage(V) | _ oy | FL(MHZz) | FH(MHZ) | Offset(Hz) | Frequency error(ppm)
3.6 -1.50 0.0009
20 1710.500 | 1779.480
4.4 -5.05 0.0029

Note: Expanded measurement uncertainty is U = 0.01 PPM, k = 2.
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A.4 Occupied Bandwidth

Occupied bandwidth measurements are only provided for selected frequencies in order to reduce
the amount of submitted data. Data were taken at the mid frequencies frequency. The table below
lists the measured 99% BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:
a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The frequency span for the spectrum analyzer shall be set wide enough to capture all modulation

products including the emission skirts.
b) The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the anticipated

OBW, and the VBW shall be set = 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) Set the detection mode to peak, and the trace mode to max-hold.

©Copyright. All rights reserved by CTTL. Page 106 of 413



LTE band 2, 1.4MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1880.0

QPSK

16QAM

1089.74

1097.76

LTE band 2, 1.4MHz Bandwidth, QPSK (99% BW)

@

Ref 45 dBm

“Att 15 dB

*RBW 20 kHz

“VBW 100 kHz

SWT 40 ms

Marker 1

[r1 1
20.28 dBm
1.879951923 GHz

offset 30]8 dB OBW |1.089743590 MHz
40 Femp{1ET1OfwW}
16¢.58 dBm
1.879458128 GHz || SCI
30 Temp [2 [TT OBW]
14.09 dBm
1] LvL
¥ 1.880544872 GHz
(—20: T
T/VM/»‘N\AM\W};Z
10 / \
- / \
(—-10- ,mr M DB
L 20 MMM W\WMVLV
-40
I--50

Center 1.88 GHz

Date: 22.DEC.2023 07:09:22

500 kHz/

LTE band 2, 1.4MHz Bandwidth, 16QAM (99% BW)

@

*RBW 20 kHz

“VBW 100 kHz

Marker 1

Span 5 MHz

11
19.61 dBm

Ref 45 dBm ~Att 15 dB SWT 40 ms 1.879887821 GHz
Of’f$6t 308 dB OBW |1.097756410 MHz
40 Femp |1 [T1 08w}
12.36 dBm
1.879447115 GHz| =
30 Temp (2 [TT OBW]
12.87 dBm
L 1.880544872 GHz
l20 v
WWF
—10 ) k
- /f‘ \
—-10

f—=20:

-40

MWM

i,

f—=50:

Center 1.88 GHz

Date: 22.DEC.2023 07:10:01

500 kHz/
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Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1880.0

QPSK

16QAM

2692.31

2692.31

LTE band 2, 3MHz Bandwidth, QPSK (99% BW)

*RBW 30 kHz
“VBW 100 kHz

Marker 1

11
20.01 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 1.880336538 GHz
offset 30]8 dB OBW |2.692307692 MHz
40 Temp |1 [T1 0B
13.89 dBm
1.878653846 GHz | SCl
30 Temp 2 [TT OHW]
18.79 dBm
1 LvL
v 1.881344154 GHz
I W»F‘TT
By fwb\h«/\)ﬂ \
- j \
I--10
\‘\J\«

f—=20:

-40

W S

1WW‘\/\"W\,M

f—=50:

Center 1.88 GHz

Date: 22.DEC.2023 07:10:43

1 MHz/

LTE band 2, 3MHz Bandwidth, 16QAM (99% BW)

*RBW 30 kHz
“VBW 100 kHz

Marker 1

Span 10 MHz

11
17.53 dBm

Ref 45 dBm ~Att 15 dB SWT 30 ms 1.879022436 GHz
offset 30]8 dB OBW |2.692307692 MHz
40 Femp{1ET1OfwW}
15.49 dBm
1.878653846 GHz | SCl
30 Temp (2 [TT OBW]
14.99 dBm
LvL
1.88134¢154 GHz
20 Ty
WW%Z
10 ( \
- / \
B \W

f—=20:

-40

MGATD
%M

f—=50:

Center 1.88 GHz

Date: 22.DEC.2023 07:11:23

1 MHz/
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LTE band 2, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4471.15

1880.0

LTE band 2, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.11 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 1.879182692 GHz
offset 30]8 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

17.49 dBm
1.877764423 GHz | SGl
30 Temp [Z [TT OBW]

14.06 dBm

20 1.882254615 GHz
v
'h_MA,_AL_L_A-w_MA_uMJ\.%Z
10 J
o f

LVL

T,

f—=50:

Center 1.88 GHz 1.5 MHz/ Span 15 MHz

Date: 22.DEC.2023 07:12:05

LTE band 2, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.05 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 1.880769231 GHz
offset 30]8 dB OBW [4.471153846 MHz

40 Temp |1 [T1 OBW]

15.76 dBm
1.877764423 GHz|[SCL

30 Temp [Z [TT OBW]
14.94 dem|
20 . 1.88223§577 GHz|
B TT
h T2

A | |
! \

-40

f—=50:

Center 1.88 GHz 1.5 MHz/ Span 15 MHz

Date: 22.DEC.2023 07:12:45
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Frequency(MHz) Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

1880.0
8942.31

8942.31

LTE band 2, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 18.41 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 1.882980769 GHz
Ooffset 30/8 dB OBW [8.942307692 MHz

40 Temp {1 [T1 OBW]

30 Temp [Z [TT OBW]
19.16 dBm
L 1.884471154 GHz
(—20:

SRRlmal
. / |

-40

&

WM%

f—=50:

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 22.DEC.2023 07:13:27

LTE band 2, 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.62 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 1.880288462 GHz
Ooffset 30/8 dB OBW [8.942307692 MHz

40 Temp {1 [T1 OBW]

30 Temp [Z [TT OBW]
1%.21 dBm

1 1.884471154 GHz
Y T2

-20

—10 /
O

S, V"
e =

-40

f—=50:

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 22.DEC.2023 07:14:06
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LTE band 2, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13485.58

1880.0

LTE band 2, 15MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 20.38 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 1.885841346 GHz
Ooffset 30/8 dB OBW 13.48557¢923 MHz

40 Temp {1 [T1 OBW]

15.91 dBm
1.873293269 GHz||SCL

30 Temp [Z [TT OBW]
15.59 dBm

1 LVL

20 MW\»\J%

1.886774846 GHz

Center 1.88 GHz 4.5 MHz/ Span 45 MHz

Date: 22.DEC.2023 07:14:48

LTE band 2, 15MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 19.24 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 1.881875000 GHz
Ooffset 30/8 dB OBW 13.48557¢923 MHz

40 Temp {1 [T1 OBW]

14.86 dBm
1.873293269 GHz||SCL

30 Temp [Z [TT OBW]
14.44 dem|
1 1.886774846 GHz||

. ]f"”““““” “““””“‘?(

N EOTAEE
gk

P
%

-40

f—=50:

Center 1.88 GHz 4.5 MHz/ Span 45 MHz

Date: 22.DEC.2023 07:15:28
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CAIC

N0.23T04280421-21

LTE band 2, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17980.77 17884.62

1880.0

LTE band 2, 20MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 19.18 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 1.876057692 GHz
Ooffset 30/8 dB 0BW 17.980769231 MHz

40 Temp {1 [T1 OBW]

1¢.02 dBm
1.871057692 GHz||SCL

30 Temp [Z [TT OBW]
14.86 dem|
1 1.889034462 GHz||

i |
w..»»wf \»«m&%
-

|

-40

f—=50:

Center 1.88 GHz 6 MHz/ Span 60 MHz

Date: 22.DEC.2023 07:16:10

LTE band 2, 20MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 18.42 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 1.884230769 GHz
Ooffset 30/8 dB oBW 17.884614385 MHz

40 Temp {1 [T1 OBW]

14.72 dBm
1.871057692 GHz||SCL

30 Temp [Z [TT OBW]
14.59 dem|
20 1 1.888944308 GHz||
[~ Y
{TYTY. Y 12

4
3
|2

—10

O

|
! KWJ .

Center 1.88 GHz 6 MHz/ Span 60 MHz

Date: 22.DEC.2023 07:16:50
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CAIC

N0.23T04280421-21

LTE band 5, 1.4MHz (99%)
Frequency(MHz)

Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1089.74

836.5

LTE band 5, 1.4MHz Bandwidth, QPSK (99% BW)

@

*RBW 20 kHz
“VBW 100 kHz

Marker 1

11
20.24 dBm

Ref 45 dBm ~Att 15 dB SWT 40 ms 836.091346154 MHz
Offset 30]5 dB OBW |1.089743590 MHz

40 Temp |1 [T1 OgwW]
14.86 dBm
835.955128205 MHz || SCL

30 Temp 12 [TT OBWT
13.83 dBm||
oo v 847.044871795 wmHz |-

) | \

—-10

f—=20:

e

-40

f—=50:

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 22.DEC.2023 08:23:26

LTE band 5, 1.4MHz Bandwidth, 16QAM (99% BW)

*RBW 20 kHz
“VBW 100 kHz

Marker 1

11

19.16 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 836.315705128 MHz
offset 30]5 dB OBW |1.089743590 MHz
40 Temp |1 [T1 OBW]
13.98 dBm
835.955128205 MHz || SGL
30 Temp [Z [TT OBW]
13.72 dem|
20 1 837.044871795 MHz||
%\WWW\NWW\F
10 / \
- / \
B ,»N'J \'\U\N :
| 20 ; M
Ak i
-30 M\%
-40
I--50

Center 836.5 MHz

Date: 22.DEC.2023 08:24:06

©Copyright. All rights reserved by CTTL.

500 kHz/

Span 5 MHz
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CAIC

N0.23T04280421-21

LTE band 5, 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

836.5

LTE band 5, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.76 dBm
Ref 45 dBm “Att 15 dB SWT 30 ms 836.820512821 MHz
offset 30]5 dB OBW |2.692307692 MHz

40 Temp |1 [T1 OBW]

19.14 dem|EM
1 P 835.15384§154 MHz || SGL
- N Temp [2 [TT OBW]

e 15.18 dBm
1 LVL

837.846153846 MHz
L 20 H
WW—»‘%Z
—10:

fo |
A e

-40

f—=50:

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 22.DEC.2023 08:24:48

LTE band 5, 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.51 dBm
Ref 45 dBm “Att 15 dB SWT 30 ms 836.259615385 MHz
offset 30]5 dB OBW |2.692307692 MHz

40 Temp |1 [T1 OBW]

14.12 dBm M
835.15384¢154 MHz|| SCL

30 Temp [Z [TT OBW]
13.69 dem|
20 1 837.846153846 MHz :

Lo WW%Z
™ m

-40

=

:
:
4

f—=50:

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 22.DEC.2023 08:25:27
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CAIC

N0.23T04280421-21

LTE band 5, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

836.5

LTE band 5, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.33 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 834.889423077 MHz
offset 30]5 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

15.54 dBm
834.240384615 MHz||SCL

30 Temp [Z [TT OBW]
14.18 dem|
20 1 838.73557¢923 MHz :

A | |
| \

W’“¢ N WW‘“"\M%

-40

f—=50:

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 22.DEC.2023 08:26:09

LTE band 5, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 16.93 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 834.528846154 MHz
offset 30]5 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

14.22 dBm
834.240384615 MHz||SCL

30 Temp [Z [TT OBW]
14.67 dem|
20 838.73557¢923 MHz :

fMMM%Z
/

L 10 / 308
L 20 P " ‘W

-40

f—=50:

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 22.DEC.2023 08:26:49
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CAIC

N0.23T04280421-21

LTE band 5, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8942.31

836.5

LTE band 5, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 18.33 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 836.788461538 MHz
Ooffset 30]/5 dB OBW [8.942307692 MHz

40 Temp {1 [T1 OBW]

14.66 dBm
832.02884¢154 MHz||SCL
I Temp [TT Ofw]

14.86 dBm

1 840.971153846 MHz
] PTRTA M T2
10 I W\’T\
o
--10 “Jj ‘1 308

LVL

-20

k-

M )

-40

~-50

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 22.DEC.2023 08:27:31

LTE band 5, 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 18.09 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 836.692307692 MHz
Ooffset 30]/5 dB OBW [8.942307692 MHz

40 Temp {1 [T1 OBW]

13.65 dBm
832.028846154 MHz || SCL

30 Temp [2 [TT OBW]
13.63 dem|
il 840.971153846 MHz|
—20: v

o
) / |

. N
MM v

-40

f—=50:

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 22.DEC.2023 08:28:11
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LTE band 7, 5MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

2535.0

QPSK

16QAM

4495.19

4495.19

LTE band 7, 5MHz Bandwidth, QPSK (99% BW)

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Ref 45 dBm “Att 15 dB

Marker 1 [T1 ]

15.63 dBm
2.532908654 GHz

Offset 31 |dB

oBw

4.495192308 MHz

LVL

40 Temp |1 [T1 OHW]
13.15 dBm
2.532764423 GHz | SGl
30 Temp [Z [TT OBW]
14.62 dBm
2o . 2.537259615 GHz

|

I |

—-10 /
f—=20:

Pl

-40

&WMM

f—=50:

Center 2.535 GHz

Date: 5.DEC.2023 13:25:19

1.5 MHz/

LTE band 7, 5MHz Bandwidth, 16QAM (99% BW)

@

Ref 45 dBm “Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Span 15 MHz

Marker 1 [T1 ]

14.25 dBm
2.534615385 GHz

Offset 31 (dB

oBw

4.495192308 MHz

LVL

40 Temp |1 [T1 OHW]
11.36 dBm
2.532764423 GHz | SGl
30 Temp [Z [TT OBW]
11.17 dBm
2o 2.537259615 GHz

|

I |

—-10 /
f—=20:

-40

T

f—=50:

Center 2.535 GHz

Date: 5.DEC.2023 13:25:59
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1.5 MHz/

Span 15 MHz
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LTE band 7, 10MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz) Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

2535.0
8990.38

8942.31

LTE band 7, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.42 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 2.536875000 GHz
Ooffset 31|dB OBW [8.990384615 MHz

40 Temp {1 [T1 OBW]

30 Temp [Z [TT OBW]
11.88 dBm
2.539519231 GHz

B [%MMWW
N )/ \K

-40

f—=50:

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:26:41

LTE band 7, 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.65 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 2.538125000 GHz
Ooffset 31|dB OBW [8.942307692 MHz

40 Temp {1 [T1 OBW]

30 Temp [Z [TT OBW]
11.19 dBm
2.539471154 GHz
—20:

A |
| \
! \

-40

f—=50:

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:27:21

©Copyright. All rights reserved by CTTL.

11.87 dBm
2.53052§846 GHz||SCL

LVL

10.93 dBm
2.530524846 GHz||SCL

LVL
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LTE band 7, 15MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

2535.0

QPSK

16QAM

13485.58

13485.58

LTE band 7, 15MHz Bandwidth, QPSK (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Marker 1

11
17.30 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 2.540841346 GHz
Ooffset 31]|dB OBW 13.48557923 MHz
40 Temp |1 [T1 OBW]
13.32 dBm
2.528293269 GHz||SGL
30 Temp |2 [TT OBWI
13.95 dem|
20 1 2.54177§846 GHz|
mel,{z
10

I /

. ; \

Center 2.535 GHz

Date: 5.DEC.2023 13:28:03

LTE band 7, 15MHz Bandwidth, 16QAM

@

4.5 MHz/

(99% BW)

*RBW 200 kHz
“VBW 1 MHz

Marker 1

Span 45 MHz

11
16.13 dBm

Ref 45 dBm ~Att 15 dB SWT 5 ms 2.540697115 GHz
Of’f$et 31 |dB OBW 13.48557§923 MHz
40 Femp |1 [T1 08w}
12.95 dBm
2.528293269 GHz| >
30 Temp [2 [TT OBW]
12.64 dBm
2.541774846 GHz
—20:

|

I |

—-10

mwwwl/TTZ
|
\
\

f—=20:

-40
~-50
Center 2.535 GHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 13:28:43
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SGL

LVL
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LTE band 7, 20MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

2535.0

QPSK

16QAM

17980.77

17980.77

LTE band 7, 20MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz
*VBW 1 MHz

Ref 45 dBm “Att 15 dB SWT 5 ms

Marker 1 [T1 ]

16.43 dBm
2.536634615 GHz

Offset 31 |dB

oBw

17.980769231 MHz

LVL

40 Temp |1 [T1 OHW]
12.12 dBm
2.526057692 GHz | SGl
30 Temp [Z [TT OBW]
13.27 dBm
2o . 2.54403§462 GHz

|

I |

|

T

L 20 u

-40

f—=50:

Center 2.535 GHz 6 MHz/

Date: 5.DEC.2023 13:29:25

LTE band 7, 20MHz Bandwidth, 16QAM (99% BW)

® *RBW 200 kHz
*VBW 1 MHz

Ref 45 dBm “Att 15 dB SWT 5 ms

Span 60 MHz

Marker 1 [T1 ]

15.12 dBm
2.538557692 GHz

LVL

Ooffset 31|dB 0BW 17.980769231 MHz
40 Temp {1 [T1 OBW]
11.47 dBm
2.526057692 GHz||SCL
30 Temp [Z [TT OBW]
11.51 dBm
2.544034462 GHz
[—20:
v
WMNWJ\MWZ
10 ) \
- } \
B / \
I--20: ’JJ
-40
I--50:
Center 2.535 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 13:30:05

©Copyright. All rights reserved by CTTL.
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CAIC

N0.23T04280421-21

LTE band 12, 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1089.74

707.5

LTE band 12, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 25.24 dBm
Ref 45 dBm “Att 15 dB SWT 40 ms 707.980769231 MHz
offset 30]5 dB OBW [1.089743590 MHz

40 Temp |1 [T1 OBW]

19.50 dBm
706.955124205 MHz || SCL
30 5| Temp [Z [TT OBW]

MAXH 19.88 dBm
T2 - LvL
\y 708.044871795 MHz

s o

-40

~-50

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 5.DEC.2023 12:28:05

LTE band 12, 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 23.57 dBm
Ref 45 dBm “Att 15 dB SWT 40 ms 707.804487179 MHz
offset 30]5 dB OBW |1.089743590 MHz

40 Temp |1 [T1 OBW]

1§.01 dBm
706.95512§205 MHz|| SCL

30 i Temp [Z [TT OBW]
14.32 dBm

LvL
Wﬂl""\"\}\,\]\l\rb‘\: 708.044871795 MHz

) |
i /
Ui

WWM

-40

T

f—=50:

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 5.DEC.2023 12:28:44
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CAIC

N0.23T04280421-21

LTE band 12, 3MHz (99%)
Frequency(MHz)

Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
2692.31 2692.31

707.5

LTE band 12, 3MHz Bandwidth, QPSK (99% BW)

*RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
23.93 dBm

Ref 45 dBm ~Att 15 dB SWT 30 ms 707.836538462 MHz
Offset 30]5 dB OBW |2-692307692 MHz
40 Temp |1 [T1 OHW]
1g§.40 dBm
706.153844154 MHz || SCL
30 n Temp [Z [TT OBW]
v s 19.80 dBm|
l20 P st et ok oty 708.846154846 MHz

) | |

—-10

A
lllln'\w W

:irj' h

-30

-40

f—=50:

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2023 12:29:26

LTE band 12, 3MHz Bandwidth, 16QAM (99% BW)

*RBW 30 kHz

Marker 1

11

“VBW 100 kHz

21.91 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 706.522435897 MHz
Ooffset 30]/5 dB OBW |2.692307692 MHz
40 Temp {1 [T1 OBW]
17.75 dBm
706.15384¢154 MHz|| SCL
30 Temp |2 [TT OBWI
el L 17-31 demfl
v . v
- Tl gt A b U ) AT2 7(8.846153846 MHz
20 PPN T
10 ) \
o } \
I--10:

Date: 5.DEC.2023 12:30:06

-40

f—=50:

Center 707.5 MHz

1 M

©Copyright. All rights reserved by CTTL.

Hz/

Span 10 MHz
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CAIC

N0.23T04280421-21

LTE band 12, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

707.5

LTE band 12, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 22.68 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 706.730769231 MHz
offset 30]5 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

14.54 dBm|IEM
7Q05.240384615 MHz [ SCL

30 Temp [2 [TT OBW]
) 1 19.01 dem|
|20 Wu‘mmﬁ2 7(9.735576923 MHz||
10 ) \
o / \
‘%\ DB

-40

f—=50:

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 12:30:48

LTE band 12, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 21.91 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 706.153846154 MHz
offset 30]5 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

20.38 dBm
705.264423077 MHz || SCL
30 Temp [Z [TT OBW]

MAXH 1 14.46 dBm
T |y N S LvL
2o %ol ok L T2 709.759614385 MHz

| |

,,..WWM wwwu -

-30

-40

f—=50:

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 12:31:28
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CAIC

N0.23T04280421-21

LTE band 12, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8990.38

707.5

LTE band 12, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 22.87 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 710.769230769 MHz
Ooffset 30]/5 dB OBW [8.990384615 MHz

40 Temp {1 [T1 OBW]

19.08 dBm
703.02884¢154 MHz||SCL

30 Temp [Z [TT OBW]
B 14.34 dBm|
|2 Jenag N fgatn an At 712.019239769 MHz

1
| |

. J \
ot ey -

w <.

-40

&

f—=50:

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 12:32:09

LTE band 12, 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 22.37 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 704.615384615 MHz
Ooffset 30]/5 dB OBW [8.990384615 MHz

40 Temp {1 [T1 OBW]

18.61 dBm
703.02884¢154 MHz||SCL

- & 1730 Temp 12 [TT ORW]
— L 17.75 dBm
T LVL
Tl Ay A L L, T2 712.019230Q769 MHz

[ 1
B | K

-40

f—=50:

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 12:32:49
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CAIC

N0.23T04280421-21

LTE band 13, 5MHz (99%)
Frequency(MHz)

Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
4495.19 4495.19

782.0

LTE band 13, 5MHz Bandwidth, QPSK (99% BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1

11
19.96 dBm

Ref 45 dBm ~Att 15 dB SWT 10 ms 783.129807692 MHz
Offset 30]5 dB OBW [4.495197308 MHz

40 Temp |1 [T1 OfW]
13.96 dBm
779.740384615 MHz || SCL

30 Temp 2 [TT OBWT
14.48 dBm||
oo B 78423557923 Mz |-

)f“‘“”““‘“ ”““”‘”“T\
) ) \

|20 ) MW/ \\”\Mf\w»ﬁwm .

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 12:33:33

LTE band 13, 5MHz Bandwidth,16QAM (99% BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1

11
18.47 dBm

Ref 45 dBm ~Att 15 dB SWT 10 ms 782.769230769 MHz
Offset 30]5 dB OBW [4-495192308 MHz
40 Temp |1 [T1 OHW]
14.86 dBm
779.764423077 MHz | SCL
30 Temp [Z [TT OBW]
1§.44 dem|
1 764.259614385 MHz
I-20 v

I

—-10

3
£

f—=20:

4

-30

-40

f—=50:

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 12:34:13
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CAIC

N0.23T04280421-21

LTE band 13, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8942.31

782.0

LTE band 13, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 20.10 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 785.942307692 MHz
Ooffset 30]/5 dB OBW [8.990384615 MHz

40 Temp {1 [T1 OBW]

14.63 dBm
777528846154 MHz|| SCL

30 Temp [Z [TT OBW]
1.10 dBm

=

VL
786.519230769 MHz

B W”’“‘"“"”T
. / \
| 20 /f MM&L«M_ bl

f L)

Ao b Ao

-40

f—=50:

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 12:34:55

LTE band 13, 10MHz Bandwidth,16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 19.49 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 785.125000000 MHz
Ooffset 30]/5 dB OBW [8.942307692 MHz

40 Temp {1 [T1 OBW]

14.04 dBm
777.528844154 MHz || SCL
30 Temp [Z [TT OBW]

| 1§.64 dBm|
2o I 766.471153846 MHz

. | |
/ et

f—=50:

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 12:35:34
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LTE band 25, 1.4MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1882.5

QPSK

16QAM

1

089.74

1097.76

LTE band 25, 1.4MHz Bandwidth, QPSK (99% BW)

@

Center 1.8825 GHz

Date: 5.DEC.2023 10:47:37

500 kHz/

LTE band 25, 1.4MHz Bandwidth, 16QAM (99% BW)

*RBW 20 kHz
“VBW 100 kHz

Marke

Span 5 MHz

r1[T11]

19.74 dBm

LVL

“RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 20.36 dBm
Ref 45 dBm ~Att 15 dB SWT 40 ms 1.882860577 GHz
Of’f$Et 308 dB OBW |1.089743590 MHz
40 Temp |1 [T1 OHw]
16¢.69 dBm
1.88195%128 GHz || SGL
30 Temp |2 [TT OBWI
1 12.67 dBm
v 1.883044872 GHz
l-20 N
T““ e }rz
—10 / \
- / \
- M“’{/ \L\‘M‘L
| 20 WA_ Mty .
-40
f—=50:

LVL

Ref 45 dBm ~Att 15 dB SWT 40 ms 1.882387821 GHz
offset 30]8 dB OBW |1.09775410 MHz
40 Femp{1ET1OfwW}
12.30 dBm
1.881947115 GHz | SCI
30 Temp [2 [TT OBW]
13.62 dBm
: 1.883044872 GHz
= J ey
W ?2
10 } \
- /] \
B M

f—=20:

-40

T

Y

R

f—=50:

Center 1.8825 GHz

Date: 5.DEC.2023 10:48:17

©Copyright. All rights reserved by CTTL.

500 kHz/

Span 5 MHz
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LTE band 25,

3MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1882.5

QPSK

16QAM

2692.31

2692.31

LTE band 25, 3MHz Bandwidth, QPSK (99% BW)

Date:

LTE band 25,

Date: 5.DEC.2023 10:49:38

Ref 45 dBm

ATt

15 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marke

r1[T1]
20.07 dBm

1.882836538 GHz

Center 1.8825 GHz

5.DEC.2023 10:48:59

3MHz Bandwidth, 16QAM (99% BW)

Ref 45 dBm

ATt

15 dB

1 MHz/

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marke

Span 10 MHz

r1[T1]
17.51 dBm

1.881522436 GHz

Offset 308

dB

oBw

2.692301692 MHz

TR

f—=20:

-40

et

v

g,

f—=50:

Center 1.8825 GHz

©Copyright. All rights reserved by CTTL.

1 MHz/

Span 10 MHz

offset 30]8 dB OBW |2.692307692 MHz
40 Femp{1ET1OfwW}
14 .44 dBm
1.881153846 GHz | SCl
30 Temp [2 [TT OBW]
14.23 dBm
1 LvL
| 2 v 1.88384¢154 GHz
WWM\%Z
10 } ‘
- / \
(—-10- ﬁ»)\) \“’\h DB
L 20 P Wit
W\I\N %mw
W M
-40
I--50

40 Temp |1 [T1 OBW]
14.61 dBm
1.881153846 GHz||SGL
[~30 Temp |2 LTT OBW]
14.18 dBm
LvL
L 1.88384¢154 GHz
[—20:
rTlJLmM A u\;\waTz
10 ‘ ‘
- / \
--10

Page 128 of 413



CAIC

N0.23T04280421-21

LTE band 25, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

1882.5

LTE band 25, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.29 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 1.881322115 GHz
offset 30]8 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

15.58 dBm
1.880264423 GHz||SCL

30 Temp [Z [TT OBW]
14.87 dem|
20 1 1.884759615 GHz||

B TN.IMMM\_/TZ
N | \
| 20 i U“’L'l"d 1 M/J \»\W‘k s

WUW‘WW

-40

f—=50:

Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 10:50:20

LTE band 25, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.00 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 1.882884615 GHz
offset 30]8 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

13.94 dBm
1.880264423 GHz | SGl
30 Temp [Z [TT OBW]

14.29 dBm
1.884759615 GHz

LVL
20 1

Tl i T2
10

O

L

—-10

ék\

l_20 M

-40

f—=50:

Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 10:51:00
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LTE band 25, 10MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1882.5

QPSK 16QAM

8990.38 8990.38

LTE band 25, 10MHz Bandwidth, QPSK (99% BW)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.44 dBm
Ref 45 dBm ~Att 15 dB SWT 15 ms 1.885480769 GHz
offset 30]8 dB OBW [8.990384615 MHz
40 Femp{1ET1OfwW}
14.14 dBm
1.87802§846 GHz | SCl
[~30 Temp |2 LTT OBW]
14.31 dBm
LvL
L 1.887019231 GHz
[—20:
WMWVW\QQ
10 ( \
- f \
1o DB
W“‘“ MMJ ML‘ B
-40
I--50

Center 1.8825 GHz

Date: 5.DEC.2023 10:51:42

3 MHz/

LTE band 25, 10MHz Bandwidth, 16QAM (99% BW)

*RBW 100 kHz
*VBW 300 kHz

Span 30 MHz

Marker 1

11
17.89 dBm

Ref 45 dBm ~Att 15 dB SWT 15 ms 1.882692308 GHz
offset 30]8 dB OBW [8.990384615 MHz
40 Femp{1ET1OfwW}
15.73 dBm
1.87802§846 GHz | SCl
30 Temp (2 [TT OBW]
14.00 dBm
LvL
a 1.887019231 GHz
20 TT
WW%Z
10 / (
- ) \
-1 IJ \\'\ DB
L _20 i h@w.'/lh
mlﬂr“ww \d %
-40
I--50

Center 1.8825 GHz

Date: 5.DEC.2023 10:52:21

3 MHz/

©Copyright. All rights reserved by CTTL.

Span 30 MHz
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LTE band 25, 15MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1882.5

QPSK

16QAM

13485.58

13485.58

LTE band 25, 15MHz Bandwidth, QPSK (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Marker 1

11
20.59 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.880480769 GHz
offset 30]8 dB OBW 13.48557923 MHz
40 Temp |1 [T1 OBW]
1¢.00 dBm
1.875793269 GHz||SGL
30 Temp |2 [TT OBWI
N 17.30 dem|
v T 1.88927§846 GHz|
= W WT
10 J L
- ( \
-1 J M‘\ DB
st AT TN

I--20 W
MMN

-40

e

f—=50:

Center 1.8825 GHz

Date: 5.DEC.2023 10:53:03

@

4.5 MHz/

*RBW 200 kHz

“VBW 1 MHz

Span 45 MHz

LTE band 25, 15MHz Bandwidth, 16QAM (99% BW)

Marker 1

11
18.99 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.889134615 GHz
offset 30]8 dB OBW 13.48557923 MHz
40 Temp |1 [T1 OBW]
13.92 dBm
1.875793269 GHz||SGL
30 Temp |2 [TT OBWI
14.79 dem|
1 1.88927§846 GHz||
I-20 -
WW‘J\/JT
10 [ \
- / \
-1 OJJ “ DB
Al g g
-40
I--50

Center 1.8825 GHz

Date: 5.DEC.2023 10:53:43

©Copyright. All rights reserved by CTTL.

4.5 MHz/

Span 45 MHz
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LTE band 25, 20MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1882.5

QPSK

16QAM

17980.77

17980.77

LTE band 25, 20MHz Bandwidth, QPSK (99% BW)

@

*RBW 200 kHz
“VBW 1 MHz

Marke

r1[T1]
19.56 dBm

LVL

Ref 45 dBm “Att 15 dB SWT 5 ms 1.884134615 GHz
offset 30]8 dB OBW 17.980769231 MHz
40 Temp |1 [T1 0B
14 .47 dBm
1.873557692 GHz | SCl
30 Temp 2 [TT OBWI
18.75 dBm
L oo M 1.89153§462 GHz

W

|

I |

i
|

- ; mkﬁf‘ﬂ"/rf

\L“MJIIL "

f—=20:

-40

Ty,

f—=50:

Center 1.8825 GHz

Date: 5.DEC.2023 10:54:25

6 MHz/

LTE band 25, 20MHz Bandwidth, 16QAM (99% BW)

@

*RBW 200 kHz
“VBW 1 MHz

Span 60 MHz

Marker 1 [T1 ]

18.97 dBm

LVL

Ref 45 dBm “Att 15 dB SWT 5 ms 1.884615385 GHz
Ooffset 30/8 dB 0BW 17.980769231 MHz
40 Temp {1 [T1 OBW]
13.74 dBm
1.873557692 GHz||SCL
30 Temp [Z [TT OBW]
13.37 dBm
20 1 1.89153§462 GHz
mew\%z
10

O

|
)
L WJ

|
\
y

Y\Al“ m
iy

W V

-40

f—=50:

Center 1.8825 GHz

Date: 5.DEC.2023 10:55:05

©Copyright. All rights reserved by CTTL.

6 MHz/

Span 60 MHz
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CAIC

N0.23T04280421-21

LTE band 26(814MHz~824MHz), 1.4AMHz (99%)

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

PSK
819.0 Q

16QAM

1089.74

1089.74

LTE band 26(814MHz~824MHz), 1.AMHz Bandwidth, QPSK (99% BW)

@

*RBW 20 kHz
“VBW 100 kHz

Marker 1 [T1
20.29 dBm

1

Ref 45 dBm “Att 15 dB SWT 40 ms 818.887820513 MHz
Ooffset 30]/5 dB OBW [1.089743590 MHz
40 Temp {1 [T1 OBW]
14.14 dBm
818.455124205 MHz|| SCL
ER 30 Temp [2 LTI OBW]
14.21 dBm|
T 819544871795 Mz |-
[—20:

R
B

—10 )
O

/

//

f—=20:

-30

-40

f—=50:

Center 819 MHz

Date: 5.DEC.2023 12:43:49

500 kHz/

Span 5 MHz

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

@

*RBW 20 kHz
“VBW 100 kHz

Marker 1 [T1 ]
19.62 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 819.304487179 MHz
Ooffset 30]/5 dB OBW [1.089743590 MHz
40 Temp {1 [T1 OBW]
14.17 dBm
818.455124205 MHz|| SCL
R 30 Temp [2 LTI OBW]
14.97 dBmf
1 819544871795 Mz |-
l-20 v

™

e

o /
—-10

f—=20:

MJ‘”

f—=50:

b

Center 819 MHz

Date: 5.DEC.2023 12:44:29

©Copyright. All rights reserved by CTTL.

500 kHz/

Span 5 MHz
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LTE band 26(814MHz~824MHz), 3MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

819.0

QPSK

16QAM

2692.31

2708.33

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (99% BW)

@

Ref

45 dBm

“Att 15 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1

[m1

1

40

Offset 30

5 dB

19.42 dBm
817.830128205 MHz
OBW |2.692307692 MHz
Temp {1 [T1 OBW]
15.19 dBm
817 .65384¢154 MHz|| SCL
Temp [2 LTI OBW]
14.76 dBm|
840.346153846 MHz

1 PKE e
—20
—10:
[—0O

wamwww

/

5]

W‘““N

e

Center 819 MHz

Date: 5.DEC.2023 12:45:11

1 MHz/

Span

10 MHz

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (99% BW)

@

*RBW 30 kHz
“VBW 100 kHz

Marker 1

[m1

1

17.78 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 818.198717949 MHz
offset 30]5 dB OBW |2.708333333 MHz
40 Temp |1 [T1 OBW]
12.61 dBm
817.637820Q513 MHz || SGL
1 PKENREY Temp |2 LTT OBW]
14.03 dem|
1 870.346153846 MHz|
[—20:
WWW\I\»\?
10 l \
o

—-10

f—=20:

e

-40

-50:

e

Center 819 MHz

Date: 5.DEC.2023 12:45:51

1 MHz/

©Copyright. All rights reserved by CTTL.

Span

10 MHz
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CAIC

N0.23T04280421-21

LTE band 26(814MHz~824MHz), 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, QPSK (99% BW)

819.0

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.57 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 816.836538462 MHz
offset 30]5 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

15.99 dBm
816.740384615 MHz || SGL
1 PKENREY Temp |2 LTT OBW]

15.36 dBm

1 841.23557§923 MHz

= Mwwﬁz
—10:

=

VL

ral T

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 12:46:33

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.35 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 819.360576923 MHz
offset 30]5 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

14.46 dBm
816.764423077 MHz||SCL

1 PKJIEE!] Temp [2 [TL OBW]
14.35 dem|
20 . 821.2596158385 MHz|

i
. |

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 12:47:13
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LTE band 26(814MHz~824MHz), 10MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

819.0

QPSK

16QAM

8942.31

8990.38

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (99% BW)

@

Ref 45 dBm “Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marke

81

r1[T1]
18.76 dBm

8.951923077 MHz

Offset 30{5 dB

oBw

8.942301692 MHz

40 Temp |1 [T1 OBW]
15.08 dBm
814.528846154 MHz || SGL
1 PKENREY Temp |2 LTT OBW]
14.13 dem|
L oo 8233.471153846 MHz

wm«wmﬁz

|

I J

—-10

[—-20-
W

-40

T

f—=50:

Center 819 MHz

Date: 5.DEC.2023 12:47:55

3 MHz/

Span 30 MHz

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (99% BW)

@

Ref 45 dBm “Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marke

81

r1[T1]
18.02 dBm

9.288461538 MHz

Offset 30{5 dB

oBw

8.990384615 MHz

40 Temp |1 [T1 OBW]
14.94 dBm
814.528846154 MHz || SGL

1 PKENREY Temp |2 LTT OBW]
14.62 dBm|
L oo 843.51923¢769 Mz |-

T A iww%Q

|

I |

—-10

|
1
Y

f—=20:

-40

MU

f—=50:

Center 819 MHz

Date: 5.DEC.2023 12:48:35

©Copyright. All rights reserved by CTTL.

3 MHz/

Span 30 MHz
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CAIC

N0.23T04280421-21

LTE band 26(824MHz~849MHz), 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1089.74
LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 20.12 dBm
Ref 45 dBm “Att 15 dB SWT 40 ms 836.179487179 MHz
offset 30]5 dB OBW [1.089743590 MHz

40 Temp |1 [T1 OBW]

12.92 dBm
1 PK] 835.955128205 MHz || SCL
[ Temp [TT OBWY

13.88 dBm
1 LVL

20 v 837.044871795 MHz
{Mmmww .
1 I
—10:
o
(—-10- WA‘J/ \M‘ 3DB
WY Mo )

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 5.DEC.2023 12:36:19

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.37 dBm
Ref 45 dBm “Att 15 dB SWT 40 ms 836.067307692 MHz
offset 30]5 dB OBW |1.089743590 MHz

40 Temp |1 [T1 OBW]

13.28 dBm
835.955124205 MHz|| SCL

30 Temp [Z [TT OBW]
14.07 dem|
1 837.044871795 MHz||

- g
. / \

-40

/————ﬂ‘s

f—=50:

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 5.DEC.2023 12:36:59
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LTE band 26(824MHz~849MHz), 3MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

836.5

QPSK

16QAM

2692.31

2692.31

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (99% BW)

@

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.23 dBm
Ref 45 dBm ~Att 15 dB SWT 30 ms 835.330128205 MHz
Of’f$et 30]5 dB OBW |2.692307692 MHz
40 Femp |1 [T1 08w}
13.79 dBm
835.15384¢154 MHz || SCL
[~30 Temp |2 LTT OBW]
14.26 dBm
1 i LVL
837.846153846 MHz
[—20:
WW%Z
—10 I g
- / \
1o DB
. MJ W bl
-40
f—=50:

Center 836.5 MHz

Date: 5.DEC.2023 12:37:41

1 MHz/

Span 10 MHz

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (99% BW)

@

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.75 dBm
Ref 45 dBm ~Att 15 dB SWT 30 ms 835.522435897 MHz
Offset 30]5 dB OBW |2-692307692 MHz
40 Temp |1 [T1 OHW]
1%.14 dBm
835.153844154 MHz || SCL
30 Temp 2 [TT OHW]
13.31 dBm
LvL
b 837.846153846 MHz
20 T1
WMWWL%Z
10 J
- / \
1o DB
e ot M g
M w
-40
I--50

Center 836.5 MHz

Date: 5.DEC.2023 12:38:20

©Copyright. All rights reserved by CTTL.

1 MHz/

Span 10 MHz
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LTE band 26(824MHz~849MHz), 5SMHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

836

5

QPSK

16QAM

4495.19

4471.15

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, QPSK (99% BW)

@

*RBW 50 kHz

Marl

ker 1 [T1 1

*VBW 200 kHz 18_44 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 835.490384615 MHz
Of’f$et 305 dB OBW |4.495194308 MHz
40 Temp |1 [T1 OBW]
15.47 dBm
834.240384615 MHz || SCL
30 Temp 2 [TT OHW]
14 .37 dBm
LvL
1 838.73557¢923 MHz
l-20 - -
T}\A‘AMAA»‘;‘LJ-«/\M%Z
—10: ) \
- / \\
l--10 M/ \“h 0B
L_ pe gl WA
W o o
-40
[—-50-

Center 836.5 MHz

Date: 5.DEC.2023 12:39:02

1.5 MHz/

Span 15 MHz

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 16QAM (99% BW)

@

*RBW 50 kHz
*VBW 200 kHz

Marl

ker 1 [T1 1

17.54 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 835.120807692 MHz
offset 30]5 dB OBW [4.471153846 MHz
40 Temp |1 [T1 OBW]
13.79 dBm
834.264423077 MHz || SGL
[~30 Temp |2 LTT OBW]
13.84 dBm
LvL
1 838.73557§923 MHz
[—20: v
WM&%Z
10 / \
- .( K
--10 0B
! .
-40
I--50

Center 836.5 MHz

Date: 5.DEC.2023 12:39:42

1.5

©Copyright. All rights reserved by CTTL.

MHz/

Span 15 MHz
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LTE band 26(824MHz~849MHz), 10MHz

(99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

836.5

QPSK

16QAM

8942.31

8942.31

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.16 dBm
Ref 45 dBm ~Att 15 dB SWT 15 ms 832.990384615 MHz
Offset 30]5 dB OBW |8-942307692 MHz
40 Temp |1 [T1 OHW]
14 .41 dBm
832.028844154 MHz || SCL
30 Temp [Z [TT OBW]
14.80 dBm|
1 840.971153846 Mz |-
(—20:

|

P
|

—-10

o
.

haps,

-40

MM

-50:

Center 836.5 MHz

Date: 5.DEC.2023 12:40:24

3 MHz/

Span 30 MHz

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (99% BW)

@

*RBW 100 kHz
*VBW 300 kHz

Marl

ker 1 [T1 1

18.07 dBm

Ref 45 dBm ~Att 15 dB SWT 15 ms 836.692307692 MHz
Offset 30]5 dB OBW |8-942307692 MHz
40 Temp |1 [T1 OHW]
13.73 dBm
8342.028844154 MHz | S
30 Temp [Z [TT OBW]
13.64 dBm
i 840.971153846 MHz
—20: 9
WWW%Z
10 / {
- / ‘]
B ’J \«u«
MMM HINJM%
-40
I--50

Center 836.5 MHz

Date: 5.DEC.2023 12:41:04

©Copyright. All rights reserved by CTTL.

3 MHz/

Span 30 MHz

SGL

=

VL
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CAIC

N0.23T04280421-21

LTE band 26(824MHz~849MHz), 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
13485.58 13485.58

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 20.52 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 832.605769231 MHz
Ooffset 30]/5 dB OBW 13.48557¢923 MHz

40 Temp {1 [T1 OBW]

15.20 dBm|EM
829.793269231 MHz || SGL
| Temp [TT OBW]

1%.15 dBm

|20 3 843.27884¢154 MHz
W M,\F

10

i |

! \

il “

=

VL

M i

-30 v\‘\‘u~

-40

I--50

Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 12:41:47

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 19.15 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 835.274038462 MHz
Ooffset 30]/5 dB OBW 13.48557¢923 MHz

40 Temp {1 [T1 OBW]

15.78 dBm
829.793269231 MHz|| SCL

1 PKJIEE!] Temp [2 [TL OBW]
14.88 dem|
1 843.27884§154 MHz|

20 T -
WMWA\% 2
10

-40
~-50
Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 12:42:27
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CAIC

N0.23T04280421-21

LTE band 41, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4471.15

2593.0

LTE band 41, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 19.69 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 2.591269231 GHz
Ooffset 31]|dB OBW [4.471153846 MHz

40 Temp |1 [T1 OBW]

16¢.59 dBm
2.590764423 GHz||SCL

30 Temp [Z [TT OBW]
14.56 dBm
1 LVL

2.595239577 GHz

- ana

-40

f—=50:

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 13:31:31

LTE band 41, 5MHz Bandwidth,16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.22 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 2.594754808 GHz
Ooffset 31]|dB OBW [4.471153846 MHz

40 Temp |1 [T1 OBW]

15.06 dBm
2.590764423 GHz||SCL

30 Temp [Z [TT OBW]
14.67 dem|
20 1 2.595239577 GHz :

SRR
:O I W “l i

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 13:32:11
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LTE band 41, 10MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

2593.0
8942.31

8942.31

LTE band 41, 10MHz Bandwidth, QPSK (99% BW)

@

Date: 5.DEC.2023 13:32:53

@

*RBW 100 kHz

Marker 1

11

“VBW 300 kHz 20.09 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 2.596461538 GHz
Ooffset 31]|dB OBW [8.942307692 MHz
40 Temp |1 [T1 OBW]
16¢.31 dBm
2.588528846 GHz||SGL
[~30 Temp |2 LTT OBW]
17.07 dBm
1 LvL
L oo v 2.597471154 GHz
10 ( \
o
§ J L
1o er DB
-40
I--50

Center 2.593 GHz

Ref 45 dBm

“Att 15 dB

3 MHz/

LTE band 41, 10MHz Bandwidth,16QAM (99% BW)

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1

Span 30 MHz

11

19.68 dBm
2.596846154 GHz

Off$et 31[dB OBW [8.942307692 MHz
40 Femp{1ET1OfwW}
14.46 dBm
2.58852§846 GHz | SCl
30 Temp [2 [TT OBW]
) 14.88 dem|
L 2o s 2.597471154 GHz

o e i

A | |
ol |
M

-40

f—=50:

Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:33:33
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LTE band 41, 15MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

2593.0

QPSK

16QAM

13485.58

13485.58

Date:

LTE band 41,

LTE band 41, 15MHz Bandwidth, QPSK (99% BW)

“RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 21.90 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 2.598697115 GHz
Ooffset 31|dB OBW 13.48557¢923 MHz
40 Temp {1 [T1 OBW]
16¢.65 dBm
2.586293269 GHz||SCL
[~30 Temp |2 LTT OBW]
1 17.33 dBm
v - LVL
20 T ) 4 PETRENT I PO Nl 2.599774846 GHz
Trwwwvv i ! LY i
10 ] \k
o
ull \\ M
l_10 4 U 3DB
-30
-40
I--50:
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

5.DEC.2023 13:34:15

15MHz Bandwidth,16QAM (99% BW)

“RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 21.16 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 2.598697115 GHz
Offset 31 (dB OBW 1[3.48557¢923 MHz
40 TFemp {1 [T1 OfwW]
15.60 dBm
2.586293269 GHz [ SCL
30 Temp 2 [TT OHW]
1 17.18 dBm
LVL
I T 2.59977§846 GHz
\1 P
| DB
I
-30
-40
--50
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 13:34:55
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CAIC

N0.23T04280421-21

LTE band 41, 20MHz (99%)
Frequency(MHz)

Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
17980.77 17980.77

2593.0

LTE band 41, 20MHz Bandwidth, QPSK (99% BW)

@

Ref 45 dBm “Att 15 dB SWT 5 ms 2.594730769 GHz
Offset 31|dB OBW 17.980769231 MHz
40 Temp {1 [T1 O8]
15.64 dBm
2.584057692 GHz | SCI
30 Temp 2 [TT OBWI
1 1§.20 dBm|
. 1 T2 2.602034462 cHz||""
-

*RBW 200 kHz
“VBW 1 MHz

Marker 1

11
21.55 dBm

s

s

-30

-40

f—=50:

Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 13:35:37

LTE band 41, 20MHz Bandwidth,16QAM (99% BW)

@

Ref 45 dBm

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Marker 1 [T1 ]
20.96 dBm

“Att 15 dB 2.595115385 GHz

Offset 31]dB OBW 17.980769231 MHz
40 Temp |1 [T1 OfW]
15.67 dBm
2.584057692 GHz | SCL
30 Temp 2 [TT OBWT
14.82 dBm

2.602038462 GHz
= W v
[—10:

N L k )

e

LVL

-40

f—=50:

Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 13:36:17
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LTE band 48, 5MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

3625.0

4471.15

4471.15

LTE band 48, 5MHz Bandwidth, QPSK (99% BW)

@

Ref 45 dBm

“Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 20 ms

Marker 1

11
17.59 dBm

3.626995192 GHz

Offset 312

dB

OBW |4.471153846 MHz

40 Temp |1 [T1 OHW]
13.69 dBm
3.622764423 GHz | SGl
30 Temp [Z [TT OBW]
14.11 dBm|
2o N 3.627234577 GHz

| |

) ./ \

WWMMM‘]

Center 3.625 GHz 1.5 MHz/

Date: 5.DEC.2023 11:04:43

LTE band 48, 5MHz Bandwidth,16QAM (99% BW)

@

*RBW 50 kHz
*VBW 200 kHz

Span 15 MHz

Marker 1 [T1 ]

17.19 dBm

Ref 45 dBm ~Att 15 dB SWT 20 ms 3.625600962 GHz
offset 31]2 dB OBW [4.471153846 MHz
40 Femp{1ET1OfwW}
12.97 dBm
3.622764423 GHz | SCl
30 Temp [2 [TT OBW]
14.25 dBm
L 2o . 3.627234577 GHz
v T2

| |

) | \

==

| 7

-40

Mwﬂ |

f—=50:

Center 3.625 GHz 1.5 MHz/

Date: 5.DEC.2023 11:05:23
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LTE band 48, 10MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

3625.0

QPSK

16QAM

8942.31

8942.31

LTE band 48, 10MHz Bandwidth, QPSK (99% BW)

@

Date: 5.DEC.2023 11:06:05

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11
18.30 dBm

Ref 45 dBm ~Att 15 dB SWT 20 ms 3.628942308 GHz
offset 31]2 dB OBW [8.942307692 MHz
40 Femp{1ET1OfwW}
13.88 dBm
3.62052§846 GHz | SCl
30 Temp [2 [TT OBW]
14.51 dBm
LvL
1 3.629471154 GHz
20 T2
10 ( \
- f \
I--10

f—=20:

-40

vam

I
g
Mm

f—=50:

Center 3.625 GHz

3 MHz/

Span 30 MHz

LTE band 48, 10MHz Bandwidth,16QAM (99% BW)

@

Date: 5.DEC.2023 11:06:45

Ref 45 dBm

“Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 20 ms

Marker 1 [T1 ]
17.46 dBm

3.627259615 GHz

offset 31]2 dB OBW [8.942307692 MHz
40 Temp |1 [T1 OBW]
13.17 dBm
3.620528846 GHz||SGL
30 Temp [2 [TT OBW]
14.06 dem|
1 3.629471154 GHz|
[—20:
WMW"U‘\‘TTZ
10 \
- ) \
1o / U DB
o p MM“AMUHMW
-40
I--50

Center 3.625 GHz

3 M

©Copyright. All rights reserved by CTTL.

Hz/

Span 30 MHz
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LTE band 48, 15MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

3625.0

QPSK

16QAM

13485.58

13485.58

LTE band 48, 15MHz Bandwidth, QPSK (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Marke

r1[T1]

19.86 dBm

Ref 45 dBm ~Att 15 dB SWT 20 ms 3.625721154 GHz
Offset 31]2 dB OBW 13.485576923 MHz
40 Temp |1 [T1 OHW]
15.20 dBm
3.618293269 GHz | SGl
30 Temp 12 [TT OBWT
16.23 dem|
| 2 B 3_631774846 cHz| "

i

ey

Center 3.625 GHz

Date: 5.DEC.2023 11:07:27

4.5 MHz/

LTE band 48, 15MHz Bandwidth,16QAM (99% BW)

@

*RBW 200 kHz

Marker 1

Span 45 MHz

11

“VBW 1 MHz 19.11 dBm
Ref 45 dBm ~Att 15 dB SWT 20 ms 3.630697115 GHz
Offset 31]2 dB OBW 13.485576923 MHz
40 Temp |1 [T1 OHW]
14.14 dBm
3.618293269 GHz | SGl
30 Temp [Z [TT OBW]
14.82 dem|
L 2o 1 3.631774846 chz|""

A

|

O

-40

-50:

Center 3.625 GHz

Date: 5.DEC.2023 11:08:07

©Copyright. All rights reserved by CTTL.

4.5 MHz/

Span 45 MHz
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CAIC

N0.23T04280421-21

LTE band 48, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17884.62 17788.46

3625.0

LTE band 48, 20MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 19.67 dBm
Ref 45 dBm “Att 15 dB SWT 20 ms 3.626634615 GHz
Ooffset 31]2 dB oBW 17.884614385 MHz

40 Temp {1 [T1 OBW]

15.14 dBm
3.616153846 GHz | SGl
30 Temp [2 [TT OBW]

13.93 dBm
1 LvL

20 v 3.634038462 GHz
WMW‘%Z

|
. |
et M

-40

f—=50:

Center 3.625 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 11:08:49

LTE band 48, 20MHz Bandwidth,16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 18.13 dBm
Ref 45 dBm “Att 15 dB SWT 20 ms 3.627211538 GHz
Ooffset 31]2 dB oBW 17.788461538 MHz

40 Temp {1 [T1 OBW]

13.50 dBm
3.616153846 GHz||SCL

30 Temp |2 [TT OBWI
14.37 dBm

LVL
1 3.6339423308 GHz

} T
. ) |

-40

f—=50:

Center 3.625 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 11:09:29
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LTE band 66, 1.4MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1745.0

QPSK 16QAM

1089.74 1089.74

LTE band 66, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 22.77 dBm
Ref 45 dBm ~Att 15 dB SWT 40 ms 1.744519231 GHz
offset 30]8 dB OBW |1.089743590 MHz
40 Femp{1ET1OfwW}
17.69 dBm
1.744458128 GHz | SCI
30 Temp [Z [TT OBW]
L 11.05 dBm|
1.745544872 cHz||""
(—20:

/

O

",

Center 1.745 GHz

Date: 5.DEC.2023 10:55:48

500 kHz/

Span 5 MHz

LTE band 66, 1.4MHz Bandwidth, 16QAM (99% BW)

@

*RBW 20 kHz
“VBW 100 kHz

Marker 1

11
22.26 dBm

Ref 45 dBm ~Att 15 dB SWT 40 ms 1.745312500 GHz
offset 30]8 dB OBW |1.089743590 MHz

40 Femp{1ET1OfwW}
17.17 dBm
1.74445128 GHz | SCl

30 Temp [2 [TT OBW]
1 14.51 dBm|
A el A sl 1.745544872 chz||""

—20: Sk T

/

O

e,

Center 1.745 GHz

Date: 5.DEC.2023 10:56:28

©Copyright. All rights reserved by CTTL.

500 kHz/

Span 5 MHz
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LTE band 66, 3MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1745.0

QPSK 16QAM

2692.31 2692.31

LTE band 66, 3MHz Bandwidth, QPSK (99% BW)

*RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
21.84 dBm

LVL

Ref 45 dBm ~Att 15 dB SWT 30 ms 1.745576923 GHz
Offset 30]8 dB OBW [2.692307692 MHz
40 Temp |1 [T1 Ofw]
17.47 dBm
1.743653846 GHz || SCL
30 Temp 12 [TT OBWT
1 11.57 dBm
. B R T2 1.74634¢154 GHz

—10 [
O

N

f—=50:

Center 1.745 GHz

Date: 5.DEC.2023 10:57:10

1 MHz/

Span 10 MHz

LTE band 66, 3MHz Bandwidth, 16QAM (99% BW)

*RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
20.31 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 1.744759615 GHz
Ooffset 30/8 dB OBW |2.692307692 MHz
40 Temp {1 [T1 OBW]

16.08 dBm
1.743653846 GHz||SCL

30 Temp [2 [TT OBW]
16 .25 dBm

LVL
1.746346¢154 GHz

20 WW '
—10

N

f—=50:

Center 1.745 GHz

Date: 5.DEC.2023 10:57:49

©Copyright. All rights reserved by CTTL.

1 MHz/

Span 10 MHz

Page 151 of 413



LTE band 66,

5MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1745.0

QPSK

16QAM

4495.19

4495.19

LTE band 66, 5MHz Bandwidth, QPSK (99% BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1

11
21.51 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 1.743485577 GHz
Ooffset 30/8 dB OBW |4.495194308 MHz
40 Temp {1 [T1 OBW]
17.36 dBm
1.74274(385 GHz||SCL
30 Temp [2 [TT OBW]
1 17.85 dBm
A g5 LvL
. e , T2 1.747239577 GHz
10 { T\
- J \
—-10 /vf! ‘lu DB
I--20 “"HM’UJ\‘ % A
W ol
-40
I--50:
Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 10:58:32

LTE band 66, 5MHz Bandwidth, 16QAM (99% BW)

Date: 5.DEC.2023 10:59:11

*RBW 50 kHz
*VBW 200 kHz

Marker 1

11
20.25 dBm

Ref 45 dBm ~Att 15 dB SWT 10 ms 1.743629808 GHz
Of’f$et 308 dB OBW |4.495192308 MHz
40 Femp |1 [T1 08w}
17.85 dBm
1.742764423 GHz| >
30 Temp (2 [TT OBW]
1 16.51 dBm
T1 vy 1.747259615 GHz
—20: X T
—10 ] \
- H \
B \M
-40
f—=50:

Center 1.745 GHz

©Copyright. All rights reserved by CTTL.

1.5 MHz/

Span 15 MHz

SGL

LVL
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LTE band 66, 10MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

1745.0

8990.38

8942.31

LTE band 66, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

21.35 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 1.740673077 GHz
Ooffset 30/8 dB OBW [8.990384615 MHz
40 Temp {1 [T1 OBW]

- e 30 Temp 2 [TT OBWI
— 1 16 .70 dBm
l-20 T1y yo 1.749519231 GHz

7 WWM/ \"“WWL«.. .

R

Center 1.745 GHz 3 MHz/

Date: 5.DEC.2023 10:59:53

LTE band 66, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz
*VBW 300 kHz

Ref 45 dBm “Att 15 dB SWT 15 ms

Span 30 MHz

Marker 1 [T1 ]

20.70 dBm
1.748125000 GHz

Offset 30(8 dB

oBw

8.942301692 MHz

Temp {1 [T1 OBW]

30 Temp [2 [TT OBW]
h 16 .52 dBm
id 1.749471154 GHz
I-20 .

-30

-40

i

f—=50:

Center 1.745 GHz 3 MHz/

Date: 5.DEC.2023 11:00:33

©Copyright. All rights reserved by CTTL.

Span 30 MHz

17.30 dBm
1.74052§846 GHz||SCL

LVL

16.11 dBm
1.74052§846 GHz||SCL

LVL
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LTE band 66, 15MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1745.0

QPSK 16QAM

13485.58 13485.58

Ref 45 dBm “Att 15 dB

LTE band 66, 15MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz
*VBW 1 MHz

SWT 5 ms

Marker 1 [T1 ]
23.32 dBm
1.741105769 GHz

Offset 30(8 dB

OBW 13.48557§923 MHz

LVL

40 Temp |1 [T1 OBW]
19.59 dBm
1.738293269 GHz||SGL
30 Temp [Z [TT OBW]
L 19.62 dBm
T1 T2 -
. &~ MMMNM\.W 1.75177§846 GHz
10 )} \

I /

\

--10 {,J
L0 MAAVWM

-

-30

-40

f—=50:

Center 1.745 GHz 4.5 MHz/

Date: 5.DEC.2023 11:01:15

LTE band 66, 15MHz Bandwidth, 16QAM (99% BW)

® *RBW 200 kHz
*VBW 1 MHz

Span 45 MHz

Marker 1 [T1 ]
22.40 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.746802885 GHz
Ooffset 30/8 dB OBW 13.48557¢923 MHz
40 Temp {1 [T1 OBW]
19.26 dBm
1.738293269 GHz||SCL
30 Temp |2 [TT OBWI
1 17.56 dBm
v
EE LR Y TR A2 1.75177§846 GHz

LVL

j

|

7 I .AMJ"“MW

e

-30

-40

f—=50:

Center 1.745 GHz 4.5 MHz/

Date: 5.DEC.2023 11:01:55
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Span 45 MHz
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CAIC

N0.23T04280421-21

LTE band 66, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17980.77 17884.62

1745.0

LTE band 66, 20MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 22.60 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 1.746730769 GHz
Ooffset 30/8 dB 0BW 17.980769231 MHz

40 Temp {1 [T1 OBW]

17.41 dBm
1.736057692 GHz||SCL

30 Temp [Z [TT OBW]
17.33 dBm

=

VL

1
RN 1.75403§462 GHz

. T
|
|

A
3
L
L

O

20 Al v‘u-"w/‘\ll'w\‘wbl‘/l \&A%m/\ A.‘Mm i
! "

-30
-40

f—=50:

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 11:02:37

LTE band 66, 20MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 21.91 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 1.747115385 GHz
Ooffset 30/8 dB oBW 17.884614385 MHz

40 Temp {1 [T1 OBW]

17.56 dBm
1.736057692 GHz||SCL

30 Temp [Z [TT OBW]
MAXH 1 17-69 dem|
v _ v
2o el e T2 1.753942308 GHz

N
. | |

-40

f—=50:

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 11:03:16
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CAIC

N0.23T04280421-21

LTE band 71, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4471.15

680.5

LTE band 71, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 21.53 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 679.802884615 MHz
offset 30]5 dB OBW [4.495193308 MHz

40 Temp |1 [T1 OBW]

2Q.05 dBm
678.264423077 MHz||SCL

30 Temp [Z [TT OBW]
1 19.11 dBm

=

VL
v X T2 6§2.7596154385 MHz

I T
. | |
1 ||

e et P,

-40

f—=50:

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 12:21:33

LTE band 71, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 20.41 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 680.860576923 MHz
offset 30]5 dB OBW [4.471153846 MHz

40 Temp |1 [T1 OBW]

16.66 dBm
678.264423077 MHz | SCL
30 Temp [Z [TT OBW]

17.68 dBm

662.73557¢923 MHz
l-20 Ta
10 / \1
o
-10 / \ 308
20 i

W

W

-40

LVL

<=
-
N

f—=50:

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 12:22:12
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CAIC

N0.23T04280421-21

LTE band 71, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8942.31

680.5

LTE band 71, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 21.80 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 683.769230769 MHz
Ooffset 30]/5 dB OBW [8.990384615 MHz

40 Temp {1 [T1 OBW]

1g§.44 dBm
676.02884¢154 MHz|| SCL

- & mso Temp [2 [TT OBW]

— 1 14.28 dem|
20 I s ot AL T2 665.01923(¢769 MHz||

[ o o

A | |
A \

W/ W

-40

f—=50:

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 12:22:54

LTE band 71, 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 21.38 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 680.692307692 MHz
Ooffset 30]/5 dB OBW [8.942307692 MHz

40 Temp {1 [T1 OBW]

16.14 dBm
676.028844154 MHz || SCL
30 Temp [Z [TT OBW]

h 17.23 dBm

% N 684.971153846 MHz

. T
. / |
WWW MWWW

-40

LVL

f—=50:

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 12:23:34
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CAIC

N0.23T04280421-21

LTE band 71, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13485.58

680.5

LTE band 71, 15MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 24.04 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 680.283653846 MHz
Ooffset 30]/5 dB OBW 13.48557¢923 MHz

40 Temp {1 [T1 OBW]

1§.91 dBm
673.793269231 MHz|| SCL

30 p Temp [Z [TT OBW]
el 19.97 dem|
20 MMWMLMJZ 667.27884¢154 MHz||

10 / \
o

1o K 308
:;W“”A“'" “Wj \\“' Miakiptar vy

f—=50:

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 12:24:16

LTE band 71, 15MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 23.16 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 682.375000000 MHz
Ooffset 30]/5 dB OBW 13.48557¢923 MHz

40 Temp {1 [T1 OBW]

17.90 dBm
673.793269231 MHz || SCL
30 Temp [Z [TT OBW]

L 19.92 dBm

LvL
Ty AWU\J\L\MMHJZ 687.278846154 MHz

Mm i / \ Ml

f—=50:

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 12:24:55
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LTE band 71, 20MHz (99%)

CAIC

N0.23T04280421-21

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK 16QAM

680.5

17884.62 17884.62

LTE band 71, 20MHz Bandwidth, QPSK (99% BW)

*RBW 200 kHz

Marker 1

11

@

“VBW 1 MHz

23.86 dBm

Ref 45 dBm ~Att 15 dB SWT 5 ms 682.134615385 MHz
Offset 30]5 dB OBW 17-884618385 MHz
40 Temp |1 [T1 OHW]
1.00 dBm
671.557694308 MHz || SCL
30 T Temp [2 [TT OBW]
v . 29.23 dem|
L oo T Attt g L 669.442301692 MHz

—10 }
O

I--10:
N/ o

-30 W‘\L\\k
-40

I--50:

Center 680.5 MHz

Date: 5.DEC.2023 12:25:37

6 MHz/

Span 60 MHz

LTE band 71, 20MHz Bandwidth, 16QAM (99% BW)

@

*RBW 200 kHz
“VBW 1 MHz

Marker 1

11
22.08 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 681.846153846 MHz
Offset 30{5 dB 0BW 17.884619385 MHz
40 Temp |1 [T1 OBW]
18.14 dem|IEM
671.557692308 MHz|[SCl
30 Temp [Z [TT OBW]
1 17-28 dem|
= ] v
|20 T1 ol T2 689.442307692 MHz
10 ) \
- [ \
1o \ DB
b
I--20 LV
-30
-40
=50
Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 12:26:17
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CAIC

N0.23T04280421-21

LTE CA band 41C, 5MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)

QPSK 16QAM

2593.0 23.077 23.197

LTE CA band 41C , 5MHz+20MHz Bandwidth,QPSK (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz

20.99 dBm
Ref 30 dBm Att 25 dB ST 2.5 ms 2.585668269 GHz
30 Offset 17 |dB OBW 43.076923077 MHz
h Temp [1 [T1 ofw]
Tk 17.22 dBm
T2 2.58144 1z
1 P WW Temp |2 [T1
MED |
! \ 2.60453¢
L 10 \i
L \,ll Il
il MW‘JM
LA I
-40-
50
-60:
70
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:39:53

LTE CA band 41C , 5MHz+20MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz 20.59 denm

Ref 47 dBm Att 35 dB SWT 2.5 ms 2.585067308 GHz

offfet 17[dB OBW 33.19711%385 MHz
Temp |1 [T1 ofw] ‘
13.40 dBm
2.581341346 GHz
Temp |2 {T1 otfuy
14.06 dem|,
1 2.604538462 GHz

A==

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:42:25
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CAICT

N0.23T04280421-21

LTE CA band 41C, 10MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 23.317 23.317

LTE CA band 41C , 10MHz+15MHz Bandwidth,QPSK (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
CVBW 2 MHZ .14 dBm

Ref 47 dBm Att 35 dB SWT 2.5 ms

Oofffet 17[dB 0BW 43.317301692 MHz

}?‘WNW\Z
| \

i

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:43:20

LTE CA band 41C , 10MHz+15MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz

Ref 47 dBm Att 35 dB SWT 2.5 ms

Oofffet 17[dB OBW 43.3172

™™ M“““““i
|

¥ ]
L
F
:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:43:43
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CAICT

N0.23T04280421-21

LTE CA band 41C, 10MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 27.981 27.981

LTE CA band 41C , 10MHz+20MHz Bandwidth,QPSK (99% BW)
® b

Ref 47 dBm Att 35 dB SWT 2.5 ms

Oofffet 17[dB OBW 47-9807€

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 10:44:38

LTE CA band 41C , 10MHz+20MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz

Ref 47 dBm Att 35 dB SWT 2.5 ms

Oofffet 17[dB OBW 47-9807€

sl Wikl

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 10:45:01
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CAICT

N0.23T04280421-21

LTE CA band 41C, 15MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 23.317 23.438

LTE CA band 41C , 15MHz+10MHz Bandwidth,QPSK (99% BW)
® b

Ref 47 dBm Att 35 dB SWT 2.5 ms

Oofffet 17[dB 0BW 43.317301692 MHz

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:46:02

LTE CA band 41C , 15MHz+10MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz
-6

Ref 47 dBm Att 35 dB SWT 2.5 ms

Oofffet 17[dB OBW J3.437¢

Y

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:46:26
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LTE CA band 41C, 15MHz+15MHz(99%)

CAIC

N0.23T04280421-21

Occupied Bandwidth (99%) (MHz)

Frequency (MHz) QPSK

16QAM

2593.0 28.558

28.558

LTE CA band 41C , 15MHz+15MHz Bandwidth,QPSK (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 18.47 dBm
Ref 47 dBm Att 35 dB SWT 2.5 ms 2.606701923 GHz
Offget 17 |dB OBW 38.55769231
Temp |1 [T1
2.57872115-
1 PK| Temp {2 FT1 ORWY
NIEN 14.31 dem|
1 2.607274846 GHz
%Am./wm\ sz
10 | IJ ‘ , | 3o
i MW
-30:
-40:
50
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 10:47:20

LTE CA band 41C , 15MHz+15MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
CVBW 2 MHZ .56 dBm

Ref 47 dBm Att 35 dB SWT 2.5 ms
Offfet 17[dB OBW 38.55769}3
Temp |1 [T1
2.5787;
AN Temp |2 [T1 ofuy
MEI

14.39 dem|
2.60727§846 GHz

TS

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 10:47:43
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CAIC

N0.23T04280421-21

LTE CA band 41C, 15MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 32.812 32.812

LTE CA band 41C , 15MHz+20MHz Bandwidth,QPSK (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 18.54 dBm
Ref 47 dBm Att 35 dB SWT 2.5 ms 2.582062500 GHz
offfet 17[dB OBW 32.81250000 MHz
Temp |1 [T1 ofw] ‘
13.94 dBm
2.57667 Hz
FHEK Temp |2 {T1 otfuy

UIEY 1$.37 dem|
2.600490385 GHz

AL Wby MM

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 10:48:41

LTE CA band 41C , 15MHz+20MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.83 dBnm
Ref 47 dBm Att 35 dB SWT 2.5 ms 2.586942308 GHz
offfet 17[dB OBW 32.81250000 MHz
Temp |1 [T1 ofw] ‘
12.98 dBm
2.576509615 GHz
ENEK Temp |2 {T1 otfuy

UIEY 1%.98 dem|
2.600322115 GHz

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 10:49:04
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LTE CA band 41C, 20MHz+5MHz(99%)

CAIC

N0.23T04280421-21

Occupied Bandwidth (99%) (MHz)

Frequency (MHz) QPSK

16QAM

2593.0 23.197

23.077

LTE CA band 41C , 20MHz+5MHz Bandwidth,QPSK (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz 21.10 denm

Ref 47 dBm Att 35 dB SWT 2.5 ms 2.601052885 GHz

Offfet 17[dB OBW 33.1971
Temp |1 [T1

2.5815:
1 PK Temp |2 {T1 otfuy
UIEY 14.00 denm
1 2. 604774846 GhHz|""

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:50:11

LTE CA band 41C , 20MHz+5MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 20.94 dBm
Ref 47 dBm Att 35 dB SWT 2.5 ms 2.603817308 GHz
Offget 17 |dB OBW 43.076923077 MHz
Temp |1 [T1 ofw
11.03 B
2.58158173.
1 PK] Temp {2 FT1 ORWY
NIEN 1§.28 dem|
1 2.604658654 GHz
%
\r2
o N 1& [
I
il T
r-20
kst w
r-30
—40
50
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:50:32
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CAICT

N0.23T04280421-21

LTE CA band 41C, 20MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 27.981 27.837

LTE CA band 41C , 20MHz+10MHz Bandwidth,QPSK (99% BW)
® b

Ref 47 dBm Att 35 dB SWT 2.5 ms

Oofffet 17[dB OBW 47-9807€

ww(“”j

WMJ M%mwxumw

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 10:51:24

LTE CA band 41C , 20MHz+10MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz

Ref 47 dBm Att 35 dB SWT 2.5 ms

Oofffet 17[dB

1

MUF‘””“%’

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 10:51:45
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LTE CA band 41C, 20MHz+15MHz(99%)

CAIC

N0.23T04280421-21

Occupied Bandwidth (99%) (MHz)

Frequency (MHz)

QPSK

16QAM

2593.0

32.812

32.812

LTE CA band 41C , 20MHz+15MHz Bandwidth,QPSK (99% BW)

®

Ref 47 dBm

Att 35 dB

RBW 500 kHz

Marker 1 [T1 ]

Oofffet 17[dB

“VBW 2 MHz 18.26 dBm
SWT 2.5 ms 2.604442308 GHz
OBW 32.812500000 MHz
Temp |1 [T1 ofw] H
13.99 dBm
2.576677885 GHz
Temp |2 {T1 otfuy
13.76 dem|
2.609490385 GH.

1

1Y

F

Center 2.593 GHz

Date: 14.DEC.2023 10:52:37

10.5 MHz/

Span 105 MHz

LTE CA band 41C , 20MHz+15MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.76 dBm
Ref 47 dBm Att 35 dB SWT 2.5 ms 2.598721154 GHz
offfet 17[dB OBW 32.812500000 MHz
Temp |1 [T1 ofw]
11.39 dBm
2.576677885 GHz
o Temp |2 {T1 otfuy
UIEY 14.24 dem|
2.609490385 GHz
1
T2
s
x “ \
10 m |
L EO” ' b
-30
40
50

Center 2.593 GHz

Date: 14.DEC.2023 10:52:58

©Copyright. All rights reserved by CTTL.
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LTE CA band 41C, 20MHz+20MHz(99%)

CAIC

N0.23T04280421-21

Occupied Bandwidth (99%) (MHz)

Frequency (MHz)

QPSK 16QAM

2593.0

38.269 38.269

LTE CA band 41C , 20MHz+20MHz Bandwidth,QPSK (99% BW)

®

RBW 1 MHz Marker 1 [T1 ]

CVBW 2 MHz 19.71 denm
Ref 47 dBm Att 35 dB SWT 2.5 ms 2.606653846 GHz
offfet 17]dB OBW 38.2692
Temp |1 [T1
1Bm
2.5739 z
1 PH T faa]
MIE v
3
1 2.612230769 GHz
?M,.- MN\/‘}T)
10 an .’r Wnl N
MM”A
-30
-40
50

Center 2.593 GHz

Date: 14.DEC.2023 10:53:51

12 MHz/ Span 120 MHz

LTE CA band 41C , 20MHz+20MHz Bandwidth,16QAM (99% BW)

®

Ref 47 dBm

Att 35 dB

RBW 1 MHz
“VBW 2 MHZ
SWT 2.5 ms

Marker 1 [T1 ]

L
X 2.61223(769 GHz

I

Iy o

Oofffet 17[dB
1 P}
MET
-10
-30
-40
50

Center 2.593 GHz

Date: 14.DEC.2023 10:54:12
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S77L CAICT

N0.23T04280421-21

—_—_—

LTE CA band 66B, 5MHz+5MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 9.327 9.327

LTE CA band 66B , 5MHz+5MHz Bandwidth,QPSK (99% BW)

® RBW 200 kHz
“VBW 1 MHz
Ref 46 dBm Att 35 dB SWT 2.5 ms
OFff{POS 46 Bm B OBW [9.3269230
Temp |1 fT1

1P
MED

\?‘«»ﬂx%\ sz

|
J S
o L bt b

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 14.DEC.2023 11:52:15

LTE CA band 66B , 5SMHz+5MHz Bandwidth,16QAM (99% BW)

® RBW 200 KkHz Marker 1 [T1 ]
“VBW 1 MHz
.7 6 GHz

Ref 46 dBm Att 35 dB SWT 2.5 ms

OFF{POS 46 iBm B

wwwﬁ
|
|

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 14.DEC.2023 11:52:38
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CAICT

N0.23T04280421-21

LTE CA band 66B, 5MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 14.207 14.207
LTE CA band 66B , 5MHz+10MHz Bandwidth,QPSK (99% BW)
® S
%/‘\FWW"WZ

Center 1.755 GHz

4.5 MHz/ Span 45 MHz

Date: 14.DEC.2023 11:53:31

LTE CA band 66B , 5SMHz+10MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 19.38 dBm
Ref 46 dBm Att 35 dB SWT 2.5 ms
OFf{POS 46 Bm B OBW
™
VIEY
1
;GVW/\N\}\AJWWZ

Center 1.755 GHz

4.5 MHz/ Span 45 MHz

Date: 14.DEC.2023 11:53:55
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&7 CAICT

N0.23T04280421-21

LTE CA band 66B, 5SMHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)

QPSK 16QAM
1755.0 18.462 18.462

LTE CA band 66B , 5SMHz+15MHz Bandwidth,QPSK (99% BW)
® RBW 500 kHz Marker 1 [T1 ]

CVBW 2 MHz 19.62 dBm
Ref 46 dBm Att 35 dB SWT 2.5 ms 1.750096154 GHz
OFf{POS 46 iBm B OBW 1[8.461538462 va/H
13.79 dBm
1.745673077 GHz
“ p{— oty
= 11.37 dB
1 1.764134615 GH.
v
! v\,ww,
%\»’v ng
1 M/ \
T Yl e
AT
-40.
Center 1.755 GHz 6 MHz/

Span 60 MHz

Date: 14.DEC.2023 11:54:48

LTE CA band 66B , 5MHz+15MHz Bandwidth,16QAM (99% BW)
® RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHZ
Ref 46 dBm Att 35 dB SWT 2.5 ms

OFF{POS 46 iBm B OBW 18.461

o Ll Wi,

Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 14.DEC.2023 11:55:11
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LTE CA band 66B, 10MHz+5MHz(99%)

CAICT

N0.23T04280421-21

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 14.207 14.135

LTE CA band 66B , 10MHz+5MHz Bandwidth,QPSK (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz
Ref 46 dBm Att 35 dB SWT 2.5 ms
OFff{POS 46 Bm B

7

Center 1.755 GHz

4.5 MHz/ Span 45 MHz

Date: 14.DEC.2023 11:56:06

LTE CA band 66B , 10MHz+5MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz
“VBW 2 MHz
Ref 46 dBm Att 35 dB SWT 2.5 ms
OFf{POS 46 Bm B CEL
: Pz ETToRTT
VIEY 1%.27 demf
1 1.762139423 GH;

PN

"»MU\MM U
M)

Center 1.755 GHz

4.5 MHz/ Span 45 MHz

Date: 14.DEC.2023 11:56:30
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LTE CA band 66B, 10MHz+10MHz(99%)

CAICT

N0.23T04280421-21

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 19.038 19.038

LTE CA band 66B , 10MHz+10MHz Bandwidth,QPSK (99% BW)
® RBW 500 kHz Marker 1 [T1 ]

CVBW 2 MHZ
Ref 46 dBm Att 35 dB SWT 2.5 ms
OFF{POS 46 Bm B OBW
e
2
3
el Pz LT T
VIES 1$.24 dem|
| 1.764614385 GHz
Y{yw« [MWZ
Ly / \
Mww‘lﬂ 'W%
40
Center 1.755 GHz

6 MHz/ Span 60 MHz

Date: 14.DEC.2023 11:57:23

LTE CA band 66B , 10MHz+10MHz Bandwidth,16QAM (99% BW)
® RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHZ

Ref 46 dBm Att 35 dB SWT 2.5 ms

17.52 dBm

OFF{POS 46 iBm B

17.¢€
1.7455769:
Temp{z— T ot
13.90 dem|
N 1.764615385 GHz

il M%\z
\

L y

Mgl
A

¥

Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 14.DEC.2023 11:57:47
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N0.23T04280421-21

LTE CA band 66B, 15MHz+5MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 18.462 18.462

LTE CA band 66B , 15MHz+5MHz Bandwidth,QPSK (99% BW)

® RBW 500 kHz
“VBW 2 MHz
Ref 46 dBm Att 35 dB SWT 2.5 ms
OFff{POS 46 Bm B OBW 18.461533462 MHz
op 1 |

1P
MED

T2

?AMW

' o |
20 MMW Wyl y
—40
Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 14.DEC.2023 11:58:42

LTE CA band 66B , 15MHz+5MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz

Ref 46 dBm Att 35 dB SWT 2.5 ms

OFF{POS 46 iBm B OBW 18.461
op 1§

= | |
=

;LL»M m

Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 14.DEC.2023 11:59:05
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N0.23T04280421-21

—_—_—

LTE CA band 66C, 5SMHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 22.957 22.957

LTE CA band 66C , 5MHz+20MHz Bandwidth,QPSK (99% BW)
® gy oo e

Ref 46 dBm Att 35 dB SWT 2.5 ms

OFF{POS 46 iBm B 0BW 42.956
Temply

F-20

|
|
ekt )

Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:00:00

LTE CA band 66C , 5MHz+20MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz 19.66 den
.7 z

Ref 46 dBm Att 35 dB SWT 2.5 ms

OFF{POS 46 iBm B 0BW J2.
Temply

VIEW 1¢.87 dBm L
1 1.76641§269 GHz

o
=
=
g N B

TN T T e
e AL )
-40
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:00:26
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N0.23T04280421-21

LTE CA band 66C, 10MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 23.317 23.317

LTE CA band 66C , 10MHz+15MHz Bandwidth,QPSK (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
CVBW 2 MHz 17.94 dBnm
Ref 46 dBm Att 35 dB SWT 2.5 ms 1.744423077 GHz
OFf{POS 46 iBm B OBW 343.317307692 va/H

Templ1 {r1 oy

f"“ [ e
|

:71 L AW”‘J \.JA |

=20

Lo K T
Potanibaa, g

-40-

Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:01:22

LTE CA band 66C , 10MHz+15MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHZ 17.05 dBm
Ref 46 dBm Att 35 dB SWT 2.5 ms 1.747067308 GHz
OFF{POS 46 iBm B 0BW 43.317301692 MHz
1T

Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:01:45
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LTE CA band 66C, 10MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 27.837 27.692

LTE CA band 66C , 10MHz+20MHz Bandwidth,QPSK (99% BW)

® RBW 500 kHz
“VBW 2 MHz
Ref 46 dBm Att 35 dB SWT 2.5 ms
OFff{POS 46 Bm B CEL
Tex
P
MED
1
fl«
1 ( \
L 20 N&M“_Aw VMJ \w\‘,nh%
40
Center 1.755 GHz 9 MHz/

Span 90 MHz

Date: 14.DEC.2023 12:02:38

LTE CA band 66C , 10MHz+20MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.33 dBnm
Ref 46 dBm Att 35 dB SWT 2.5 ms .
OFf{POS 46 Bm B

WW“\NWWW\Z
\

F= | |

\

Center 1.755 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 12:03:02
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LTE CA band 66C, 15MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 23.197 23.197

LTE CA band 66C , 15MHz+10MHz Bandwidth,QPSK (99% BW)
® S

Ref 46 dBm Att 35 dB SWT 2.5 ms

OFF{POS 46 iBm B OBW 43.19
Temply fr1

o | e g,

YR e
40
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:03:56

LTE CA band 66C , 15MHz+10MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz 18.05 denm

Ref 46 dBm Att 35 dB SWT 2.5 ms 6 GHz

OFF{POS 46 iBm B OBW 43.19
Temply fr1

1

?“’“‘““”‘*““”‘\UMWT
|

-1
L L h} \‘
-40.
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:04:20
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LTE CA band 66C, 15MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 28.413 28.413

LTE CA band 66C , 15MHz+15MHz Bandwidth,QPSK (99% BW)
® RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHZ

Ref 46 dBm Att 35 dB SWT 2.5 ms

16.71 dBm
1.741153846 GHz

OFF{POS 46 iBm B

f”% W“”T
| |

. .

Center 1.755 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 12:05:13

LTE CA band 66C , 15MHz+15MHz Bandwidth,16QAM (99% BW)
® RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHZ

16.65 dBm
Ref 46 dBm

Att 35 dB SWT 2.5 ms
OFF{POS 46 Bm B OBW
e
EMa Pz LT T
VIEW 1%.12 dB :
1.76927§846 GHz
= I \
L 20 i J i. ot
MWWWV ! WM

Center 1.755 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 12:05:36
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LTE CA band 66C, 15MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

Frequency (MH
quency (MHz) QPSK 16QAM
1755.0 32.812 32.644

LTE CA band 66C , 15MHz+20MHz Bandwidth,QPSK (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz 17.04 denm

Ref 46 dBm Att 35 dB SWT 2.5 ms 1.751129808 GHz

OFf{POS 46 iBm B oBW d2.812504000 va/H
1 praoogun

12.77 dBm

1.738671885 GHz
r Temp Tz T
MEI N -l
1.77149385 GHz

B

K
:
I

Center 1.755 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 12:06:30

LTE CA band 66C , 15MHz+20MHz Bandwidth,16QAM (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz 15.67 denm
7. z

Ref 46 dBm Att 35 dB SWT 2.5 ms

OFF{POS 46 iBm B

o
=
=1 |

N MWMWM‘* M‘»w
MW

-40-

Center 1.755 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 12:06:56
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LTE CA band 66C, 20MHz+5MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)

QPSK 16QAM
1755.0 23.077 22.957

LTE CA band 66C , 20MHz+5MHz Bandwidth,QPSK (99% BW)
® RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHz 19.03 dBnm
Ref 46 dBm Att 35 dB SWT 2.5 ms 1.764254808 GHz
OFf{POS 46 iBm B 0BW 43.076923077 va/H
11.40 dBm
1.743581731 GHz
r Temp-fz— T oRTT
VIEW 14.50 dem|
1. GHz

www“i“%{
|

m\«/ Wm

Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:07:51

LTE CA band 66C , 20MHz+5MHz Bandwidth,16QAM (99% BW)
® ‘RBW 500 kHz Marker 1 [T1 ?53 o

VBW 2 MHz
Ref 46 dBm Att 35 dB SWT 2.5 ms

OFF{POS 46 iBm B 0BW 42.95677

1.743701923 GHz
r Temp Tz LTI oRWT
VIEW

13.76 dBm|
1.76665§654 GHz

WMWM"E
\

41 ‘i) \'u o il
Tt iy

Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:08:14
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LTE CA band 66C, 20MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 27.981 27.692

LTE CA band 66C , 20MHz+10MHz Bandwidth,QPSK (99% BW)

® RBW 500 KkHz Marker 1 [T1 ]
“VBW 2 MHz 17.43 den

Ref 46 dBm Att 35 dB SWT 2.5 ms 1.762788462 GHz

OFF{POS 46 iBm B 0BW
Tem

1

e

Center 1.755 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 12:09:08

LTE CA band 66C , 20MHz+10MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHZ 16.63 dBm
Ref 46 dBm Att 35 dB SWT 2.5 ms 1.762067308 GHz
OFF{POS 46 iBm B 0BW 47.692301692 MHz
Temply fr1

%*WWMUFWT
|

\ﬂﬁ |

o
—1 |

Center 1.755 GHz 9 MHz/ Span 90 MHz

Date: 14.DEC.2023 12:09:31
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LTE CA band 66C, 20MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 32.812 32.812

LTE CA band 66C , 20MHz+15MHz Bandwidth,QPSK (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.51 dBm
Ref 46 dBm Att 35 dB SWT 2.5 ms 1.768461538 GHz
OFf{POS 46 iBm B oBW d2.812504000 va/H
Temp |1 FT1 ofuy
11.44 dBm
1.738671885 GHz
[ P Temp-fz— T oRTT

UIEY 1$.30 dem|
1.771499385 GHz

b

|
|

j‘
[ H
N

f-40

Center 1.755 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 12:10:25

LTE CA band 66C , 20MHz+15MHz Bandwidth,16QAM (99% BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.46 dBm
Ref 46 dBm Att 35 dB SWT 2.5 ms 1.759038462 GHz
OFf{POS 46 iBm B oBW d2.812504000 va/H
Temp |1 FT1 ofuy
11.00 dBm
1.738671885 GHz
1 i Temp-fz— T oRTT

UIEY 1%.50 dem|
1.771499385 GHz

2
T | ‘\\MMMK
NN
1
20 W) \W | 4
[T TR P
Lo ool |
-a0
Center 1.755 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 12:10:48
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LTE CA band 66C, 20MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 38.077 37.885

LTE CA band 66C , 20MHz+20MHz Bandwidth,QPSK (99% BW)

® RBW 1 MHz Marker 1 [T1 ]
“VBW 2 MHz 18.18 denm

Ref 46 dBm Att 35 dB SWT 2.5 ms 1.748076923 GHz
OFf{POS 46 iBm B 0BW d8.076923077 va/H
Templi gra
1 Pl us
VIE!
v
1 1.774038462 GHz
"
{u{w /MMW%Z
) ( \\M
[ 20 u.AMW M’"Mh
va
{--40
Center 1.755 GHz 12 MHz/ Span 120 MHz

Date: 14.DEC.2023 12:11:42

LTE CA band 66C , 20MHz+20MHz Bandwidth,16QAM (99% BW)

Ref 46 dBm Att 35 dB SWT 2.5 ms
OFF§POS 46 ¢iBm B OBW 37.8846:
Temp |1
1P -
VIE!
1.774038462 GHz
1
YT/M ,/nw“mm\;z
Lo f \
. o W \M%\n ,
W nynj WM
IR Y
I--a0
Center 1.755 GHz 12 MHz/ Span 120 MHz

Date: 14.DEC.2023 12:12:05

Note: Expanded measurement uncertainty is U = 3428 Hz, k = 2.
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A.5 Emission Bandwidth

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power. Table below lists the
measured -26dBc BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be wide enough to see sufficient roll off of the
signal to make the measurement.

b) The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW shall
be set 2 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10 dB
below the target “—X dB” requirement, i.e., if the requirement calls for measuring the —26 dB OBW,
the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB below the reference
level.

e) Set spectrum analyzer detection mode to peak, and the trace mode to max hold.
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LTE band 2, 1.4MHz (-26dBc)

CAIC
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Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

1880.0
1282.05

1306.09

LTE band 2, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 20.35 dBm
Ref 45 dBm “Att 15 dB SWT 40 ms 1.880360577 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW (1282051282 MHz

Temp |1 [T1 ndB]
-§.79 dBm
1 PKENRES T-87936G987 GHZ

Temp [2 [T1 ndB]
-4.44 dBm
1.880649038 GHz

f-«a

T
fo T
T

o e

I--20: A

-40

f—=50:

Center 1.88 GHz 500 kHz/ Span 5 MHz

Date: 22.DEC.2023 07:18:12

LTE band 2, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.75 dBm
Ref 45 dBm “Att 15 dB SWT 40 ms 1.879887821 GHz
Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW —|1-306089744 MHz
Temp |1 [T1 ndB]
-§.54 dBm
BN 30 T-879334936 GHz
VAN Temp [2 [T1 ndB]

1 -7.08 dBm

L20 v
/—V\MW\ 1.880641026 GHz

/ \

) / :

—-10

I--20: N" \,.\/\M

-40

ety

f—=50:

Center 1.88 GHz 500 kHz/ Span 5 MHz

Date: 22.DEC.2023 07:18:54

©Copyright. All rights reserved by CTTL.
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LTE band 2, 3MHz (-26dBc)

CAIC
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Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1880.0

QPSK

16QAM

2932.69

2932.69

LTE band 2, 3MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 30 kHz
“VBW 100 kHz

Marker 1

11
19.02 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 1.878766026 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 B 2.932692308 MHz
Temp |1 [T1 ndB]
-1.56 dBm
30 T-878525641 GHZ
Temp |2 [T1 ndB]
1 -7-20 dBm
[—20:
Ww 5 1.88145§333 GHz
—10 / K
O
—-10
= NﬂW‘VM W\J \“WA . "WM‘[\“
] M"‘M«W
-40
f—=50:

Center 1.88 GHz

Date: 22.DEC.2023 07:19:36

1 MHz/

LTE band 2, 3MHz Bandwidth, 16QAM (-26dBc BW)

@

*RBW 30 kHz
“VBW 100 kHz

Marker 1

Span 10 MHz

11
17.45 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 1.879022436 GHz
Offset 30(8 dB ndB [T1] 2¢.00 dB
40 B 2.932692308 MHz
Temp |1 [T1 ndB]
-1-.37 dBm
30 T-878525641 GHZ
Temp |2 [T1 ndB]
-10.15 dBm
[—20:
I o 1.88145§333 GHz
—10 / (
O
1
2
—-10
| 20 W-V/lv vy\h/ 'A“'\VW
-30 MM
-40
f—=50:

Center 1.88 GHz

Date: 22.DEC.2023 07:20:16

©Copyright. All rights reserved by CTTL.
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Span 10 MHz
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LTE band 2, 5MHz (-26dBc)

CAIC
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Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1880.0

QPSK

16QAM

4903.85

4879.81

LTE band 2, 5MHz Bandwidth, QPSK (-26dBc BW)

@

Date: 22.DEC.2023 07:20:58

LTE band 2, 5MHz Bandwidth, 16QAM (-26dBc BW)

Date: 22.DEC.2023 07:21:38

©Copyright. All rights reserved by CTTL.

*RBW 50 kHz

Marker 1

11

“VBW 200 kHz 18.48 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 1.880745192 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 W 4903846154 MHz
Temp |1 [T1 ndB]
-4.28 dBm
30 T-877548077 GHZ
Temp |2 [T1 ndB]
1 -6.42 dBm
20 —
\ rol 1.88245]923 GHz
—10 \
O
T2
1
—-10

a8

M”

|
=G
%

f—=50:

Center 1.88 GHz

1.5 MHz/

Span 15 MHz

“RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.05 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 1.880360577 GHz
Offset 30(8 dB ndB [T1] 2¢.00 dB
40 W 4879807692 MHz
Temp |1 [T1 ndB]
-1-92 dBm
30 T-877548077 GHZ
Tel
emp |2 [T1 ndB] o
-10.15 dBm
|20 1 g
v 1.882427885 GHz
(\MM’\A’J\»&MMMM_A\
—10 / \
o
1
2
1o / \ DB
' Ny
o %
-40
f—=50:

Center 1.88 GHz

1.5 MHz/

Span 15 MHz

Page 189 of 413



LTE band 2, 10MHz (-26dBc)
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Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1880.0

QPSK

16QAM

9759.62

9615.38

LTE band 2, 10MHz Bandwidth, QPSK (-26dBc BW)

Date: 22.DEC.2023 07:22:20

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1

1

18.64 dBm

Ref 45 dBm ~Att 15 dB SWT 15 ms 1.875913462 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW 9759615385 MHz
Temp |1 [T1 ndB]
-4.19 dBm
30 T-875096154 GHZ
Temp |2 [T1 ndB]
1 -7.28 dBm
e M 1.884855769 GHz
—10 ( \
O
#l kz
B \w
20 ..LWWJ AW WWMM
-40
f—=50:

Center 1.88 GHz

3 MHz/

Span

LTE band 2, 10MHz Bandwidth, 16QAM (-26dBc BW)

@

Date: 22.DEC.2023 07:23:00

Ref 45 dBm

“Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1 [T1

30 MHz

1

18.02 dBm
1.880192308 GHz

Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW 9.615384615 MHz
Temp |1 [T1 ndB]
-1-20 dBm
30 T 875194308 GHZ
Temp |2 [T1 ndB]
20 1 -§.58 dBm
r 1.884807692 GHz
—10 / \
o
—-10 ”j \M
|
“ e
-40
f—=50:

Center 1.88 GHz

©Copyright. All rights reserved by CTTL.

3 MHz/

Span

30 MHz
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LTE band 2, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14711.54 14711.54

1880.0

LTE band 2, 15MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 20.54 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 1.877980769 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW — 14-711538462 MHz
Temp |1 [T1 ndB]
-§.93 dBm
1 PRI T-87264423T GHz
VAN N Temp |2 [T1 ndB] .
-8.40 dBm

v
[—20:
MWWMWM\ 1.887358769 GHz
—10
o 5
%l %
--10 4

- o WWJM M“"‘“’“«r’\m.mw -

-40

f—=50:

Center 1.88 GHz 4.5 MHz/ Span 45 MHz

Date: 22.DEC.2023 07:23:42

LTE band 2, 15MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]

“VBW 1 MHz 19.47 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.881875000 GHz

Offset 30(8 dB ndB [T1] 2¢.00 dB

40 BW — 14-711538462 MHz

Temp |1 [T1 ndB]

-7-.58 dBm

BN 30 T-87264423T GHz
VAN Temp [2 [T1 ndB]

VL

e
=

-6.42 dBm

20 WM\WM—W\ 1.887355769 GHz
—10
O

%l ?2
—-10
wv Ww%

Center 1.88 GHz 4.5 MHz/ Span 45 MHz

Date: 22.DEC.2023 07:24:22
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LTE band 2, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19134.62 19230.77

1880.0

LTE band 2, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 19.91 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.881730769 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW —19-134615385 MHz
Temp |1 [T1 ndB]
-6.27 dBm
1 PRI T-870480769 GHZ
Temp |2 [T1 ndB]
-6.21 dBm

I-20 T
WWW 1.889618385 GHz
—10
O
%1 \%2
—-10
--20 trim® v
y W‘”\J%m

-40

f—=50:

Center 1.88 GHz 6 MHz/ Span 60 MHz

Date: 22.DEC.2023 07:25:05

LTE band 2, 20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.09 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.880000000 GHz
Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW —19.230769231 MHz
Temp |1 [T1 ndB]
-6.69 dBm
BN 30 T-870480769 GHZ
Temp |2 [T1 ndB]
1 -7.17 dBm
1.889711538 GHz

-20

[T

. ] i
M \‘WMHA s

Center 1.88 GHz 6 MHz/ Span 60 MHz

Date: 22.DEC.2023 07:25:45
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Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

836.5

QPSK

16QAM

1266.03

1298.08

LTE band 5, 1.4MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

“Att 15 dB

Marker 1

11
20.47 dBm

836.860576923 MHz

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW |1.266028641 MHz
Temp |1 [T1 ndB]
-4.18 dBm
1 PKENRES 5-87500(0000 MAZ
NIEW N Temp |2 [T1 ndB]
2 v -§.28 dBm
(\VW“W‘J\M 837.141025641 MHz
10 / \
o
}1 %2
- M/J \'\“\w
. PVatad Mg,
i waf TR
o \o"lw
-40
I--50

Center 836.5 MHz 500 kHz/

Date: 22.DEC.2023 08:29:30

LTE band 5, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 20 kHz
“VBW 100 kHz

Marker 1

Span 5 MHz

11
19.85 dBm

Ref 45 dBm ~Att 15 dB SWT 40 ms 836.219551282 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW |1.29807¢923 MHz
Temp |1 [T1 ndB]
-4.82 dBm
1 PKJIEE!] 5842945718 WAz
NIEW Temp [2 [T1 ndB]
B -§.02 dBm
[—20:
Ww 847.141025641 MHz
10 J \
o
ZTF \{2
I--10
I = AJ\M \W\« A“‘W
-30 %M
-40
I--50

Center 836.5 MHz 500 kHz/

Date: 22.DEC.2023 08:30:10

©Copyright. All rights reserved by CTTL.

Span 5 MHz

VL

VL
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LTE band 5, 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2916.67 2916.67

836.5

LTE band 5, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.65 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 836.836538462 MHz

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW (2916666667 MHz
Temp |1 [T1 ndB]
-7-59 dBm
EMY 30 5 041664667 WHZ
Temp |2 [T1 ndB]

-§.48 dBm

—20
W' o VJ\ 837.958333333 MHz
10

. ; i
o] b,

-40

f—=50:

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 22.DEC.2023 08:30:52

LTE band 5, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz 17.44 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 836.259615385 MHz

Offset 30{5 dB ndB [T1] 2¢.00 dB

40 BW (2916666667 MHz
Temp |1 [T1 ndB]

-g.91 dBm

BN 30 5-025641026 VMHZ
VAN Temp [2 [T1 ndB] y
L 2o 1 —4.75 dem|"""

Lo MWW\ 897.942301692 WMz
; | |
WM o,

-40

f—=50:

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 22.DEC.2023 08:31:32
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CAIC

N0.23T04280421-21

LTE band 5, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4855.77 4879.81

836.5

LTE band 5, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.68 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 835.322115385 MHz
Offset 30{5 dB ndB [T1] 26¢.00 dB
40 B 4855769231 MHz
Temp |1 [T1 ndB]
-6.37 dBm
1 PRI 2-072115385 WHZ
Temp |2 [T1 ndB]
1 -6.88 dBm

i JA J 8d8.927884615 MHz
10

i e T
"N

f—=50:

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 22.DEC.2023 08:32:14

LTE band 5, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.04 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 834.552884615 MHz

Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 4879807692 MHz
Temp |1 [T1 ndB]
-4.18 dBm
1 PKEg e ZA_04807G9 MHZ
Temp |2 [T1 ndB]

-§.73 dBm
838.927884615 MHz

. |
NI AN Y P

-40

f—=50:

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 22.DEC.2023 08:32:54
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CAIC

N0.23T04280421-21

LTE band 5, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9711.54 9711.54

836.5

LTE band 5, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.34 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 835.875000000 MHz

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 B 9711538462 MHz
Temp |1 [T1 ndB]
-10.14 dBm
EMY 30 T- 506153846 WHZ
Temp |2 [T1 ndB]

1 -7-.93 dBm
[—20:

M n w 841.307692308 MHz
—10

o
f F
1
1o \I\W 308
WW*A" e

-40

f—=50:

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 22.DEC.2023 08:33:36

LTE band 5, 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.80 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 836.692307692 MHz

Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 9711538462 MHz

Temp |1 [T1 ndB]
-1.62 dBm
BN 30 1-644 69 WHZ
Temp |2 [T1 ndB]

i -§.46 dBm

w 841.35576¢231 MHz
10 I \
o

B / \4 i -
I--20 UW T - 'kwm

-40

-20

f—=50:

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 22.DEC.2023 08:34:16

©Copyright. All rights reserved by CTTL. Page 196 of 413



LTE band 7, 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

2535.0
4903.85

4855.77

LTE band 7, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.59 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 2.535745192 GHz

Offset 31 |dB ndB [T1] 26¢.00 dB
40 B 4903846154 MHz
Temp |1 [T1 ndB]

-10.41 dBm

1 PRI T532544077 GHZ
Temp |2 [T1 ndB]

-9.60 dBm
-20

2.537451923 GHz

—10 2
O

q—)_l‘\_
T

—-10 /
f—=20:

vt Pt

-40

f—=50:

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 13:37:37

LTE band 7, 5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.44 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 2.533653846 GHz

Offset 31 (dB ndB [T1] 2¢.00 dB
40 B 4855769231 MHz
Temp |1 [T1 ndB]

-11.33 dBm

BN 30 T532574115 GHZ
Temp |2 [T1 ndB]
-11.95 dBm

-20
1 2.5374271885 GHz

| MMJWMA\

. | )

:
Wt T

-40

f—=50:

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 13:38:17

©Copyright. All rights reserved by CTTL.
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LTE band 7, 10MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

2535.0

9663.46

9711.54

LTE band 7, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 Kl
*VBW 300 K

Ref 45 dBm “Att 15 dB SWT 15 ms

Hz
Hz

Marker 1 [T1 ]
15.59 dBm
2.538701923 GHz

Offset 31 |dB
40

ndB [[T1] 24.00 dB
BW 9663461538 MHz
Temp |1 [T1 ngB]

-1¢.78 dBm

1 PKEE gl

T530194308 GHZ
Temp [2 [T1 ndB]
-11.08 dBm

-20 T

2.539854769 GHz

O

" )WWMMM

—-10

|
f
WWJ

-40

f—=50:

Center 2.535 GHz 3 MHz/

Date: 5.DEC.2023 13:38:58

Span 30 MHz

LTE band 7, 10MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 100 kHz
*VBW 300 kHz

Ref 45 dBm “Att 15 dB SWT 15 ms

Marker 1 [T1 ]
14.64 dBm
2.535240385 GHz

Offset 31 (dB

ndB [[T1] 24.00 dB
W

40 BW——{9- 711538462 MHz
Temp |1 [T1 ndB]1

-11.66 dBm

BN 30 T53014423T GHZ
VAN Temp [2 [T1 ndB]

L 2o -14.15 dBm

2.539854769 GHz

|

I |

|

WWJ

-40

f—=50:

Center 2.535 GHz 3 MHz/

Date: 5.DEC.2023 13:39:38

©Copyright. All rights reserved by CTTL.
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LTE band 7, 15MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

2535.0

QPSK 16QAM

14711.54 14567.31

LTE band 7, 15MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

*RBW 200 kHz
“VBW 1 MHz

SWT 5 ms

Marker 1 [T1 ]
17.27 dBm
2.532908654 GHz

Offset 31 |dB ndB [T1] 26¢.00 dB
40 BW — 14-711538462 MHz
Temp |1 [T1 ndB]
-9.12 dBm
1 PRI T527644231 GHZ
VAN Temp |2 [T1 ndB] .
. -9.43 dBm|
[—20:
2.542358769 GHz
M«IXMAMMWN\
10 { \
o
fl %2
--10 / \ DB
I--20 J \m
-40
I--50
Center 2.535 GHz 4.5 MHz/ Span 45 MHz
Date: 5.DEC.2023 13:40:21
LTE band 7, 15MHz Bandwidth,16QAM (-26dBc BW)
® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.28 dBm
Ref 45 dBm “Att 15 dB SWT 5 ms 2.536875000 GHz
Offset 31 (dB ndB [T1] 2¢.00 dB
40 BW 14567307692 MHz
Temp |1 [T1 ndB]
-9.47 dBm
BN 30 T527714346 GHZ
VAN Temp [2 [T1 ndB] .
-g§.91 dBm|
[—20:

- WMM

2.542283654 GHz

O
£1
—-10

5
et e

f—=50:

Center 2.535 GHz

Date: 5.DEC.2023 13:41:01

©Copyright. All rights reserved by CTTL.
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LTE band 7, 20MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

2535.0

QPSK 16QAM

19326.92 19134.62

LTE band 7, 20MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

“RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.27 dBm

SWT 5 ms

2.536634615 GHz

Offset 31 |dB
40

ndB [[T1] 24.00 dB
BW —19-326923077 MHz

Temp |1 [T1 ndB]
-11.48 dBm
1 PRI T525384615 GHZ
VAN Temp |2 [T1 ndB] y
~19.48 asm|""
20 +

2.544711538 GHz

—10 /
O

. |
bk

-40

f—=50:

Center 2.535 GHz

Date: 5.DEC.2023 13:41:43

6 MHz/

Span 60 MHz

LTE band 7, 20MHz Bandwidth,16QAM (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

“RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.56 dBm
SWT 5 ms 2.537211538 GHz

Offset 31 (dB

ndB [[T1] 24.00 dB

40 BW —19-134615385 MHz
Temp |1 [T1 ndB]
-9.85 dBm
BN 30 T525480769 GHZ
VAN Temp [2 [T1 ndB]
L oo -19.63 dBm

" WV\MMW‘M\

2.544619385 GHz

O
;Jl
—-10

I

f—=50:

Center 2.535 GHz

Date: 5.DEC.2023 13:42:23

©Copyright. All rights reserved by CTTL.

6 MHz/

Span 60 MHz
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LTE band 12, 1.4MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

707.5

QPSK

16QAM

1266.03

1290.06

LTE band 12, 1.4MHz Bandwidth, QPSK (-26dBc BW)

*RBW 20 kHz
“VBW 100 kHz

Marker 1

11
24.96 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 707.972756410 MHz
Offset 30{5 dB ndB [T1] 26¢.00 dB
40 B 1.26602641 MHz
Temp |1 [T1 ndB]
-1.00 dBm
30 g 6858974359 WAz
M Temp |2 [T1 ndB]
(‘“VJV\"“"A" -9.87 dBm
[—20:
} \ 748-125000000 MHz
—10
]/1 MZ
i f \
—-10

g

Center 707.5 MHz

Date: 5.DEC.2023 12:56:46

500 kHz/

Span 5 MHz

LTE band 12, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 20 kHz
“VBW 100 kHz

Marker 1

11
23.69 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 707.163461538 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 1.290064103 MHz
Temp |1 [T1 ndB]
-2.16 dBm
30 T 6-858974359 VHZ
Temp |2 [T1 ndB]
,—WW\A -4.38 dBm
[—20:
/ \ 748-149038462 MHz
—10 1/ \
--10 ‘/\/\/ vA\Mn
-40
f—=50:

Center 707.5 MHz

Date: 5.DEC.2023 12:57:26

©Copyright. All rights reserved by CTTL.

500 kHz/

Span 5 MHz
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LTE band 12, 3MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK 16QAM

707.5

2916.67 2932.69

LTE band 12, 3MHz Bandwidth, QPSK (-26dBc BW)

*RBW 30 kHz
“VBW 100 kHz

Marker 1

11
24.50 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 707.836538462 MHz
Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW (2916666667 MHz
Temp |1 [T1 ndB]
-1.55 dBm
1 PKE e T 6041664667 WHZ
VIEW v Temp |2 [T1 ndB] o
l-20 MAJ\MMW\ALLJ\MJ’K -1-65 dem
} \ 748-958333333 MHz
10 l
1 L
- Z Rz
—-10 WA lh L) I M DB
ol o
W b
-30
-40
I--50
Center 707.5 MHz 1 MHz/ Span 10 MHz
Date: 5.DEC.2023 12:58:09
LTE band 12, 3MHz Bandwidth, 16QAM (-26dBc BW)
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 22.01 dBm
Ref 45 dBm “Att 15 dB SWT 30 ms 706.522435897 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW 2932692308 MHz
Temp |1 [T1 ndB]
-3.48 dBm
BN 30 6-025641026 VMHZ
VAEW 1 Temp |2 [T1 ndB] "
v v
L 20 S A A s A, —4-91 dBm
/ \ 708-958333333 MHz
10 J s
- 7,L ‘('2
--10

-40

4

Mo

f—=50:

Center 707.5 MHz 1 MHz/

Date: 5.DEC.2023 12:58:49

©Copyright. All rights reserved by CTTL.

Span 10 MHz
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LTE band 12, 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK 16QAM

707.5

4879.81 4903.85

LTE band 12, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 22.83 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 705.985576923 MHz
Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW (4879807692 MHz
Temp |1 [T1 ndB]
-1.75 dBm
1 PRI 5-072115385 MHZ
NIEW $ Temp |2 [T1 ndB] .
|20 Mot a M st MY -3.18 dBm
{ \ 749.951923077 MHz
10 12 k'
0 ]1 \‘ﬂ
--10

-40

f—=50:

Center 707.5 MHz 1.5 MHz/

Date: 5.DEC.2023 12:59:31

LTE band 12,

*RBW 50 kHz
*VBW 200 kHz

Span 15 MHz

5MHz Bandwidth, 16QAM (-26dBc BW)

Marker 1

11
21.75 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 706.129807692 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW (4903846154 MHz
Temp |1 [T1 ndB]
-§.73 dBm
1 PKENRES 5-048074923 WMAZ
=l 1 Temp |2 [T1 ndB] oL
L. W\ A -4.49 den
[ ‘ 749.951923077 MHz
10 } \
o
;l %«2
I W\J‘ WMW h
oy |
[ ‘Wm
-30
-40
I--50
Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 13:00:12

©Copyright. All rights reserved by CTTL.
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LTE band 12, 10MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

707.5

QPSK

16QAM

9711.54

9663.46

LTE band 12, 10MHz Bandwidth, QPSK (-26dBc BW)

*RBW 100 kHz
*VBW 300 kHz

Marker 1

[m1

1

22.69 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 711.057692308 MHz
Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW (9711538462 MHz
Temp |1 [T1 ndB]
-2.24 dBm
ER 30 T64% 69 VHZ
NIEW 1 Temp |2 [T1 ndB]
LvL
. s MM«HI/\I\ -1.51 dBm
{ ‘ 712.355769231 MHz
10 J &r
- ]1 Kz
[-10 W A W%M DB
-30 ‘H\M
-40
I--50
Center 707.5 MHz 3 MHz/ Span 30 MHz
Date: 5.DEC.2023 13:00:54
LTE band 12, 10MHz Bandwidth, 16QAM (-26dBc BW)
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 22.06 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 710.625000000 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW 9663461538 MHz
Temp |1 [T1 ngB]
-3.98 dBm
1 PKENRES T692301692 WMAZ
NIEW h Temp [2 [T1 ndB]
v
|20 IYORTTIINS VOO RETEPER W U —4-87 dBm
[ A e g L 712.355769231 MHz
10 I \
- ?1 %2
l_10 |
e oy
20 ™ \"“‘MLV\M
W M’\/\”‘M‘
-40
I--50:
Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:01:34

©Copyright. All rights reserved by CTTL.
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LTE band 13, 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK 16QAM

782.0

4879.81 4903.85

LTE band 13, 5MHz Bandwidth, QPSK (-26dBc BW)

*RBW 50 kHz
*VBW 200 kHz

Ref 45 dBm “Att 15 dB SWT 10 ms

Marker 1

[r1 1
20.01 dBm
783.129807692 MHz

Offset 30{5 dB

40

ndB [T1]1
BW
Temp

2
4879807
1[Tln

.00 dB
692 MHz
Bl

.30 dBm

-4

—30

-20

Temp

957211
2 [Tl n

5 VHZ
Bl
5.90 dBm

784 .451923077 MHz

) | |

-30 MB\M‘\

Center 782 MHz 1.5 MHz/

Date: 5.DEC.2023 13:02:18

LTE band 13, 5MHz Bandwidth,16QAM (-26dBc BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1

Span 15 MHz

11
18.37 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 780.028846154 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW——{4-903846154 MHz
Temp |1 [T1 ndB]
-g.07 dBm
1 PKENRES 9.548074923 WMAZ
NIEW Temp [2 [T1 ndB] .
1 -1-97 dBm||
I-20 v
Mmummnmn»\/\.\ 784.451923077 MHz
10 / \
o
#l &2
1o K\l\( \,“ DB
I--20 L MM
B M’\/\,\/
-40
I--50

Center 782 MHz 1.5 MHz/

Date: 5.DEC.2023 13:02:59

©Copyright. All rights reserved by CTTL.
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CAIC

N0.23T04280421-21

LTE band 13, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9711.54 9663.46

782.0

LTE band 13, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 19.66 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 785.461538462 MHz

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW —|9-711534462 MHz
Temp |1 [T1 ndB]
.64 dBm

1 PKEE gl

) 0169 MHZ
Temp [2 [T1 ndB]
20 - 1-14 dBm

WWWMW 786_.90384¢154 MHz
—10 / \
O

;l ?2
—-10

/ ki |
)

f—=20:

-30

WA ANt ot

-40

f—=50:

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:03:41

LTE band 13, 10MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 19.32 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 782.192307692 MHz

Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 9.663461538 MHz
Temp |1 [T1 ndB]
7-35 dBm
) 0169 MHZ
Temp |2 [T1 ndB]

|20 .42 dBm

A M\“’W) 766855769231 MHz
~10
0
;l ?2
=10
- /J ! W

IO TR Y

-40

1 PKEE gl

f—=50:

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:04:22
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LTE band 25, 1.4MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1882.5

QPSK

16QAM

1274.04

1290.06

LTE band 25, 1.4MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 20 kHz
“VBW 100 kHz

Marker 1 [T1 ]

20.37 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 1.882868590 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW (1274038462 MHz
Temp |1 [T1 ndB]
-§.79 dBm
1 PRI T-881866G987 GHZ
VAN N Temp |2 [T1 ndB]
-4.96 dBm
|20 y
(\’WW\)" 1.883141026 GHz
10 / \
o
}1 g:
--10

20 hM/VN

-40

f—=50:

s

Center 1.8825 GHz

Date: 5.DEC.2023 11:10:49

500 kHz/

LTE band 25, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

@

Ref 45 dBm

“Att 15 dB

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Span 5 MHz

Marker 1 [T1 ]

19.72 dBm
1.882387821 GHz

Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW 1.290064103 MHz
Temp |1 [T1 ndB]
-6.45 dBm
1 PRI T-BBI85(962 GHZ
VIEY Temp |2 [T1 ndB]
S -5.91 dBm
l20 v
WW 1.883141026 GHz
—10 / -\\
O
}/l \{2
. Nmﬂ“ J\VMWM
-40
f—=50:

Center 1.8825 GHz

Date: 5.DEC.2023 11:11:29

©Copyright. All rights reserved by CTTL.
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LTE band 25, 3MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1882.5

QPSK

16QAM

2932.69

2900.64

LTE band 25, 3MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1

[r1 1
18.91 dBm
1.881250000 GHz

Offset
40

30/8 dB

—30

ndB
BW

Temp

[T11 2

2-932694308 MHz

1 [T1 ndB]
-7.99 dBm

.00 dB

-20

Temp

T_881025641 GHZ
2 [T1 ndB]
-¢-69 dBm

1.88395§8333 GHz

—10 /
O

[—-10-
nhM”*MM/

f—=50:

M

Center 1.8825 GHz

Date: 5.DEC.2023 11:12:11

LTE band 25,

@

Ref 45 dBm “Att 15 dB

1 MHz/

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

3MHz Bandwidth, 16QAM (-26dBc BW)

Marker 1

Span 10 MHz

[r1 1
17.48 dBm
1.882259615 GHz

Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW 2900641026 MHz
Temp |1 [T1 ndB]
-7-82 dBm
BN 30 T-88I041667 GHZ
NIEW Temp [2 [T1 ndB]
L oo 1 -1-29 dBm
r\/\WA"’J\NMV’\JM 1.883942308 GHz
10 ( (
o
il ?2
--10 \h
20 Il IMILJ‘AJ\)‘/ ‘J\Mnl "
W LAV M
-40
I--50

Center 1.8825 GHz

Date: 5.DEC.2023 11:12:51

©Copyright. All rights reserved by CTTL.

1 MHz/

Span 10 MHz
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LTE band 25, 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1882.5

QPSK

16QAM

4903.85

4879.81

LTE band 25, 5MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 50 kHz
*VBW 200 kHz

Marker 1

11
18.41 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 1.881322115 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 B 4903846154 MHz
Temp |1 [T1 ndB]
-4.01 dBm
30 T-880048077 GHZ
Temp |2 [T1 ndB]
1 -7.66 dBm
20 —
o . il 1.88495]923 GHz
—10 [ \
O
—-10

AL Al

Whone |,

MY

Center 1.8825 GHz

Date: 5.DEC.2023 11:13:33

LTE band 25, 5MHz Bandwidth, 16QAM (-26dBc BW)

@

Ref 45 dBm

“Att 15 dB

1.5 MHz/

*RBW 50 kHz
*VBW 200 kHz

SWT 10 ms

Marker 1

Span 15 MHz

[r1 1
17.33 dBm
1.881153846 GHz

Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW 4879807692 MHz
Temp |1 [T1 ndB]
-1-44 dBm
30 T-8B0074115 GHZ
Temp |2 [T1 ndB]
-9.01 dBm
e - 1.884951923 GHz
—10 } \
O
#1 %2
—-10
L 20 | f/ g1(.’\ Aide
P T
M L\AM
-40
f—=50:

Center 1.8825 GHz

Date: 5.DEC.2023 11:14:13

1.5 MHz/

©Copyright. All rights reserved by CTTL.

Span 15 MHz
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LTE band 25, 10MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1882.5

QPSK 16QAM

9615.38 9663.46

LTE band 25, 10MHz Bandwidth, QPSK (-26dBc BW)

Ref 45 dBm “Att 15 dB

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.61 dBm
SWT 15 ms 1.878413462 GHz

Offset 30(8 dB
40

ndB [[T1] 24.00 dB
BW —|9-615384615 MHz

Temp |1 [T1 ndB]

-7.38 dBm

R 30 1877692308 GHz
VIEW Temp |2 [T1 ndB] »
L. 1 _¢.99 aBm|""

1.887307692 GHz

./\|I'/'L[‘MLJJA[

™

Center 1.8825 GHz

Date: 5.DEC.2023 11:14:56

3 MHz/

Span 30 MHz

LTE band 25, 10MHz Bandwidth, 16QAM (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.02 dBm
SWT 15 ms 1.882692308 GHz

Offset 30(8 dB

ndB [[T1] 24.00 dB
W

40 BW 9.663461538 MHz
Temp |1 [T1 ndB]
-4.84 dBm
BN 30 T-87764423T GHz
VIEV

Temp [2 [T1 ndB]
-¢-83 dBm

-20

MW’U

1.887307692 GHz

O

T
|
iy
(=]
\%—H“_

L

Center 1.8825 GHz

Date: 5.DEC.2023 11:15:36

©Copyright. All rights reserved by CTTL.

3 MHz/

Span 30 MHz
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LTE band 25, 15MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1882.5

QPSK

16QAM

14711.54

14639.42

LTE band 25, 15MHz Bandwidth, QPSK (-26dBc BW)

*RBW 200 Kl
“VBW 1 MHz

Hz

Marker 1 [T1
20.60 dBm

1

Ref 45 dBm “Att 15 dB SWT 5 ms 1.880480769 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW — 14-711538462 MHz
Temp |1 [T1 ndB]
-5.40 dBm
1 PRI T-87514423T GHz
VAN N Temp |2 [T1 ndB]
v -4.11 dBm
[—20:
/«w-/wuw N\v&\ 1.8898558769 GHz
10 / \
o
%l F
A y
.. » M‘W “M\U\W\Ww‘d‘
M HAMH
=30
-40
I--50
Center 1.8825 GHz 4.5 MHz/ Span 45 MHz
Date: 5.DEC.2023 11:16:18
LTE band 25, 15MHz Bandwidth, 16QAM (-26dBc BW)
“RBW 200 kHz Marker 1 [T1 ]

“VBW 1 MHz

19.00 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.883149038 GHz
Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW — 14-639423077 MHz
Temp |1 [T1 ndB]
-g.53 dBm
BN 30 T-87514423T GHz
VAN Temp [2 [T1 ndB]
20 1 -6.06 dBm
MW% 1.889783654 GHz
10 / \
o
2
1
--10 \{r«
alpd Mty
MM %%
-40
I--50

Center 1.8825 GHz

Date: 5.DEC.2023 11:16:58

4.5 MHz/

©Copyright. All rights reserved by CTTL.

Span

45 MHz
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LTE band 25, 20MHz (-26dBc)

CAIC

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1882.5

QPSK

16QAM

19134.62

19134.62

LTE band 25, 20MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 200 Kl
“VBW 1 MHz

Hz

Marke

r1[T1]
19.87 dBm

Ref 45 dBm ~Att 15 dB SWT 5 ms 1.884134615 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW—19-134615385 MHz
Temp |1 [T1 ndB]1
-4.76 dBm
1 PKENRES T-872980769 GHZ
VAN . Temp |2 [T1 ndB]
L 2o . -§.29 dBm

1.892115385 GHz

—10 ’
O

?1
--10

| 20 , M\)‘M‘W)

-40

T

f—=50:

Center 1.8825 GHz

Date: 5.DEC.2023 11:17:41

6 MHz/

LTE band 25, 20MHz Bandwidth, 16QAM (-26dBc BW)

@

*RBW 200 kHz

“VBW 1 MHz

Span 60 MHz

Marker 1 [T1 ]

18.23 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.886634615 GHz
Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW —19-134615385 MHz
Temp |1 [T1 ndB]
-6.63 dBm
1 PKENRES T-872980769 GHZ
VAN Temp [2 [T1 ndB]
1 -1-22 dBm
[—20:
Wd\w A Lok 1.892114385 GHz
10 ( \
o
%‘l ¥2
B M l*’\w
l_. .akhdjl MJL | 3
20 Ik g VWW
-40
I--50

Center 1.8825 GHz

Date: 5.DEC.2023 11:18:21

6 MHz/

©Copyright. All rights reserved by CTTL.

Span 60 MHz
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N0.23T04280421-21




CAIC

N0.23T04280421-21

LTE band 26(814MHz~824MHz), 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1290.06 1298.08
LTE band 26(814MHz~824MHz), 1.4AMHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 20.27 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 818.679487179 MHz

819.0

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 B 1.290064103 MHz
Temp |1 [T1 ndB]
-6.03 dBm
EMY 30 18- 358974359 WAz
Temp |2 [T1 ndB]

|20 -7-11 dBm

Y
[“’\/‘J"\Nv il 819.649038§462 MHz
—10 /
O
;1 kz
—-10

I--20 A M“

Tl

-40

f—=50:

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 5.DEC.2023 13:13:52

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.65 dBm
Ref 45 dBm “Att 15 dB SWT 40 ms 819.304487179 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 1.29807¢923 MHz
Temp |1 [T1 ndB]
-6.46 dBm
BN 30 18-350961538 MHZ

Temp [2 [T1 ndB]
-¢-09 dBm

> (./WWU\.\;M!'\M 819.649034462 MHz
[—10:
i /

/ ¥
--10
I--20 v G

-40

f—=50:

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 5.DEC.2023 13:14:32

©Copyright. All rights reserved by CTTL. Page 213 of 413



CAIC

N0.23T04280421-21

LTE band 26(814MHz~824MHz), 3MHz (-26dBc)
Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
2932.69 2932.69
LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm

819.0

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
19.46 dBm

“Att 15 dB 817.830128205 MHz

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 B 2.932692308 MHz
Temp |1 [T1 ndB]
-6.22 dBm
EMY 30 17525641026 WAz
VIEW|
Temp |2 [T1 ndB]
1 ] LVL
-7.60 dBm
[—20:

¥
WWM 820.458334333 MHz
10 ( \

0

g

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2023 13:15:15

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

@

*RBW 30 kHz
“VBW 100 kHz

Marker 1

11
17.99 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 818.022435897 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 2.932692308 MHz
Temp |1 [T1 ndB]
-4.63 dBm
BN 30 17-525641026 MHZ
VIEW|
Temp |2 [T1 ndB] o
h -4.82 dBm|
[—20:

840.458333333 MHz

—10 (
O

—-10

el

f—=20:

-40

f—=50:

—

Center 819 MHz

Date: 5.DEC.2023 13:15:55

©Copyright. All rights reserved by CTTL.

1 MHz/

Span 10 MHz
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LTE band 26(814MHz~824MHz), 5SMHz (

-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

819.0

QPSK 16QAM

4879.81 4903.85

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1 [T1 ]
19.13 dBm
817.485576923 MHz

Offset 30{5 dB
40

ndB [[T1] 24.00 dB
BW —|4-879807692 MHz

Temp |1 [T1 ndB]
-§.29 dBm
1 PRI 16-572115385 MHZ
VAN Temp |2 [T1 ndB]
LvL
1 -6.55 dBm
[—20:

821.451923077 MHz

—10 }
O

o]

Center 819 MHz 1.5 MHz/

Date: 5.DEC.2023 13:16:38

Span 15 MHz

LTE band 26(814MHz~824MHz), 5SMHz Bandwidth, 16QAM (-26dBc BW)

@

*RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]
17.66 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 817.293269231 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 4903846154 MHz
Temp |1 [T1 ndB]
-4.29 dBm
BN 30 16-54807G923 MHZ
VIEV

I-20 L

Temp [2 [T1 ndB]
-1-78 dBm

v
—10

821.451923077 MHz

O
Jl
—-10

- Jull

-40

~-50

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 13:17:19

©Copyright. All rights reserved by CTTL.
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CAIC

N0.23T04280421-21

LTE band 26(814MHz~824MHz), 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9759.62 9711.54
LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 19.03 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 814.673076923 MHz

819.0

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 B 9759615385 MHz
Temp |1 [T1 ndB]
-71-.02 dBm
EMY 30 14096154846 WHZ
Temp |2 [T1 ndB]

-6.61 dBm

Lo WMWMW 833.855769231 Wz
B} | |
ot ! LWW”WWL |

-20

\}n}w
-30
-40
I--50
Center 819 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:18:02

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.01 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 821.259615385 MHz

Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 9711538462 MHz
Temp |1 [T1 ndB]
-1-74 dBm
1 PRI 1A 127 59 WHZ
Temp |2 [T1 ndB]

1 -§.29 dBm

-20

A M 823.855769231 MHz
10 \
o
11 #2
I--10:

l--20 A AML“J MW‘MA | |

-40

f—=50:

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:18:42
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CAIC

N0.23T04280421-21

LTE band 26(824MHz~849MHz), 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1306.09 1306.09
LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 20.33 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 836.339743590 MHz

836.5

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW —|1-306089744 MHz
Temp |1 [T1 ndB]
-3.94 dBm
1 PKE e 5.826923077 NHAZ
N Temp [2 [T1 ndB]

v -4.77 dBm

[—20:
[NMN‘\V\-\, 837.133014821 MHz
—10 /
O
%A \{2
_10 |

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 5.DEC.2023 13:05:07

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 20.01 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 836.387820513 MHz

Offset 30{5 dB ndB [T1] 2¢.00 dB
40 B 1.306089744 MHz
Temp |1 [T1 ndB]
-5.93 dBm
1 PKEg e 5_8349 97 VMHZ
Temp |2 [T1 ndB]

-5.47 dBm

1
l20 v
Ww\ 837.141024641 MHz
—10 K
Lo )
%{1
--10 M \J\M\‘ 308
oA A

el e

-40

f—=50:

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 5.DEC.2023 13:05:47
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CAIC

N0.23T04280421-21

LTE band 26(824MHz~849MHz), 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2932.69 2916.67

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.93 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 835.346153846 MHz

836.5

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW (2932692308 MHz
Temp |1 [T1 ndB]
-7-84 dBm
EMY 30 5025647026 WAz
Temp |2 [T1 ndB]

1 -¢.28 dBm

[~20 MW‘A‘/‘-W 837.958333333 MHz
10 vu\\
o

; i
--10
;;MWNW VWM"‘W
5 \“\‘Ww

-40

f—=50:

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2023 13:06:30

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz 17.55 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 836.259615385 MHz

Offset 30{5 dB ndB [T1] 2¢.00 dB

40 BW (2916666667 MHz
Temp |1 [T1 ndB]

-9.29 dBm

BN 30 5-025641026 VMHZ
VAN Temp [2 [T1 ndB] y
L 2o N —1.70 aBm|""

837.942307692 MHz

M

. | ;
L 20 WAA.IWI/N) \‘%’\JMM% N
W Mol

-40

f—=50:

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2023 13:07:10
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LTE band 26(824MHz~849MHz), 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

836.5

QPSK

16QAM

4903.85

4903.85

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 50 kHz
*VBW 200 kHz

Ref 45 dBm “Att 15 dB SWT 10 ms

Marker 1 [T1 ]

18.36 dBm
835.706730769 MHz

Offset 30{5 dB
40

ndB [[T1] 24.00 dB
BW
Temp |1 [T1 ngB]

4903846154 MHz

-1.05 dBm
1 PKENRES Z-048076923 WHZ
VAN Temp |2 [T1 ndB]
1 -§.85 dBm
I-20 =

—10

838.951923077 MHz

O
#1
—-10

st

L

e

Center 836.5 MHz 1.5 MHz/

Date: 5.DEC.2023 13:07:53

Span 15 MHz

LTE band 26(824MHz~849MHz), 5SMHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]

17.06 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 834.600961538 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW (4903846154 MHz
Temp |1 [T1 ndB]
-9.31 dBm
1 PKENRES 2048076923 WHZ
VIEV

-20

Temp [2 [T1 ndB]

-9.92 dBm

FAM\»\MLV"K[\M,\
—10

838.951923077 MHz

O
jl
—-10

el

WWW

-40

f—=50:

AUy MMW

Center 836.5 MHz 1.5 MHz/

Date: 5.DEC.2023 13:08:34

©Copyright. All rights reserved by CTTL.
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LTE band 26(824MHz~849MHz), 10MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

836.5

QPSK 16QAM

9807.69 9663.46

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1 [T1 ]
18.50 dBm
835.298076923 MHz

Offset 30{5 dB
40

ndB [[T1] 24.00 dB
BW —|9-807694308 MHz

Temp |1 [T1 ndB]

-g.10 dBm

1 PRI T-596153846 MHZ
VAN Temp |2 [T1 ndB] y
L 2o .61 asm|""

841.403846154 MHz

—10 /
O

.,

Center 836.5 MHz

Date: 5.DEC.2023 13:09:16

3 MHz/

Span 30 MHz

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1 [T1 ]
17.94 dBm
833.615384615 MHz

Offset 30{5 dB
40

1 PKEE gl

ndB [[T1] 26.00 dB
B 9.663461538 MHz
Temp |1 [T1 ndB]
-9.09 dBm

-20

1.644 69 VHZ
Temp [2 [T1 ndB]
-1-96 dBm

841.307694308 MHz

O
;gl
—-10

20 b \4/\/

MM\J‘“V

-40

f—=50:

MW

Center 836.5 MHz

Date: 5.DEC.2023 13:09:57

©Copyright. All rights reserved by CTTL.

3 MHz/

Span 30 MHz
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LTE band 26(824MHz~849MHz), 15MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

836.5

QPSK 16QAM

14567.31 14711.54

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 200 kHz
“VBW 1 MHz
Ref 45 dBm “Att 15 dB SWT 5 ms

Marker 1 [T1 ]
20.81 dBm
832.605769231 MHz

Offset 30{5 dB
40

1 PKEE gl

ndB [[T1] 24.00 dB
BW —14-567307692 MHz
Temp |1 [T1 ndB]
-6.14 dBm

79-216344154 VHZ
Temp [2 [T1 ndB]
-4.24 dBm

20 RGO
—10

843.783653846 MHz

O
%1
—-10

e

Center 836.5 MHz

Date: 5.DEC.2023 13:11:35

4.5 MHz/

Span 45 MHz

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

*RBW 200 Kl
“VBW 1 MHz
SWT 5 ms

Hz

Marker 1 [T1 ]
19.48 dBm
833.759615385 MHz

Offset 30{5 dB
40

1 PKEE gl

ndB [[T1] 26.00 dB
BW 14 -711538462 MHz
Temp |1 [T1 ndB]
-1.85 dBm

-20

29-144 69 VHZ
Temp [2 [T1 ndB]
-1-07 dBm

T

843.855769231 MHz

O
#1
—-10

s

Center 836.5 MHz

Date: 5.DEC.2023 13:12:15

©Copyright. All rights reserved by CTTL.

4.5 MHz/

Span 45 MHz
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LTE band 41, 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

2593.0

QPSK

16QAM

4903.85

4855.77

LTE band 41, 5MHz Bandwidth, QPSK (-26dBc BW)

@

Date:

LTE band 41,

@

Date: 5.DEC.2023 13:44:30

*RBW 50 kHz
*VBW 200 kHz

Marker 1

11
19.94 dBm

Ref 45 dBm ~Att 15 dB SWT 10 ms 2.592206731 GHz
Offset 31 |dB ndB [T1] 26¢.00 dB
40 BW 4903846154 MHz
Temp |1 [T1 ndB]
-5.75 dBm
30 ~590574115 GHZ
Temp |2 [T1 ndB]
20 B -4.07 dBm
MWW 2.595474962 GHz
10 / \
Lo .
1 \T
Wm
-40
f—=50:

Center 2.593 GHz

5.DEC.2023 13:43:50

1.5 MHz/

Span 15 MHz

5MHz Bandwidth,16QAM (-26dBc BW)

Ref 45 dBm

“Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1 [T1 ]
18.76 dBm

2.593552885 GHz

Offset 31 (dB

ndB [[T1] 24.00 dB
W

40 BW —|4-855769231 MHz
Temp |1 [T1 ngB]

-7.91 dBm

30 T590574115 GHZ
Temp [2 [T1 ndB]

L oo 1 -9-11 dBm

2.595427%885 GHz

-40

f—=50:

Mgy

Center 2.593 GHz

©Copyright. All rights reserved by CTTL.

1.5 MHz/

Span 15 MHz

Page 222 of 413



LTE band 41, 10MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

2593.0

QPSK

16QAM

9663.46

9615.38

LTE band 41, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

20.04 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 2.593817308 GHz
Offset 31 |dB ndB [T1] 26¢.00 dB
40 BW 9663461538 MHz
Temp |1 [T1 ndB]
-5§.99 dBm
1 PRI ~588194308 GHZ
VAN Temp |2 [T1 ndB]
L oo -7-11 dBm

R

2.597854769 GHz

—10 (
O

I

My

-40

f—=50:

Center 2.593 GHz 3 MHz/

Date: 5.DEC.2023 13:45:12

LTE band 41, 10MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 100 kHz
*VBW 300 kHz

Ref 45 dBm “Att 15 dB SWT 15 ms

Marke

Span 30 MHz

r1[T1]
19.64 dBm
2.596173077 GHz

Offset 31 (dB ndB [T1] 2¢.00 dB
40 BW 9615384615 MHz
Temp |1 [T1 ndB]
-6.46 dBm
BN 30 ~588194308 GHZ
VAN Temp [2 [T1 ndB]
= -§.54 dBm
|20 I E,
4 g d"' /W\n) 2.5978071692 GHz
10 } \
o
1 2
10 1
L y | n I“hn
-40
I--50
Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 13:45:52

©Copyright. All rights reserved by CTTL.
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CAIC

N0.23T04280421-21

LTE band 41, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14639.42 14639.42

2593.0

LTE band 41, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 21.77 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 2.596461538 GHz

Offset 31 |dB ndB [T1] 26¢.00 dB

40 BW —14-639423077 MHz

Temp |1 [T1 ndB]

-3.71 dBm

_585784462 GHZ
Temp [2 [T1 ndB]

~20 IR S A LA‘"AWAK.L A -§-47 dBm
[W"W I \ 2.600421885 GHz

: ] :
- Wik, |

TR

1 PKEE gl

b

-40

f—=50:

Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 13:46:34

LTE band 41, 15MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]

“VBW 1 MHz 21.16 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 2.598697115 GHz

Offset 31 (dB ndB [T1] 2¢.00 dB

40 BW — 14-639423077 MHz
Temp |1 [T1 ndB]

-2.81 dBm

BN 30 T585644231 GHZ
VAN 1 Temp [2 [T1 ndB] .

Y -5.81 dBm

20 derrot
W 2.600283654 GHz

~10

Lo 7}1 \

1o 308

WA\M\ IMOM.... N

-30

-40

f—=50:

Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 13:47:15

©Copyright. All rights reserved by CTTL. Page 224 of 413



CAIC

N0.23T04280421-21

LTE band 41, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19230.77 19326.92

2593.0

LTE band 41, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 21.40 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 2.600500000 GHz

Offset 31 |dB ndB [T1] 26¢.00 dB
40 BW 19230769231 MHz
Temp |1 [T1 ndB]
-§.26 dBm
EMY 30 5 615 GAzZ
Temp [2 [T1 ndB]
Y -4.04 dBm

[—20:

WM‘«N\: \ 2.602618385 GHz
—10 ( \
O

VT R N

-30

-40

f—=50:

Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 13:47:57

LTE band 41, 20MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 19.71 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 2.600884615 GHz

Offset 31 (dB ndB [T1] 2¢.00 dB
40 BW 19326923077 MHz
Temp |1 [T1 ndB]
-g.71 dBm
1 PRI 5 615 GAzZ
Temp [2 [T1 ndB]
: -§.76 dBm

l-20 v
MMMMW 2.602711538 GHz

-30

-40

f—=50:

Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 13:48:37
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LTE band 48, 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

3625.0

QPSK

16QAM

4927.88

4903.85

LTE band 48, 5MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm “Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 20 ms

Marker 1 [T1
18.10 dBm
3.623461538 GHz

1

Offset 31/2 dB
40

1 PKEE gl

ndB |
BW
Temp

T1] 2
4927884
1[Tln

.00 dB
615 MHz
Bl

.05 dBm

-20

Temp

T62254
2 [Tl n

077 GHz
Bl

71-.95 dBm

1
v
—10

3.62747%

962 GHz

O
J
—-10

MR

M, A

-30

-40

f—=50:

WWWM

Center 3.625 GHz

Date: 5.DEC.2023 11:28:04

1.5 MHz/

LTE band 48, 5MHz Bandwidth,16QAM (-26dBc BW)

@

*RBW 50 kHz
*VBW 200 kHz

Span

Marker 1 [T1
16.56 dBm

15 MHz

1

Ref 45 dBm “Att 15 dB SWT 20 ms 3.623629808 GHz
Offset 31/2 dB ndB [T1] 2¢.00 dB
40 BW —|4-90384¢154 MHz
Temp |1 [T1 ngB]
-9.60 dBm
BN 30 T622544077 GHZ
VAN Temp [2 [T1 ndB]
-4.98 dBm
l-20 3+
v 3.627451923 GHz
10 ) (
o
31 %2
by,
L 20 4 NPI(
M
-40
I--50:
Center 3.625 GHz 1.5 MHz/ Span 15 MHz

Date: 5.DEC.2023 11:28:45

©Copyright. All rights reserved by CTTL.
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LTE band 48, 10MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

3625.0

QPSK

16QAM

9615.38

9663.46

LTE band 48, 10MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 100 kHz

Marker 1

11

“VBW 300 kHz 18.47 dBm
Ref 45 dBm “Att 15 dB SWT 20 ms 3.628894231 GHz
Offset 31/2 dB ndB [T1] 26¢.00 dB
40 BW 9615384615 MHz
Temp |1 [T1 ndB]
-§.90 dBm
30 T620194308 GHZ
Temp |2 [T1 ndB] oL
1 -g.81 dBm|
[—20: v —
W A " 3.629807692 GHz
10 } \
o
;l Fz
1o DB
20 M \Wm
-40
I--50

Center 3.625 GHz

Date: 5.DEC.2023 11:29:27

3 MHz/

LTE band 48, 10MHz Bandwidth,16QAM (-26dBc BW)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 1

Span 30 MHz

11
17.65 dBm

Ref 45 dBm “Att 15 dB SWT 20 ms 3.628125000 GHz
Offset 31/2 dB ndB [T1] 2¢.00 dB
40 B 9.663461538 MHz
Temp |1 [T1 ndB]
-1-.72 dBm
30 T620194308 GHZ
Temp |2 [T1 ndB]
L -§.87 dBm
[—20:
WL’\I\ 3.629858769 GHz
—10 ’ \
O
#l &2
—-10
HVJ .
I--20 f ]
M M
-40
f—=50:

Center 3.625 GHz

Date: 5.DEC.2023 11:30:07

©Copyright. All rights reserved by CTTL.

3 MHz/

Span 30 MHz

Page 227 of 413



LTE band 48, 15MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

3625.0

QPSK 16QAM

14711.54 14639.42

LTE band 48, 15MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 45 dBm

“Att 15 dB

* RBW
* VBW
SwT

1 MHz
20 ms

200 kHz

Marker 1 [T1 ]
20.02 dBm

3.629254808 GHz

Offset 31/2 dB

ndB [[T1] 24.00 dB

40 BW — 14-711538462 MHz
Temp |1 [T1 ndB]

-5§.02 dBm

1 PRI 6T 462 GHZ
NIEW Temp |2 [T1 ndB] y
L 2o E _4.20 aBm|""

3.632500000 GHz

—10 /
O

Mﬂrj

-40

f—=50:

Ty

Center 3.625 GHz

Date: 5.DEC.2023 11:30:50

LTE band 48,

Ref 45 dBm

“Att 15 dB

4.5 MHz/

*RBW 200 Kl
“VBW 1 MHz
SWT 20 ms

Hz

Span 45 MHz

15MHz Bandwidth,16QAM (-26dBc BW)

Marker 1 [T1 ]
19.17 dBm

3.630697115 GHz

Offset 31/2 dB

ndB [[T1] 24.00 dB

40 BW —14-639423077 MHz
Temp |1 [T1 ndB]
-.87 dBm
R 30 ~617714346 GHZ
VIEW Temp |2 [T1 ndB]
1 LvL
2 -¢.66_dBm

i i

3.632354769 GHz

—10 f
O

;1
—-10

(/)

f—=20:

-40

|hl\v. el
WWW

f—=50:

Center 3.625 GHz

Date: 5.DEC.2023 11:31:30

©Copyright. All rights reserved by CTTL.

4.5 MHz/

Span 45 MHz
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CAIC

N0.23T04280421-21

LTE band 48, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19038.46 19326.92

3625.0

LTE band 48, 20MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 19.59 dBm
Ref 45 dBm “Att 15 dB SWT 20 ms 3.626634615 GHz
Offset 31/2 dB ndB [T1] 26¢.00 dB
40 BW —19-038461538 MHz
Temp |1 [T1 ndB]
-6.28 dBm
1 PKENRES T615574923 GHZ
VAN Temp |2 [T1 ndB]
1 LvL
-4.72 dBm

20 v
W H A ”‘4),1 3.634614385 GHz
—10
O
%1 \%2
l_10 |

v Wiy

-40

f—=50:

Center 3.625 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 11:32:13

LTE band 48, 20MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.26 dBm

Ref 45 dBm “Att 15 dB SWT 20 ms 3.627211538 GHz

Offset 31/2 dB ndB [T1] 2¢.00 dB
40 BW 19326923077 MHz
Temp |1 [T1 ndB]
-§.10 dBm
1 PRI TGI5384615 GHZ
Temp [2 [T1 ndB]
1 -1-88 dBm

-20

M 3.634711538 GHz
- )W”W‘]L‘“\'”” \
[—0O
1 k{Z
[—-10-

-40

f—=50:

Center 3.625 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 11:32:53
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LTE band 66, 1.4MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1745.0

QPSK

16QAM

1274.04

1290.06

LTE band 66, 1.4MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 20 kHz
“VBW 100 kHz

Marker 1

11
23.55 dBm

Ref 45 dBm “Att 15 dB SWT 40 ms 1.744847756 GHz
Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW (1274038462 MHz
Temp |1 [T1 ndB]
-2.86 dBm
Bl |30 1.744358974 GHZ
VIEW B Temp |2 [T1 ndB] o
M A i Mpd -2.78 dBm|
—20
{ L 1.745633013 GHz
10
o »/1 \T
-10 \/\M/f) \\A‘w DB
-20 V\J“r\'Uw MA\'\‘\—\M
-40
I--50

Center 1.745 GHz 500 kHz/

Date: 5.DEC.2023 11:19:05

LTE band 66, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

Span 5 MHz

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 22.78 dBm
Ref 45 dBm “Att 15 dB SWT 40 ms 1.744887821 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 B 1.290064103 MHz
Temp |1 [T1 ndB]
-3.49 dBm
1 PRI T-744350962 GHZ
NIEW E Temp |2 [T1 ndB] .
Lo pa it AP -4.24 dem
( 1.74564]026 GHz
—10 J \
o L e
-10 /\A/ \WM DB
-20 W MW
W M
-40
f—=50:

Center 1.745 GHz 500 kHz/

Date: 5.DEC.2023 11:19:45

©Copyright. All rights reserved by CTTL.

Span 5 MHz
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CAIC

N0.23T04280421-21

LTE band 66, 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2916.67 2916.67

1745.0

LTE band 66, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 21.87 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 1.743830128 GHz

Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW 2.916666667 MHz
Temp |1 [T1 ndB]
-5.45 dBm
EMY 30 T- 743525641 GHZ
1 Temp |2 [T1 ndB]
|20 i | " ~4-04 dBm
F"‘”"""“""’ Vv v w\ 1.746442308 GHz

WW Aot NM

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2023 11:20:27

LTE band 66, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 20.42 dBm

Ref 45 dBm “Att 15 dB SWT 30 ms 1.744022436 GHz

Offset 30(8 dB ndB [T1] 2¢.00 dB
40 B 2.916666667 MHz
Temp |1 [T1 ndB]
-5.37 dBm
1 PRI T- 743525641 GHZ
Temp |2 [T1 ndB]

-5.43 dBm

P
Y
-20
A AR g M/’ »W 1.746442308 GHz
—10 [
1

. f
it i, :

w1 =~

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 5.DEC.2023 11:21:07
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LTE band 66, 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1745.0

QPSK

16QAM

4903.85

4903.85

LTE band 66, 5SMHz Bandwidth, QPSK (-26dBc BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1

20

11
.75 dBm

Ref ~Att 15 dB SWT 10 ms 1.744230769 GHz
dB ndB [T11 2§-00 dB
40 BW—{4-903846154 MHz
Temp |1 [T1 ndB]1
-4.06 dBm
1 PRI T-742548077 GHZ
NIEW N Temp |2 [T1 ndB]
L 2o Ly -5.38 dBm
r‘“ At 1.747451923 GHz
10 \
o
fl %TZ
I--10

LAt

R

Center 1.745 GHz

Date: 5.DEC.2023 11:21:49

1.5 MHz/

Span

LTE band 66, 5MHz Bandwidth, 16QAM (-26dBc BW)

@

*RBW 50 kHz
*VBW 200 kHz

15 MHz

Marker 1 [T1 ]

19

.69 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 1.743028846 GHz
dB ndB [T1] 26-00 dB
40 BW (4903846154 MHz
Temp |1 [T1 ndB]
-7-.50 dBm
BN 30 T-742524038 GHz
VAN Temp [2 [T1 ndB]
2o 2z -4-.13 dBm
J.J\»Mwwuk_u_m) 1.747427885 GHz
10 J \
o
#l %2
--10

ik udﬂw»ar/

M\MMI 4

ey

Center 1.745 GHz

Date: 5.DEC.2023 11:22:30

©Copyright. All rights reserved by CTTL.

1.5 MHz/

Span

15 MHz
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CAIC

N0.23T04280421-21

LTE band 66, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9567.31 9615.38

1745.0

LTE band 66, 10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 21.14 dBm
Ref 45 dBm “Att 15 dB SWT 15 ms 1.746105769 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW —|9-567307692 MHz
Temp |1 [T1 ndB]
-5.43 dBm
1 PRI T-740240385 GHZ
VAN 1 Temp |2 [T1 ndB] .
|20 4 Tea 4 -%-64 dBm

1.749807692 GHz

) | I

W i W%m

-40

f—=50:

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 11:23:12

LTE band 66, 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 20.48 dBm

Ref 45 dBm “Att 15 dB SWT 15 ms 1.748173077 GHz

Offset 30(8 dB ndB [T1] 2¢.00 dB
40 B 9.615384615 MHz
Temp |1 [T1 ndB]
-5.05 dBm
1 PRI T-740197308 GHZ
Temp |2 [T1 ndB]

-4.97 dBm

1
y
—20
ﬂd\ﬂ\ 1.749807692 GHz
~10 \
i %1 %2
=10
Ak vi%

-40

f—=50:

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 5.DEC.2023 11:23:52
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LTE band 66, 15MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1745.0

QPSK 16QAM

14711.54 14639.42

LTE band 66, 15MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 200 kHz

“VBW 1 MHz

Marker 1

11
23.06 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.745793269 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW —14-711534462 MHz
Temp |1 [T1 ndB]
-2.50 dBm
1 PRI I 14346 GHz
NIEW 1 Temp |2 [T1 ndB] .
I-20 PP A N L -3.67 dBm
) \ 1.752427885 GHz
10 j \V
- f i
e o’ \L‘”V\'u\_.,\, h
WMM Wh An\/\d
-30
-40
I--50:
Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 11:24:34

LTE band 66, 15MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 200 kHz

“VBW 1 MHz

Marker 1

11
22.08 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.745649038 GHz
Offset 30(8 dB ndB [T1] 2¢.00 dB
40 BW —14-639423077 MHz
Temp |1 [T1 ndB]
-3.11 dBm
BN 30 I 14346 GHz
NIEW 1 Temp [2 [T1 ndB]
v N LVL
| 20 Mg AN AN, b N o -%-64 dBm
’ \ 1.752355769 GHz
10 / l
o
%1 F
--10 WMW Y '%\M 30B
WA ‘LL'MM LKM‘L“'“"%
-30
-40
I--50:
Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 11:25:15

©Copyright. All rights reserved by CTTL.
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LTE band 66, 20MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1745.0

QPSK 16QAM

19134.62 19230.77

LTE band 66, 20MHz Bandwidth, QPSK (-26dBc BW)

*RBW 200 kHz
“VBW 1 MHz

Marker 1 [T1 ]
22.87 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 1.746730769 GHz
Offset 30(8 dB ndB [T1] 26¢.00 dB
40 BW —19-134615385 MHz
Temp |1 [T1 ndB]
-1.79 dBm
1 PRI T-735480769 GHZ
VAN L Temp |2 [T1 ndB] .
l-20 NTR NPT ol VY -3.46 dBm
(’ "W 1.754618385 GHz
10 l \'
- Il r
10 J,J \,‘w‘ DB
ﬁ"w-.m_'.n NWW [ A. JWJ‘LVW
-30
-40
I--50
Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 11:25:57

LTE band 66, 20MHz Bandwidth, 16QAM (-26dBc BW)

Ref 45 dBm

“Att 15 dB

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Marker 1 [T1 ]
21.18 dBm
1.747115385 GHz

Offset 30(8 dB
40

ndB [[T1] 26.00 dB
BW —19.230769231 MHz
Temp |1 [T1 ndB]
-3.86 dBm

T_73548(769 GHZ
Temp [2 [T1 ndB]
-4.57 dBm

1.754711538 GHz

g

Center 1.745 GHz

Date: 5.DEC.2023 11:26:37

©Copyright. All rights reserved by CTTL.

6 MHz/

Span 60 MHz
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LTE band 71, 5MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

680.5

QPSK 16QAM

4855.77 4879.81

LTE band 71, 5MHz Bandwidth, QPSK (-26dBc BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1

11
21.56 dBm

Ref 45 dBm “Att 15 dB SWT 10 ms 678.913461538 MHz
Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW (4855769231 MHz
Temp |1 [T1 ndB]
-3.97 dBm
1 PRI 678-096153846 NHZ
NIEW 1 Temp |2 [T1 ndB] .
I-20. T () A A -3.72 dBm
[ ’} 6§2.951923077 MHz
10 ) \
- 71 TI
1o DB
20 Wl. \uﬂl‘l’rj \MN fl WM
M J M
-40
I--50
Center 680.5 MHz 1.5 MHz/ Span 15 MHz
Date: 5.DEC.2023 12:50:11
LTE band 71, 5MHz Bandwidth, 16QAM (-26dBc BW)
® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 21.07 dBm
Ref 45 dBm “Att 15 dB SWT 10 ms 681.100961538 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW 4879807692 MHz
Temp |1 [T1 ndB]
-4.50 dBm
BN 30 678-072115385 NHZ
VIEW|
1 Temp |2 [T1 ndB] oL
X 7 -4.41 dBm
—20 TS e ~
[N’H"‘“N "‘l 6§2.951923077 MHz
10 ( \
- ?1 \%2
1o / \ DB
I--20
MWW WMW
-40
I--50

Center 680.5 MHz 1.5 MHz/

Date: 5.DEC.2023 12:50:51

©Copyright. All rights reserved by CTTL.

Span 15 MHz
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LTE band 71, 10MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

680.5

QPSK

16QAM

9663.46

9663.46

LTE band 71, 10MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 100 kHz

Marker 1

11

“VBW 300 kHz 22.17 dBm
Ref 45 dBm ~Att 15 dB SWT 15 ms 682.375000000 MHz
Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW 9.663461538 MHz
Temp |1 [T1 ndB]
-3.34 dBm
30 675.69230(692 WAz
1 Temp |2 [T1 ndB]
|20 P RPPTI R I L ~4.32 dBm
["“’ “‘\ 6§5.355769231 MHz
—10 J \
- )\fl %
—-10 / M
L 20 o [T
W M
-40
f—=50:

Center 680.5 MHz

Date: 5.DEC.2023 12:51:33

3 MHz/

Span 30 MHz

LTE band 71, 10MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 100 Kl
*VBW 300 K

Hz
Hz

Marker 1

11
21.90 dBm

Ref 45 dBm ~Att 15 dB SWT 15 ms 680.692307692 MHz
Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW——{9-663461538 MHz
Temp |1 [T1 ndB]1
-4.51 dBm
30 675.69230(692 WAz
h Temp |2 [T1 ndB1
fr
o0 n 5 N AL ~4-89 dBm
FV‘J“V"W*' e ‘*‘W\«\ 665.355769231 MHz
10 I S
- }l %2
I--10

f—=20:

-30

-40

f—=50:

T

Center 680.5 MHz

Date: 5.DEC.2023 12:52:13

©Copyright. All rights reserved by CTTL.
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LTE band 71, 15MHz (-26dBc)

CAIC

N0.23T04280421-21

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

680.5

14495.19

14567.31

LTE band 71, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 24.28 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 678.480769231 MHz

Offset 30{5 dB ndB [T1] 26¢.00 dB
40 BW 114 .495192308 MHz
Temp |1 [T1 ndB]
-(.28 dBm

1 PRI 673-288461538 NHZ
Temp |2 [T1 ndB]

I-20 WMM -1.00 den| "

} \ 6§7.783653846 MHz

A | !

;:;;rﬁj\wh - A

f—=50:

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 12:52:56

LTE band 71, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 23.23 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 682.375000000 MHz

Offset 30{5 dB ndB [T1] 2¢.00 dB
40 BW 14 .567307692 MHz
Temp |1 [T1 ndB]
-3.84 dBm

BN 30 673-216344154 NHZ

6§7.783653846 MHz

Temp [2 [T1 ndB]
I-20 b
10

— |
[ =
||

-2.95 dBm
o j,l
—-10

- o Yy
-40
~-50
Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.DEC.2023 12:53:36

©Copyright. All rights reserved by CTTL.
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CAIC

N0.23T04280421-21

LTE band 71, 20MHz (-26dBc)
Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
19134.62 19134.62

680.5

LTE band 71, 20MHz Bandwidth, QPSK (-26dBc BW)

*RBW 200 kHz
“VBW 1 MHz

Marker 1

11
23.61 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms 682.230769231 MHz

Offset 30{5 dB ndB [T1] 26¢.00 dB

40 BW —19-134615385 MHz
Temp |1 [T1 ndB]

-9.75 dBm

1 PKENRES T 670-98076923T WAz
NIEW Temp |2 [T1 ndB] .

| 20 TN A P o -4-81 dBm

" 690.115384615 MHz

10

. | |
Iy

-30

"y

-40

f—=50:

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 5.DEC.2023 12:54:18

LTE band 71, 20MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 200 kHz Marker 1

11

“VBW 1 MHz

22.06 dBm

Ref 45 dBm “Att 15 dB SWT 5 ms

682.807692308 MHz

Offset 30{5 dB
40 BW
Tem|

—30

ndB [

a
p

T1] 2

.00 dB

9.134615385 MHz

1[Tln

Bl

-1.76 dBm

Tem,

<P

ALUAL A g,

5]
p

[0.98076!
2 [Tl n
_4

T MHZ
B]1
.84 dBm

69

0.115384615 MHz

20 f";\ww
10

o I
—-10

[--20 {Jl'dulv.,.uﬂ 4
ogna
-30
-40
I--50

Center 680.5 MHz

Date: 5.DEC.2023 12:54:58

©Copyright. All rights reserved by CTTL.

6 MHz/

Span 60 MHz
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LTE CA band 41C, 5MHz+20MHz(-26dBc)

CAIC

N0.23T04280421-21

Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2593.0

24.639

24.639

LTE CA band 41C , 5MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
CVBW 2 MHz 20.77 dem
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.584947115 GHz
Offset 17 (dB ndg [T1] 2¢.00 dB
BW 4.639423077 MHz
Temp |1 [T1 ndB]
59 dBm
1 P 2 580620192 GH
WIE Temp |2 [T1 ndB]1 "
1 -4.43 dBm
1 -
( MMM
2
1
L [ |m |
Ve, ( N AR AN ARy J |
-20
-30
—~40
50
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:55:42

LTE CA band 41C , 5MHz+20MHz Bandwidth,16QAM (-26dBc BW)

®

Ref 47 dBm Att 55 dB

RBW 500 kHz
“VBW 2 MHZ
SWT 2.5 ms

Marker 1 [T1 ]
dBm

2.584225962 GHz

Oofffet 17[dB

ndB [T1]
BW _44.639429

077

Temp |1 [T1 nde]

~4.65 den

1P > 50624102 cu
BLE] Temp [2 [T1 ndB]

-8.27 dBm

Center 2.593 GHz

Date: 14.DEC.2023 10:56:03

©Copyright. All rights reserved by CTTL.

7.5 MHz/

Span 75 MHz
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CAIC

N0.23T04280421-21

LTE CA band 41C, 10MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 25.481 25.361

LTE CA band 41C , 10MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 19.25 dBm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.582423077 GHz
offfet 17[dB ndB [[T1]1 2¢.00 dB
BW 45,48076 231 ‘JH/H
Temp |1 [T1 ndB]
-4.89 dBm
> 580139423 G
BLE] Temp [2 [T1 ndB]

Lt
-4.49 dBm

T

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:56:56

LTE CA band 41C , 10MHz+15MHz Bandwidth,16QAM (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
CVBW 2 MHz 18.71 dem
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.587230769 GHz
offfet 17]dB naB 111 2-00 dB
BW _35.36057G923 MHz
Temp |1 [T1 ndB]
-1.01 denm
2 580379808 c
WIE Temp |2 [T1 ndB]1
-4.52 denm
1 -
l v \
T2
1
" | £
S oy S Y WA AP AR WA B
20
-30
-40
50
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:57:18
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LTE CA band 41C, 10MHz+20MHz(-26dBc)

CAIC

N0.23T04280421-21

Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2593.0

30.144

30.000

LTE CA band 41C , 10MHz+20MHz Bandwidth,QPSK (-26dBc BW)

®

RBW 500 kHz

Marker 1 [T1 ]

“VBW 2 MHz 19.28 dBm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.580163462 GHz
Offset 17 (dB ndg [T1] 26.00 dB
BW _30.14423¢0769 MHz
Temp |1 [T1 ndB]
T
VIEW] Temy
1 dBm
) U \
T
3 4 Aﬂ %}U]ﬁ } . 3
IMWSIVAIENN | ot TR AL AT
-20
-30
—~40
50

Center 2.593 GHz

Date: 14.DEC.2023 10:58:10

9 MHz/

Span 90 MHz

LTE CA band 41C , 10MHz+20MHz Bandwidth,16QAM (-26dBc BW)

®

Ref 47 dBm Att 55 dB

RBW 500 kHz
“VBW 2 MHZ
SWT 2.5 ms

Marker 1 [T1 ]
18.67 dBm
2.584923077 GHz

Oofffet 17[dB

T1] 2

~00 dB
30.00000(

000 MHz

Temp [1 [T1 ndB]
-$.55 dBm
1 P E 14000 GH
MED Temp |2 [T1 ndB] ,
~1.48 dBnm
1 N
L‘AA‘\ MM/"‘\MM«)\
1
Ir2
Lo b .\' |
LA TTTR PV Sy e TP Ty
-20
-30
40
50

Center 2.593 GHz

Date: 14.DEC.2023 10:58:31

©Copyright. All rights reserved by CTTL.

9 MHz/

Span 90 MHz
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CAIC

N0.23T04280421-21

LTE CA band 41C, 15MHz+10MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 25.361 25.120

LTE CA band 41C , 15MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
CVBW 2 MHz 19.63 dBm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.599610577 GHz
Offset 17 (dB ndg [T1] 2¢.00 dB
BW 5.360576923 MHz
Temp |1 [T1 ndB]
1 Pl 2 0500000
WIE Temp |2 [T1 ndB]1
1 91 dB
/ ' \
jl \\12
]y + 4 | LA
AT T i) vy [l I 5]
-20
-30
—40
50
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 10:59:51

LTE CA band 41C , 15MHz+10MHz Bandwidth,16QAM (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
CVBW 2 MHz 18.56 dBm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.597326023 GHz
offfet 17]dB naB 111 2-00 dB
BW _45.120193308 MHz
Temp |1 [T1 ndB]
-19.64 dBm
P s
BLE] Temp [2 [T1 ndB] "
-.84 dBnm
1 -
/ V \
2
L T
Ty W v KA Ll
20
-30
-40
50
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 11:00:21
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LTE CA band 41C, 15MHz+15MHz(-26dBc)

CAIC

N0.23T04280421-21

Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2593.0

30.721

30.865

LTE CA band 41C , 15MHz+15MHz Bandwidth,QPSK (-26dBc BW)

®

Ref 47 dBm Att 55 dB

RBW 500 kHz
“VBW 2 MHZ
SWT 2.5 ms

Marker 1 [T1 ]
18.32 dBm
2.589250000 GHz

00

ndB [T1] 2 dB
846

BW 30.72115] MHz

emp [1 [T1 ndB]

enp |2 [T1

[T

Offget 17 |dB
TP
VIE!
1
2
L o ]
B0 R
-20
-30:
-40:
50
Center 2.593 GHz
Date: 14.DEC.2023 11:01:19

9 MHz/

Span 90 MHz

LTE CA band 41C , 15MHz+15MHz Bandwidth,16QAM (-26dBc BW)

®

RBW 500 kHz
“VBW 2 MHZ
SWT 2.5 ms

Marker 1 [T1 ]
17.31 dB
2.606557692 GHz
ndB [[T1]1 2¢.00 dB
BW__30.865384615 ‘,VH/H
Temp |1 [T1 ndB]
-9.83 dBnm
B enn
Temp |2 [T1 ndB] "
~1¢.10 dBm
Iy
O VIR

Ref 47 dBm Att 55 dB
offfet 17(dB
1P
VIE!
Il
b Ii L
[V Ty T T AR
-20
-30
—~40
50
Center 2.593 GHz
Date: 14.DEC.2023 11:01:42

©Copyright. All rights reserved by CTTL.

9 MHz/

Span 90 MHz
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LTE CA band 41C, 15MHz+20MHz(-26dBc)

CAIC

N0.23T04280421-21

Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz) QPSK

16QAM

2593.0

35.505

35.337

LTE CA band 41C , 15MHz+20MHz Bandwidth,QPSK (-26dBc BW)

RBW 500 kHz
“VBW 2 MHZ
SWT 2.5 ms

®

Ref 47 dBm Att 55 dB

Marke!

r1[T]
17.87 dBm
2.586100962 GHz

Offset 17 (dB ndg [T1] 2¢.00 dB
BW__35.5048! 2 MHz
Temp [1 [T1
1 Py > 57516346
VIEW] Temp [2 [T1 ndB
1
r2
JES
Lo I . )
RO AP
-20
-30
—40
50

Center 2.593 GHz 10.5 MHz/

Date: 14.DEC.2023 11:02:36

LTE CA band 41C , 15MHz+20MHz Bandwidth,16QAM (-

RBW 500 kHz

®

Marke!

Span 105 MHz

26dBc BW)

r1[T]

“VBW 2 MHz 16.97 dBm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.584250000 GHz
offfet 17[dB ndB [[T1]1 2¢.00 dB
BW _35.33653§462 MHz
Temp |1 [T1 ndB]
-11.28 dBm
1 PK > 575163462 G
MED Temp |2 [T1 ndB] "
-11.15 dBm
IML L ‘
NI i A AN A ]
-20
-30
40
50
Center 2.593 GHz 10.5 MHz/ Span 105 MHz
Date: 14.DEC.2023 11:02:59
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LTE CA band 41C, 20MHz+5MHz(-26dBc)

CAIC

N0.23T04280421-21

Frequency (MHz)

Occupied Bandwidth (-26dBc) (MHz)

QPSK

16QAM

2593.0

24.519

24.880

LTE CA band 41C , 20MHz+5MHz Bandwidth,QPSK (-26dBc BW)

®

Date:

RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 21.40 dBm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.600331731 GHz
Offset 17 (dB ndg [T1] 2¢.00 dB
BW 4.519230769 MHz
Temp |1 [T1 ndB]
-2.84 dBm
> sposags7z cn
Temp |2 [T1 ndB] "
-4.05 dBm
1
J. 1
tdebodd Wil
Yy i U RG]
-20
-30
-40-
50

Center 2.593 GHz

14.DEC.2023 11:04:21

7.5 MHz/

Span 75 MHz

LTE CA band 41C , 20MHz+5MHz Bandwidth,16QAM (-26dBc BW)

®

Date:

RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 21.17 dBm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.602735577 GHz
offfet 17(dB ndB [[T1]1 2¢.00 dB
BW _34.879807692 WHJ
Temp |1 [T1 ndB] [ Al
-3.20 dBm
2> 580500000 G
Temp |2 [T1 ndB]
1 -%.97 dBm
N N
| j
| b )
TG Tttt L3 TP PO W P T | P T e

Center 2.593 GHz

14.DEC.2023 11:04:44

©Copyright. All rights reserved by CTTL.

7.5 MHz/

Span 75 MHz
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LTE CA band 41C, 20MHz+10MHz(-26dBc)

CAIC

N0.23T04280421-21

Frequency (MHz)

Occupied Bandwidth (-26dBc) (MHz)

QPSK

16QAM

2593.0

29.712

29.856

LTE CA band 41C , 20MHz+10MHz Bandwidth,QPSK (-26dBc BW)

®

Date:

Ref 47 dBm

Att 55 dB

RBW 500 kHz
“VBW 2 MHZ
SWT 2.5 ms

Marker 1 [T1 ]
19.86 dBm
2.605259615 GHz

Center 2.593 GHz

14.DEC.2023 11:05:37

9 MHz/

Span 90 MHz

Offget 17 |dB ndg [T1] 2¢.00 dB
BW 9.711538462 MHz
Temp |1 [T1 ndB]
-$.15 dBm
- 144221 Gu
Temp |2 [T1 ndB] "
1 -4.68 dBm
?l E
| IA. | 3
IS N Ty T TR T e ey V) Ry AT i Jd]
-20
-30:
-40:
50

LTE CA band 41C , 20MHz+10MHz Bandwidth,16QAM (-26dBc BW)

®

Date:

Ref 47 dBm

Att 55 dB

RBW 500 kHz
“VBW 2 MHZ
SWT 2.5 ms

Marker 1 [T1 ]
19.49 dBm
2.599923077 GHz

Center 2.593 GHz

14 .DEC.2023 11:06:00

©Copyright. All rights reserved by CTTL.

9 MHz/

Span 90 MHz

Offset 17 (dB ndg [T1] 26.00 dB
BW 9.855769231 MHz
Temp |1 [T1 ndB]
-6.16 dBm
E 144221 cu
Temp |2 [T1 ndB] ,
1 -7.29 dBm
1 #2
o | Bt 1,1
TV ATV T e Tpreew Y i Y TR PV
-20
-30
—~40
50
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CAIC

N0.23T04280421-21

LTE CA band 41C, 20MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 34.832 35.505

LTE CA band 41C , 20MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 18.28 dBnm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.604442308 GHz
offfet 17[dB ndB [[T1]1 2¢.00 dB
BW _34.83173(769 MHz
Temp [1 [T1
1 Py g
VIEW Tem
67 dB
1 o
1
% th
o " N Y YO
AL AT T U LUyl WY STV vy ey
20
-30
40
50
Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 11:06:53

LTE CA band 41C , 20MHz+15MHz Bandwidth,16QAM (-26dBc BW)

® RBW 500 KkHz Marker 1 [T1 ]
CVBW 2 MHZ .55 dBm
2.508552885 GHz

Ref 47 dBm Att 55 dB SWT 2.5 ms
Offget 17 |dB ne
BW
Tem
1 PH
VIEW] T
)
v
u E
1
|
PIAAA AT A iy WA It
-20
-30
—~40
50
Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 11:07:16
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LTE CA band 41C, 20MHz+20MHz(-26dBc)

CAIC

N0.23T04280421-21

Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK 16QAM

2593.0

40.192 40.000

LTE CA band 41C , 20MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.76 dBm
Ref 47 dBm Att 55 dB SWT 2.5 ms 2.606653846 GHz
offfet 17[dB ndB |
BW_40.192:
Teny
1 Py
VIEW Tenr
1
2
1 N
L i E
R RET AT (i Tl PTITEoNT MY PN [P
20
-30
40
50

Center 2.593 GHz

Date: 14.DEC.2023 11:08:12

12 MHz/

Span 120 MHz

LTE CA band 41C , 20MHz+20MHz Bandwidth,16QAM (-26dBc BW)

®

Ref 47 dBm Att 55 dB

RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHZ 17.18 dBm
SWT 2.5 ms 2.608576923 GHz

offfet 17[dB ndB [[T1]1 2¢.00 dB
BW__40.00000000 MHz
Temp |1 [T1 ndB]
~1.23 dBnm
1 PK E 000000 GH
VIEW Temp |2 [T1 ndB] ,
-4.85 dBm
5 N
| | 3
UV TP R TS T W= (T oy v A
-20
-30
40
50
Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 14.DEC.2023 11:08:35
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CAIC

N0.23T04280421-21

LTE CA band 66B, 5MHz+5MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 9.808 9.808

LTE CA band 66B , 5MHz+5MHz Bandwidth,QPSK (-26dBc BW)

® RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.42 dBnm
Ref 46 dBm Att 55 dB SWT 15 ms 1.751442308 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
aw |o_sozea A
Temp |1 [T1 ndE
1 Pl T 750094157
VIEW Temp |2 [T1 ndB]
-12.83 dB
p T 246 G
[
ll \
y.:m, N wj ‘L
} WA Mt A
=20 ~ -
I--a0
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 14.DEC.2023 12:13:36

LTE CA band 66B , 5SMHz+5MHz Bandwidth,16QAM (-26dBc BW)

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.26 dBnm
Ref 46 dBm Att 55 dB SWT 15 ms 1.752211538 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
ew logo 8 uu
Teny
58 dBm
1 Py s
VIEW Temp "
.35 dBm
T 26 G
1
l %’2
1 l L.k
I--a0
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 14.DEC.2023 12:13:59
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CAIC

N0.23T04280421-21

LTE CA band 66B, 5MHz+10MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 14.784 14.784

LTE CA band 66B , 5MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.33 dBnm
Ref 46 dBm Att 55 dB SWT 5 ms 1.752331731 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
Bw 14 ”
Temp |1 [T1 ndB] [ Al
-9.46 dBm
T e AL
MED Temp |2 [T1 ndB] ,
-4.58 dBm
.
T-7624Z{885 GAZ
P Al gy
2
1
L LM 3D
PRRTTY P LI‘M/ Y T PO Y T Y Y
f-20
f-40
Center 1.755 GHz 4.5 MHz/ Span 45 MHz

Date: 14.DEC.2023 12:14:53

LTE CA band 66B , 5MHz+10MHz Bandwidth,16QAM (-26dBc BW)

® RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.02 dBm
Ref 46 dBm Att 55 dB SWT 5 ms 1.750312500 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
Bw 14 53246 un
Temp |1 [T1 ndB]
-1¢.83 dBm
ANEl T-7A76A4 23T G
VIEW Temp |2 [T1 ndB]
~§.17 dBm
7627 G

M%MWWM

- 301
gttt g sl Ay‘] LJWW‘W

=20

{--40

Center 1.755 GHz 4.5 MHz/ Span 45 MHz

Date: 14.DEC.2023 12:15:15
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CAIC

N0.23T04280421-21

LTE CA band 66B, 5MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)
Frequency (MHz)

QPSK 16QAM

1755.0 19.038 19.135

LTE CA band 66B , 5MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.21 dBm
Ref 46 dBm Att 55 dB SWT 5 ms 1.749615385 GHz
OFff{POS 46 Bm B ndB 111 2§
aw 1o 03846{528 UM
Temp |1 [T1 nde
1 P T7ASASYTS
VIE Temp [2 [T1 n¢B1
92 dB
- T-76a5TYZ3T GAZ
’Xﬁlw s sy
# ky
; ]
TRCT IR TRy RS 1T MM,’{N«JW
-20
f-40
Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 14.DEC.2023 12:16:09

LTE CA band 66B , 5MHz+15MHz Bandwidth,16QAM (-26dBc BW)

® RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.09 dBm
Ref 46 dBm Att 55 dB SWT 5 ms 1.747211538 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
ew Jo 124614385 wu
Temp |1 [T1 ndB]
-§.22 dBm
1 Pl 1T-7A5A8¢769 G,
WIE Temp |2 [T1 ndB]1
-11.03 dBm
T T 76461385 GAZ
I I
il L
. 2
Jtsonbigifn posdhonsy W&ww«} MM AN b ARt
=20
I--a0
Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 14.DEC.2023 12:16:32
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CAIC
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LTE CA band 66B, 10MHz+5MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 14.784 14.712

LTE CA band 66B , 10MHz+5MHz Bandwidth,QPSK (-26dBc BW)

® RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.17 dBm
Ref 46 dBm Att 55 dB SWT 5 ms 1.758245192 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
Bw 14 ”
Temp |1 [T1 ndB] [ Al
-4.35 dBm
1 P TTATSTIITE
MED Temp |2 [T1 ndB] ,
-4.75 dBm
- T-762355769 GAZ] 1y,
#l &2
1
bbbk ol Luwmwmmw«w
-20
f-40
Center 1.755 GHz 4.5 MHz/ Span 45 MHz

Date: 14.DEC.2023 12:17:26

LTE CA band 66B , 10MHz+5MHz Bandwidth,16QAM (-26dBc BW)

® RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.58 dBm
Ref 46 dBm Att 55 dB SWT 5 ms 1.761201923 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
pw 4 711838462
Temp |1 [T1 ndB]
-9.71 dBm
ANEl T-7A7E TTS
VIEW Temp |2 [T1 ndB]
~4.41 dem|"
T 762284654 GAZ] 1y,

L1 3D
) ““‘w“\J\HWWJ LMM- Ay frasagor ke sl

F-20

f-40

Center 1.755 GHz 4.5 MHz/ Span 45 MHz

Date: 14.DEC.2023 12:17:49
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Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK 16QAM

1755.0

19.904 19.904

LTE CA band 66B , 10MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® RBW 200 kHz Marker 1 [T1 ]
CVBW 1 MHz 14.76 dBnm
Ref 46 dBm Att 55 dB SWT 5 ms 1.748076923 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
ew Jo onagagisa
Temp |1 [T1 ndB]
-1¢.83 dBm
1 PK G
MED Temp
T = THZ
Jl k’
L1 2
bbb M ANl Lw I AN~ dan]
=20
I--a0

Center 1.755 GHz

Date: 14.DEC.2023 12:18:43

LTE CA band 66B , 10MHz+10MHz Bandw
&

Ref 46 dBm Att 55 dB

6 MHz/ Span 60 MHz

idth,16QAM (-26dBc BW)

RBW 200 kHz
“VBW 1 MHZ
SWT 5 ms

Marker 1 [T1 ]
13.99

dBm
1.758557692 G

GHz

OFF{POS 46

emp
1 Py
VIEW Temp
1
. | |
i WLLJ Tuh lm_VA Ml S\ sl
=20
{--40

Center 1.755 GHz

Date: 14.DEC.2023 12:19:06

©Copyright. All rights reserved by CTTL.

6 MHz/ Span 60 MHz

Page 254 of 413




CAIC

N0.23T04280421-21

LTE CA band 66B, 15MHz+5MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 19.327 19.231

LTE CA band 66B , 15MHz+5MHz Bandwidth,QPSK (-26dBc BW)

® RBW 200 kHz Marker 1 [T1 ]
CVBW 1 MHz 16.24 dBm
Ref 46 dBm Att 55 dB SWT 5 ms 1.762019231 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
ew Jo 226024077
Temp |1 [T1 ndB] [ Al
-8.96 dBm
1 Pl T-74t
BLE] Temp [2 [T1 ndB] .
-9.29 dBm
+ T-7636T§385 GAzZ
9[1 LZ
1
=20
I--a0
Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 14.DEC.2023 12:20:00

LTE CA band 66B , 15MHz+5MHz Bandwidth,16QAM (-26dBc BW)
® Sredyin

5.27 dBm

Ref 46 dBm Att 55 dB SWT 5 ms GHz
OFf{POS 46 iBm B .00 dB H
€ i
54 dBm
1 Pl IS GH:
VIE Temp |2 [T1 B]
12.74 dBn
T-7646T§385 G
{ﬂmu Py mvr ]
il \V
N ;
A, L, M%NW“‘U“"[ t/«w.mmu st it s
=20
{--40
Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 14.DEC.2023 12:20:23
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LTE CA band 66C, 5MHz+20MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 24.639 24.639

LTE CA band 66C , 5MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 19.50 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.745745192 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
pw 4 830423077
Temp |1 [T1 ndB] [ Al
-§.36 dBm
r Az rayssSon
VIEW Temp |2 [T1 ndB]
1 ~1.97 dem| """

=1
MBIV ITPNPRTTA R AV s AN A AAR s gy
=20
[--40-
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:21:18

LTE CA band 66C , 5MHz+20MHz Bandwidth,16QAM (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 19.28 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.745024038 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
BW 34 620423077 uu
Temp |1 [T1 ndB] [ Al
-6.88 dBm
1 Pl 742749385 G
VIEW Temp |2 [T1 ndB] .
1 -1.56 dBm
o767z 78 GHZ] 1p
%l #2
-1
v ruid A L VI A
=20
{--40
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:21:44
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LTE CA band 66C, 10MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 25.000 24.880

LTE CA band 66C , 10MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.79 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.747548077 GHz
OFF{POS 46 {IBm B ndB [[T1] 2¢.00 dB H
BW 35 000004000 Mk
Temp |1 [T1 ndE
4 dBm
1 P T7A2SofoT
VIE Temp [2 [T1 n¢B1 "
~1.43 dBnm
T-767504000 G
j V \
Jl FZ
-1
= J \ PR R P
F-20
f-40
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:22:38

LTE CA band 66C , 10MHz+15MHz Bandwidth,16QAM (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.86 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.747788462 GHz
OFF{POS 46 {IBm B ndB [[T1] 2¢.00 dB H
ew d4 s870s0%602 um
Temp |1 [T1 ndB]
-4.04 dBm
1 P T7AZEZYToT o
BLE] Temp [2 [T1 ndB]
L ~1.15 dBnm
L\M»'\ T-767500000 GAZ
%l #7
1
-20
f-40
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:23:01
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Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

1755.0

29.712

29.712

LTE CA band 66C , 10MHz+20MHz Bandwidth,QPSK (-26dBc BW)

®

Ref 46 dBm

Att 55 dB

RBW 500 kHz
“VBW 2 MHZ
SWT 2.5 ms

Marker 1 [T1 ]

17.79 dBm

1.748365385

GHz

ndB [[T1] 2¢.00 dB H
Bw 39 711538462 uM
Temp |1 [T1 ndB]
~§.19 dBm
e e B
Temp |2 [T1 ndB] "
~1.79 dBnm
T- 769855769 GAZ] 1y,
b A st

OFf{POS 46 {Bm B
1P
VIE
-1
Ao L doad
-20
-0

Center 1.755 GHz

Date: 14.DEC.2023 12:23:54

9 MHz/

Span 90 MHz

LTE CA band 66C , 10MHz+20MHz Bandwidth,16QAM (-26dBc BW)

®

RBW 500 kHz

Marker 1 [T1 ]

CVBW 2 MHz 17.26 dBnm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.748798077 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
pw do 7131538462
Temp |1 [T1 ndB]
-8.70 dBm
ANEl T-74C G2 G,
WIE Temp |2 [T1 ndB] ,
-9.77 dBm
- T.77000¢000 GHZ
il kz
-1
PO YT W YWY W) Ll b
=20
I--a0

Center 1.755 GHz

Date: 14.DEC.2023 12:24:17
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Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz) QPSK

16QAM

1755.0 25.120

25.000

LTE CA band 66C , 15MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.63 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.758004808 GHz
OFF{POS 46 {IBm B ndB [[T1] 2¢.00 dB H
BW 35 120193308 A
Temp |1 [T1 ndB]
-9.73 dBnm
1 P T7e e
VIE Temp [2 [T1 n¢B1 "
-1.18 dBnm
1
T-767500000 GAZ] 1y,
} v \
T2
1
1
I oAl POV K Y S
-20
f-40
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:25:11

LTE CA band 66C , 15MHz+10MHz Bandwidth,16QAM (-26dBc BW)

® RBW 500 KkHz Marker 1 [T1 ]
CVBW 2 MHZ 16.90 dBnm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.762932692 GHz
OFF{POS 46 Bm B nde i1 24-
ew s 0ooo
Temp |1 [T1
1P T=razsOgoT
BLE] Temp [2 [T1 ndB] .
-4.68 denm
: T-767504000 GRZ] 1y,
] U \
;L LTZ
1
e TN AT Y R I U TP PPV BT
20
f-40
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:25:34
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LTE CA band 66C, 15MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)
Frequency (MHz)

QPSK 16QAM

1755.0 30.577 30.433
LTE CA band 66C , 15MHz+15MHz Bandwidth,QPSK (-26dBc BW)
® S
/f“’“““*w F”“”““‘”“\\
T SR o 11 LZ TRTIRCN IR SV

Center 1.755 GHz

9 MHz/ Span 90 MHz

Date: 14.DEC.2023 12:26:27

LTE CA band 66C , 15MHz+15MHz Bandwidth,16QAM (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz
Ref 46 dBm Att 55 dB SWT 2.5 ms
OFf{POS 46 Bm B ndB
Teny
VIEY Tem
~

o

o S—
——

e

~

Center 1.755 GHz

9 MHz/ Span 90 MHz

Date: 14.DEC.2023 12:26:50
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Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz) QPSK

16QAM

1755.0 35.000

34.663

LTE CA band 66C , 15MHz+20MHz Bandwidth,QPSK (-26dBc BW)

RBW 500 kHz

®

“VBW 2 MHz 16.32 dB
Ref 46 dBm Att 55 dB ST 2.5 ms 1.742043269 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
ew 35 ooooodooo w
Temy [A]
dem
B3 3 Yoo
VIE Temp |2 [T1 ndB]
1¢.45 dBn
+ T OO0 GH
il E’Z
1
TR I PP A Y TN TS TR
=20
[--40-

Center 1.755 GHz 10.5 MHz/

Date: 14.DEC.2023 12:27:43

Span 105 MHz

LTE CA band 66C , 15MHz+20MHz Bandwidth,16QAM (-26dBc BW)

RBW 500 kHz

®

Marker 1 [T1 ]

LAl

CVBW 2 MHz 16.02 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.747764423 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
pw 4 seaseisag uu
Temp |1 [T1 ndB]
-9.76 dBm
1 Pl 1T 737668269 G
WIE Temp |2 [T1 ndB] ,
-9.38 dBm
T 772331 73T GRz] 1
il LZ
1 £
WMMMWMMMM ANAAPAAnfard Wit Aol
=20
{--40

Center 1.755 GHz 10.5 MHz/

Date: 14.DEC.2023 12:28:09
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LTE CA band 66C, 20MHz+5MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 24.880 24.639

LTE CA band 66C , 20MHz+5MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 18.79 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.763052885 GHz
OFf{POS 46 dBm B ndB 111 26. H
ew dn avasoteas
Temp |1 [T1 ndB]
-$.97 dBm
1 Pl 174262919
VIEW) Temp |2 [T1 ndB] "
1 34 dBm
767504000 GRZ] 11,
MWMN{“\
1
YV AT YO AT PO LV IRV TSR BT
=20
[--40-
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:29:04

LTE CA band 66C , 20MHz+5MHz Bandwidth,16QAM (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 19.32 dBnm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.765336538 GHz
OFf{POS 46 Bm B ndB
Temg
1 P
VIEW Temp
1
Mwwmw
#1 ¥7
1
Fswvthafidsmad [anmrty) e My Kook Ar]
-20
f-40
Center 1.755 GHz 7.5 MHz/ Span 75 MHz

Date: 14.DEC.2023 12:29:27
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Frequency (MHz)

Occupied Bandwidth (-26dBc) (MHz)

QPSK

16QAM

1755.0

29.712

29.712

LTE CA band 66C , 20MHz+10MHz Bandwidth,QPSK (-26dBc BW)

®

Date:

RBW 500 kHz Marker 1 [T1 ]
CVBW 2 MHz 18.00 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.760769231 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
pw do 711538462
Temp |1 [T1 ndB] [ Al
-1.10 dBm
T7a028gH62 o
Temp |2 [T1 ndB] ,
1 -8.89 dBm
T-77000000 GRZ
Ll M_MM“‘V\‘\
( U \
1
? &2
P T fud L]
AL filrrwdanig VA VA
=20
I--a0

Center 1.755 GHz

14.DEC.2023 12:30:21

9 MHz/

Span 90 MHz

LTE CA band 66C , 20MHz+10MHz Bandwidth,16QAM (-26dBc BW)

®

Date:

RBW 500 kHz

Marker 1 [T1 ]

“VBW 2 MHz 17.03 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.762355769 GHz
OFf{POS 46 iBm B ndB [[T1]  2¢.00 dB H
pw do 7131538462
Temp |1 [T1 ndB] [ Al
-9.24 dBm
e
Temp |2 [T1 ndB] ,
-1¢.28 dBm
> T-770004000 GAZ
i‘ \EZ
1
TR N P T A Yot N
=20
I--a0

Center 1.755 GHz

14_.DEC.2023 12:30:44
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LTE CA band 66C, 20MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

1755.0 34.832 34.832

LTE CA band 66C , 20MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.92 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.760721154 GHz
OFF{POS 46 {IBm B ndB [[T1] 2¢.00 dB H
Bw 34821734769 uM
Temp |1 [T1 ndB] [ Al
-1¢.86 dBm
1 P T73TE5g2e
MED Temp |2 [T1 ndB] ,
-9.94 dBm
[’jww T-772500000 GAZ
jl 12
1
Vit harAroA ) PSR W I RTINS
-20
f-40
Center 1.755 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 12:31:37

LTE CA band 66C , 20MHz+15MHz Bandwidth,16QAM (-26dBc BW)
® S

Ref 46 dBm Att 55 dB SWT 2.5 ms

5.93 dBm
2 GHz

OFF{POS 46 iBm B

[A]
TP
VIEW Temp
T T "
framad I,Mm.,«%\\
ll &‘-
L 5
v |2 TP PRV AP
r-20
L -a0
Center 1.755 GHz 10.5 MHz/ Span 105 MHz

Date: 14.DEC.2023 12:32:00
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LTE CA band 66C, 20MHz+20MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)
Frequency (MHz)
QPSK 16QAM
1755.0 40.000 40.000

LTE CA band 66C , 20MHz+20MHz Bandwidth,QPSK (-26dBc BW)
® RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHZ 16.40 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms

OFF{POS 46 iBm B ndB

1.758653846 GHz

~00 dB
200000 M4,

f-40

Center 1.755 GHz 12 MHz/ Span 120 MHz

Date: 14.DEC.2023 12:32:53

LTE CA band 66C , 20MHz+20MHz Bandwidth,16QAM (-26dBc BW)
® RBW 500 kHz Marker 1 [T1 ]

CVBW 2 MHz 15.15 dBm
Ref 46 dBm Att 55 dB SWT 2.5 ms 1.759423077 GHz
OFf{POS 46 iBm B ndB .00 dB H
o "
Temy
1 Py
VIEW] Temp
1
)l £2
1
N ot ! (AL At tionl
=20
I--a0
Center 1.755 GHz 12 MHz/

Span 120 MHz

Date: 14.DEC.2023 12:33:16

Note: Expanded measurement uncertainty is U = 3428 Hz, k = 2.
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A.6 Band Edge Compliance

A.6.1 Measurement limit

Part 22.917, Part 24.238 and Part 27.53(h) specify that the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43 + 10 log(P) dB.

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(c) states for operations in the 746-758 MHz band and the 776-788 MHz band, the
power of any emission outside the licensee's frequency band(s) of operation shall be attenuated
below the transmitter power (P) within the licensed band(s) of operation, measured in watts, in
accordance with the following:(1) On any frequency outside the 746-758 MHz band, the power of
any emission shall be attenuated outside the band below the transmitter power (P) by at least 43 +
10 log (P) dB;(2) On any frequency outside the 776-788 MHz band, the power of any emission
shall be attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P)
dB;(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 +
10 log (P) dB in a 6.25 kHz band segment, for mobile and portable stations.

Part 27.53(g) states for operations in the 600 MHz band and the 698-746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 90.691 states that out-of-band emission requirement shall apply only to the “outer” channels
included in an EA license and to spectrum adjacent to interior channels used by incumbent
licensees. The emission limits are as follows:For any frequency removed from the EA licensee’s
frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116Log10(f/6.1) decibels or 50 + 10 Log1o(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed
from the center of the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.
For any frequency removed from the EA licensee’s frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10Log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
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removed from the center of the outer channel in the block in kilohertz and where f is greater than
37.5 kHz.

Part 96.41(e) states for channel and frequency assignments made by a CBSD to End User
Devices, the conducted power of any End User Device emission outside the fundamental
emission (whether in or outside of the authorized band) shall not exceed -13 dBm/MHz within 0 to
B megahertz (where B is the bandwidth in megahertz of the assigned channel or multiple
contiguous channels of the End User Device) above the upper CBSD-assigned channel edge and
within 0 to B megahertz below the lower CBSD-assigned channel edge. At all frequencies greater
than B megahertz above the upper CBSD assigned channel edge and less than B megahertz
below the lower CBSD-assigned channel edge, the conducted power of any End User Device
emission shall not exceed —25 dBm/MHz. Notwithstanding the emission limits in this paragraph,
the Adjacent Channel Leakage Ratio for End User Devices shall be at least 30 dB. The conducted
power of emissions below 3540 MHz or above 3710 MHz shall not exceed -25dBm/MHz, and the
conducted power of emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

The spectrum analyzer readings are corrected by [10 log (1/duty cycle)] for the non-continuous
transmitting scenario.
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A.6.2 Measurement result

Only the worst case result is given below
LTE band 2

OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 20.77 dBm
Ref 45 dBm “Att 15 dB SWT 1.4 s 1.850266026 GHz
offset 30]8 dB 0BW2d0.448717949 kHz
40 Temp {1 [T1 OBW]
.22 dBm
1.850097756 GHz|[SCL
1 PRI Temp |2 [T1 OBW]
MAXH .12 dBm
1 LVL
1.85037§205 GHz
20
10
2
v
[0
1o ) \ 3DB
I--20:

R

mmwwww,/wv LAY ST

I--50:

Center 1.8515 GHz 3.5 MHz/ Span 35 MHz

Date: 22.DEC.2023 08:01:13

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -24.53 dBm
Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.850000000 GHz
20" Offset 0.4 dB
[ A
10 SGL
1 RV
AVG
-0 LVL
TDF
-10
D1 -13 d¢Bm
--20 E
--30
SWP| 100 off 100 -
-a0 f\}/\”\kv
| o AN
PR o
--60
- P
F1
Center 1.85 GHz 500 kHz/ Span 5 MHz

Date: 22.DEC.2023 08:02:27

©Copyright. All rights reserved by CTTL. Page 268 of 413



CAIC
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 21.85 dBm

Ref 45 dBm ATt 15 dB SWT 1.4 s 1.909790064 GHz

offset 30]8 dB 0BW274_358974359 kHz
40 Temp |1 [T1 OBW]
2_.91 dem|EM
-909621795 GHz|[SCL
1 PRI Temp |2 [T1 OBW]
MAXH £ 29.39 dBm
.90984¢154 GHz

™

LVL

=

20

—10

1o l \ 308
I--20

-30

e A b ol WWMWNNW

I--50:

Center 1.9085 GHz 3.5 MHz/ Span 35 MHz

Date: 22.DEC.2023 08:03:03

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -26.71 dBm
Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.910000000 GHz
[ 207 Offset 0.§ dB
[ A
1o SGL
1 RV
AVG
o LvL
TDF
-10
D1 -13 {¢iBm
-20
1
I--30-
SWP| 100 off 100 -
-40
520 w WJ FALN
A [ \\\mﬂ*
M\,M
--60-
-0 F2
L
Center 1.91 GHz 500 kHz/ Span 5 MHz

Date: 22.DEC.2023 08:04:18
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LOW BAND EDGE BLOCK-20MHz-100%RB

Date:

“RBW 200 kHz
*VBW 1 MHz

Marker 1 [T1 ]

-31.38 dBm

Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.849903846 GHz
20" Offset 0.4 dB

10

s e

, r

-10

D1 -13 ¢iBm
--20
A //

--30 e

-40
--50
--60
- P

F1

Center 1.85 GHz 2 MHz/ Span 20 MHz

22.DEC.2023 07:27:34

HIGH BAND EDGE BLOCK-20MHz-100%RB

Date:

“RBW 200 kHz
*VBW 1 MHz

Marker 1 [T1 ]

-30.79 dBm

Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.910000000 GHz
[ 207 Offset 0.§ dB
~10
mw,qraurav—dxnva——AMav‘-vvv*-awmu-_4m~\
0
-10
D1 -13 dgiBm
-20
1
I--30- 1
swp 100 off 100 TAANAAAA AN s pnmir
R W
-40
~-50
[~-60:
-0 F2
518
Center 1.91 GHz 2 MHz/ Span 20 MHz

22.DEC.2023 07:29:06
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LTE band 4

OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 25.03 dBm
Ref 45 dBm “Att 15 dB SWT 1.4 s 1.710969551 GHz
offset 30]8 dB 0BW280 448717949 kHzH
40 e
25.03 dBm
1.710969551 GHz|[SCL
1 PRI T Temp |2 [T1 OBW]
MAXH Y -62 dem|
1.71125Q000 GHz|
20
10
’jfrz
- }\
1o / \ 3DB
I--20:
-30 a n
i |y 1
TR LT T A
[—-50-

Center 1.72 GHz

Date: 14.DEC.2023 07:47:59

3.5 MHz/

LOW BAND EDGE BLOCK-1RB-low_offset

*RBW 5 kHz
*VBW 20 kHz

Span 35

Marker 1 [T1 ]

MHz

-39.99 dBm

Ref 20.8 dBm “Att 20 dB SWT 800 ms 1.710000000 GHz
|20  Offset 0.8 dB
-
1o SGL
1 RM
AVG
o LvL
TDF
-10
D1 -13 d¢Bm
~-20 /
I--30-
swp 100 off 100 / 308
-40
L 50— /4 "
Jis . N I )
[~-60:
-7 Fe
F1
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 14.DEC.2023 07:51:44
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 24.17 dBm
Ref 45 dBm “Att 15 dB SWT 1.4 s 1.753862179 GHz
offset 30]8 dB 0BW2d0.448717949 kHz
40 Temp {1 [T1 OBW]
2_33 dem|| I

SGL

-75375(J000 GHz||SC
mp |2 [T1 OHW]
2 22.65 dBm

g LVL
-75403(449 GHz
20 ﬂ

™

S | 30 T

=

—10
il

N I
[\

f—=20:

-30
I--50-
Center 1.745 GHz 3.5 MHz/ Span 35 MHz

Date: 14.DEC.2023 07:52:20

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -38.60 dBm
Ref 20.8 dBm “Att 20 dB SWT 800 ms 1.755000000 GHz
[ 207 Offset 0.§ dB
[ A ]
1o f SGL
1 RV
AVG
o LVL
TDF
-10
D1 -13 d¢Bm
-20
+--30
SWP| 100 off 100 { -
-40
‘500 PR N Y W — 7
--60-
-0 F2
L
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 14.DEC.2023 07:54:15
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LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 200 kHz
*VBW 1 MHz

Ref 20.8 dBm “Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]

-28.31 dBm
1.709423077 GHz

20" Offset 0.4 dB

10
1 RM ~ A .
AVG [

-0

-10

D1 -13 dgiBm
—-20
NS
swp 100 off 100

-40

—-50

—-60

- P

F1

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 13.DEC.2023 15:53:54

HIGH BAND EDGE BLOCK-20MHz-100%RB

® “RBW 200 kHz
*VBW 1 MHz

Ref 20.8 dBm “Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]

-28.42 dBm
1.755000000 GHz

[ 207 Offset 0.§ dB

—10

D1 -13 ¢iBm

-20

--30 Y
SWP| 100 of 100

=70

F2

Center 1.755 GHz 2 MHz/

Date: 13.DEC.2023 15:57:16

©Copyright. All rights reserved by CTTL.

Span 20 MHz

3DB

3DB

CAIC

Page 273 of 413

N0.23T04280421-21



CAIC
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LTE band 5
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.99 dBm

Ref 45 dBm ATt 15 dB SWT 1.4 s 824.568910256 MHz

offset 30]5 dB OBW2§0 448717949 kHzH
40 e
7-04 dem|EN
824.45673(769 MHz|[SCL
1 PRI Temp |2 [T1 OBW]

1.23 dBm
1
20 ﬂ
10 1

844.737179487 MHz

|
|

-30

cul o
WMMMNJWW WV NWWWW

I--50:

Center 829 MHz 3.5 MHz/ Span 35 MHz

Date: 22.DEC.2023 08:08:03

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -32.21 dBm

Ref 20.5 dBm ATt 20 dB SWT 200 ms 824 .000000000 MHz

20 Offset 0.5 dB

10 -
SGL
1 RV
AVG]
G LvL
TOF

O 15 den i -
VAR
VAN

. 1/ SR

-60
—--70
Fe
F1
Center 824 MHz 500 kHz/ Span 5 MHz

Date: 22.DEC.2023 08:09:17
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N0.23T04280421-21

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 21.43 dBm
Ref 45 dBm “Att 15 dB SWT 1.4 s 848.431089744 MHz
offset 30]5 dB 0BW2d0.448717949 kHz
40 Temp {1 [T1 OBW]
4.62 dBm

848.26282(513 MHz|[SCL

1 PKENEEH Temp (2 [T1 OBW]
MAXL 1 -04 dBm||
848.543269231 MHz|
20
10 2
a
[0

1o \ 308
I--20

-30

I--50:

Center 844 MHz 3.5 MHz/ Span 35 MHz

Date: 22.DEC.2023 08:09:54

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -31.94 dBm

Ref 20.5 dBm ATt 20 dB SWT 200 ms 849.000000000 MHz

20 Offset 0.5 dB

10 o~
GL
1 RM|
AVG
o LVL
TDF

D1 -13 ¢Bm \
[—-20-

I--30;

SwP 10O

v N

[ mrmiminns,
-60
~=70
F2
518
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 22.DEC.2023 08:11:08
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LOW BAND EDGE BLOCK-10MHz-100%RB

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.40 dBm
Ref 20.5 dBm ATt 20 dB SWT 5 ms 824 .000000000 MHz
20 Offset 0.5 dB
A
10 =
1 RV
S . ISP e M A
LvL
TDF
—--10 T
D1 -13 dgiBm ‘
--20
LJ
--30 e N
b~ A A NSAN A s
swp 100 off 100 308
- 40
-50
-60
—--70
Fe
F1
Center 824 MHz 1 MHz/ Span 10 MHz
Date: 22.DEC.2023 08:35:28
HIGH BAND EDGE BLOCK-10MHz-100%RB
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -30.13 dBm
Ref 20.5 dBm ATt 20 dB SWT 5 ms 849.000000000 MHz
20 Offset 0.5 dB
A
10 =
1 RM
AVG] \;JWMWLV\.V“M,.A»\,.,\
o LvL
TDF
~-10
D1 -13 dgiBm \
I--20-
1
I--30.
swp 100 off 100 M\M\’w 308
L _40 R A~
-50
-60
~=70
F2
518
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 22.DEC.2023 08:37:00
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LTE band 7

OBW: 1RB-low_offset

CAIC

N0.23T04280421-21

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 18.52 dBm
Ref 45 dBm “Att 15 dB SWT 1.4 s 2.500937500 GHz
Ooffset 31]|dB OBW2§0 448717949 kHzH
40 e
15.16 dBm
2.500713141 GHz| SCL
1 PRI Temp |2 [T1 OBW]
MAXH -q-67 dem|
1 2.500993590 GHz|l
20
1
10
2
[0
1o \ 3DB
I--20:
-30
wwmww men | ﬂw ol i
.llgle
[—-50- [

Center 2.5075 GHz

Date: 13.DEC.2023

14:57:30

3.5 MHz/

LOW BAND EDGE BLOCK-1RB-low_offset

*RBW 10 kHz
*VBW 30 kHz

Ref

-4 dBm

ATt

20 dB

SWT 40 ms

Span 35 MHz

Marker 1 [T1 ]
-38.83 dBm
2.500000000 GHz

-10

Offset

LIMIT CHECK

PAYS

TEST1

—-30

--40

SWP

100 O
o

—-80

—-90

Fhoo

F2

Start 2.499 GHz

Date: 13.DEC.2023

14:58:51

100 kHz/

©Copyright. All rights reserved by CTTL.

Stop 2.5 GHz
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® “RBW 1 MHz Marker 2 [T1 ]
*VBW 10 MHz -42.56 dBm
Ref -4 dBm ATt 20 dB SWT 2.5 ms 2.490002404 GHZ1
Ooffset 1 JB Markdr 1 [T1[]
_10 LIMIT CHECK FAIL —4.88 d
LiNE TESTH eall 2_499000000 &z

LvL
-30
TDF
2 JV’»A”J;
--402 [t Baa v ey
-50
| oo SWP|| 100 of 100 -

--70
- 80
- 90
F2
Fhoo
Start 2.4895 GHz 950 kHz/ Stop 2.499 GHz

Date: 13.DEC.2023 15:00:41

*RBW 10 kHz
*VBW 30 kHz
Ref -4 dBm Att 5 dB SWT 80 ms

| _10-Offset 1 dB |

-20

-30

-40 =
-50 | LvL

| _go_SWP | 100 of| 10

TDF

[—=70:

[—-80:
=90 308
(--100

Center 2.499 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -41.19 dBm

Date: 13.DEC.2023 15:01:09
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.82 dBm
Ref 45 dBm “Att 15 dB SWT 1.4 s 2.568862179 GHz
offset 31]dB 0BW23J4 358974359 kHz
40 Femp{1 T Ofw}
13_94 dem| N
2.568804090 GHz || SCL
1 PRI Temp |2 [T1 OBW]
MAXH 17.80 dBm
LvL
2 L, |2.56903(449 GHz
i
10

1

f—=20:

-30

e '.‘:lwdn.l Aty M
I--50-

Center 2.56 GHz 3.5 MHz/ Span 35 MHz

Date: 13.DEC.2023 15:01:46

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -47.96 dBm

Ref -4 dBm ATt 20 dB SWT 40 ms 2.570024038 GHz

Offset 1 JB

-10 LIMIT CHECK PAYS

SGL
1 RV P
v TEST1
LvL
—-30
TDF
40
1

SWP| 100 off 100 NM"\”M\,\AA 308

60 TV A
AAJA~unrx~F\¢\n;n,\_Jtuw«f-Atﬁ¢\mﬂ\nuﬁﬁw
--70
-80
--90
F2
Fhoo
Start 2.57 GHz 100 kHz/ Stop 2.571 GHz

Date: 13.DEC.2023 15:03:08
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® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -10.84 dBm

Ref -4 dBm ATt 20 dB SWT 2.5 ms 2.571014423 GHz

Offset 1 JB
Y _10 LIMIT CHECK PAYS

\ [A']
SGL
R |20
AVG TEST1
LvL
-30
TDF

- -40.

SWP 100 off 100

—-80

—-90

F2
Fhoo

Start 2.571 GHz 900 kHz/ Stop 2.58 GHz

Date: 13.DEC.2023 15:04:49
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LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -29.51 dBm

Ref 1 dBm ATt 25 dB SWT 2.5 ms 2.499987179 GHz

[¢] [¢} et 1 dB
LIMIT CHECK PAYS

--20 LvL
TEST1

-50
SwP 100 off 100

- -60

--90: F2
F1

Start 2.499 GHz 100 kHz/ Stop 2.5 GHz

Date: 16.NOV.2023 13:29:06

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -27.57 dBm

Ref -4 dBm ATt 20 dB SWT 2.5 ms 2.499000000 GHz

Offset 1 JB

-10 LIMIT CHECK PAYS

L 60 SWP 100 off 100 308

-80

—-90

F2
Fhoo

Start 2.4895 GHz 950 kHz/ Stop 2.499 GHz

Date: 16.NOV.2023 13:30:47
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HIGH BAND EDGE BLOCK-20MHz-100%RB

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -30.55 dBm

Ref 1 dBm ATt 25 dB SWT 2.5 ms 2.570004808 GHz

[¢] [¢} et 1 dB
LIMIT CHECK PAYS

-50
SwP 100 off 100

- -60

--90: F2
F1

Start 2.57 GHz 100 kHz/ Stop 2.571 GHz

Date: 16.NOV.2023 13:33:45

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -28.32 dBm

Ref -4 dBm ATt 20 dB SWT 2.5 ms 2.571000000 GHz

Offset 1 JB
-10 LIMIT CHECK PAYS

R |20
v TEST1

L 60 SWP 100 off 100 308

-80

—-90

F2
Fhoo

Start 2.571 GHz 2.4 MHz/ Stop 2.595 GHz

Date: 16.NOV.2023 13:35:26
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LTE band 12
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 25.66 dBm
Ref 45 dBm ATt 15 dB SWT 1.4 s 699.568910256 MHz
offset 30]5 dB OBW2§0 448717949 kHzH

40 e

.27 dBm
699.45673(769 MHz|[SCL
Temp [2 [T1 OBW]

M .01 dBm
699.737179487 MHz

S | 30

<4

. IY
I
i

| T
Wwwww} gt - ‘“‘““W»ﬂmw

I--50:

Center 704 MHz 3.5 MHz/ Span 35 MHz

Date: 14.DEC.2023 08:25:37

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -28.14 dBm

Ref 20.5 dBm ATt 20 dB SWT 25 ms 698.991987179 MHz

20 Offset 0.5 dB

10 -
SGL
1 RV
AVG]
G LvL
TOF

l--10 m
D1 -13 ¢B /
) / M"\A
I--20 |

I--30. {
SWP| 100 off 100 /"/‘ e

-50
-60
l--70.
Fe
F1
Center 699 MHz 500 kHz/ Span 5 MHz

Date: 14.DEC.2023 08:25:57
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 25.63 dBm
Ref 45 dBm “Att 15 dB SWT 1.4 s 715.431089744 MHz
offset 30]5 dB 0BW2d0.448717949 kHz
40 Temp {1 [T1 OBW]
.27 dBm
715.262820513 MHz|[SCL
1 PKENEEH T Temp (2 [T1 OBW]
M M 13.66 dem| -
715.543269231 MHz|
20
2
10 H
- /\
_10 \ 30B
I--20:
-30
-40
WMM,W 1ok oA by
NP AR W g
[—-50-
Center 711 MHz 3.5 MHz/ Span 35 MHz
Date: 14.DEC.2023 08:26:33
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -27.41 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 716.008012821 MHz
20 Offset 0.5 dB
A
10 =
1 RM|
AVG
G LvL
TDF

N N AR
W o

R
s»j}Mor 100 \4‘%‘ -
I--40:

N \\M

-50
-60
~=70
F2
518
Center 716 MHz 500 kHz/ Span 5 MHz

Date: 14.DEC.2023 08:26:52

©Copyright. All rights reserved by CTTL. Page 284 of 413



